TM 5-3805-281-24P

TECHNICAL MANUAL

UNIT, DIRECT SUPPORT
AND GENERAL SUPPORT
MAINTENANCE PARTS LIST

FOR

HYDRAULIC EXCAVATOR
JOHN DEERE
MODEL 330LCR
NSN 3805-01-463-0805

DISTRIBUTION STATEMENT A - Approved for public release; distribution is unlimited.

Reproduced by permission of Deere & Company, Moline, IL © 2000.
All rights reserved.

HEADQUARTERS, DEPARTMENT OF THE ARMY
15 FEBRUARY 2000



TM 5-3805-281-24P

INSERT LATEST UPDATED PAGES. DESTROY SUPERSEDED DATA

LIST OF EFFECTED PAGES

Note: The portion of text or illustration effected by the updates is indicated by a vertical line in the outer
margins of the page. Updates to wiring diagrams are indicated by shaded areas.

Dates of issue for original and updated pages are:

Original .. 0 .. 15 February 2000

TOTAL NUMBER OF PAGES IS 576 CONSISTING OF THE FOLLOWING:
Page *Revision Page *Revision Page *Revision
No. No. No. No. No. No.
L= 0 0419-2, 0419-3 .......... 0 1821-2 — 1821-9......... 0
A 0 0420-2, 0420-3 .......... 0 1830-2 — 1830-39....... 0
B blank.........cccccceennene 0 0422-2 — 04224 ........ 0 1910-2 — 1910-35....... 0
[ || TR 0 0423-1 — 0423-3 ........ 0 1913A-2, 1913A-3...... 0
ivblank .........ccccoeeeeenn. 0 0429-2 — 0429-6 ........ 0 1913B-2, 1913B-3...... 0
F1—1-21 e 0 0433-1, 0433-2 .......... 0 2002-2, 2002-3........... 0
0130-1 - 0130-17.......... 0 0452-1 — 0452-3 ........ 0 2004A-2, 2004A-3...... 0
0260-2 — 0260-23.......... 0 0505-2 — 0505-11 ...... 0 2005A-2, 2005A-3....... 0
0400-2 — 04004 ........... 0 0510-2 - 0510-11 ...... 0 2013B-2, 2013B-3...... 0
0401-1 - 04014 ........... 0 0515-2 - 0515-7 ........ 0 2160-2 — 2160-21....... 0
0402-1 - 0402-5............ 0 0520-2 — 0520-5 ........ 0 2163B-2...ccccvviiieiinnn, 0
0403-2, 0403-3.............. 0 0530-2, 0530-3 .......... 0 3301-1 .. 0
0404-2 — 0404-8 ........... 0 0560-2 — 0560-7 ........ 0 3302 — 3302-45........... 0
0407-1 - 0407-9............ 0 1320-2, 1320-3 .......... 0 3315-2 - 3315-21....... 0
0409-2 — 04094 ........... 0 1369-2 — 1369-5 ........ 0 3340-2, 3340-3........... 0
0410-1 . 0 1671A-2, 1671A-3...... 0 3344-2,3344-3........... 0
0413-2 — 0413-11 ......... 0 1673A-2 — 1673A-7....0 3360-2 — 3360-91....... 0
0414-2,0414-3 ............. 0 1674-2 — 1674-29 ...... 0 4151-2 - 4151-5......... 0
0416-2, 0416-3............. 0 1740-2 — 1740-11 ...... 0 4360-2 — 4360-8......... 0
0417-2, 0417-3............. 0 1801A-2, 1801A-3...... 0 -1 = 1-20...ceiiieeeeenns 0
0418-2, 0418-3............. 0 1810-2 — 1810-43 ...... 0

*Zero in this column indicates an original page.




TM 5-3805-281-24P

BLANK



TM 5-3805-281-24P

Technical Manual
No. 5-3805-281-24P HEADQUARTERS,
DEPARTMENT OF THE ARMY
Washington, DC, 15 February 2000

UNIT, DIRECT SUPPORT
AND GENERAL SUPPORT MAINTENANCE PARTS LIST

HYDRAULIC EXCAVATOR
JOHN DEERE
MODEL 330LCR
NSN 3805-01-463-0805

REPORTING ERRORS AND RECOMMENDING IMPROVEMENTS

You can help improve this publication. 1f you find any mistakes or if you know of away to improve the procedures,
please let us know. Submit your DA Form 2028-2 (Recommended Changes to Equipment Technical Publications),
through the Internet, on the Army Electronic Product Support (AEPS) website. The Internet addressis
http://aeps.ria.army.mil. If you need a password, scroll down and click on * ACCESS REQUEST FORM”. The DA
Form 2028 is located in the ONLINE FORMS PROCESSING section of the AEPS. Fill out the form and click on
SUBMIT. Using thisform on the AEPS will enable us to respond quicker to your comments and better manage the
DA Form 2028 program. Y ou may also mail, fax or email your letter, DA Form 2028, or DA Form 2028-2 direct to:
Commander, U.S. Army Tank-automotive and Armaments Command, ATTN: AMSTA-LC-CI, Rock Idand, IL
61299-7630. The email addressis amsta-lc-ci@ria.army.mil. Thefax number isDSN 793-0726 or Commercial
(309) 782-0726.

Distribution Statement A: Approved for public release: distribution is unlimited.

TABLE OF CONTENTS

Page
Page
. Section 0402
INtroduction..........coccooivnniiinis v, -1 Engine CONtiNUEd ............cveeeeeeereeeer e [[0402-1]
Section 0130 Secti
. ection 0403
Wheels, Tires, Tracks..............c........ [0130-1I Engine CONtiNUEd ............cvveeeeeeeeeeeer e _0403-2
0 0200 .
Sect 0404
Aes and Suspension Systems......[02602  Enging Coninued ... o (04042
Section 0400 :
. Section 0407
ENGINE oovovr e [-0400-2 Engine Continued ............c.ceeeeveveverens ceee, . 0407-1]

Section 0401

Section 0409
Engine Continued ..........ccccccvvieeeeennn. 0401-1 ection

Engine CONtiNUEd ............cvveeeeeeeeeeeer e [10409-2]




TM 5-3805-281-24P

Page
Section 0410
Engine Continued ..........ccccccveeeeeeennn. 0410-1
Section 0413
Engine Continued ..........ccccccvveeeeeennn. [0413-2]
Section 0414
Engine Continued ..........ccccccvveeeeeennn. 0414-2
Section 0416
Engine Continued ...........cccccocveveune.. | 0416-2)
Section 0417
Engine Continued ..........ccccccvveeeeeennn. 0417-2
Section 0418
Engine Continued ..........ccccccvveeeeeennn. [0418-2]
Section 0419
Engine Continued ..........ccccccvveeeeeennn. 0419-2
Section 0420
Engine Continued ...........cccccocveveuenee, | 0420-2]
Section 0422
Engine Continued ...........cccccvvieeeeenl] 0422-2
Section 0423
Engine Continued ..........ccccccvveeeenennn. [0423-1]
Section 0429
Engine Continued ...........ccccccvveeeeeen] 0429-2
Section 0433
Engine Continued .............ccccouevueeee..
Section 0452
Engine Continued ..........ccccccvveieeeennn, 0452-1
[Section 0505
Engine Auxiliary System .................... [0505-2]

Section 0510
Engine Auxiliary System Continued ....[0510-2]

Section 0515
Engine Auxiliary System Continued ....[0515-2]

Section 0520
Engine Auxiliary System Continued ..[0520-2]

Section 0530
Engine Auxiliary System Continued ....[0530-2]

Section 0560
Engine Auxiliary System Continued ....[0560

Section 1320
Miscellaneous Vehicle ...................... 1320-2

Page
Section 1369
Miscellaneous Vehicle Continued................ [1369-2l
Electrical System ..........coocciiiiiiiiiiiiees e A671A-2
Section 1673A
Electrical System Continued....................... [1673A-2]
Section 1674
Electrical System Continued........................ 1674-2
Section 1740
Frame, Chassis or Supporting Structure...... [1740-2l
< 0 801A
Operators Station............cooeeveeiiiiiiiicin e .1801A-2
Section 1810
Operators Station Continued....................... [1810-2]
Section 1821
Operators Station Continued....................... 1821-2
Section 1830
Operators Station Continued....................... [1830-2l
< 0 910
Sheet Metal and Styling ...........cccvvvveeeeeeenenn. 1910-2
Section 1913A
Sheet Metal and Styling Continued............. [1913A-2]
Section 1913B
Sheet Metal and Styling Continued............. 1913B-2
[Section 2002]

Safety, Convenience and Miscellaneous ....] [2002-2]

Section 2004A
Safety, Convenience and

Miscellaneous Continued ..............c.co........ [L2004A-2
Section 2005A

Safety, Convenience and

Miscellaneous Continued ..............ocoev...... [_2005A-2

Section 2013B
Safety, Convenience and

Miscellaneous Continued..............ccceeevuneeeee. m
< 0 D '
Vehicle Main Hydraulic System ................... 2160-2

Section 2163B
Vehicle Main Hydraulic System

(040] 0111 1T 1= [P 2163B-



TM 5-3805-281-24P

Page
[Section 3301|
EXcavator .......cooceeiiiiiiiiiiiiiiies e m
Section 3302
Excavator Continued......................... 3302-2
[Section 3315
Excavator Continued.................c.c...... m
Section 3340
Excavator Continued......................... 3340-2
Section 3344
Excavator Continued.................c.c...... @I
Section 3360
Excavator Continued......................... 3360-2
[Section 4151]
Miscellaneous Function Mechanical
(3] 1V 4151-2
[Section 4360

Swing, Rotation or Pivoting System ...[4360-2]



TM 5-3805-281-24P

BLANK



TM 5-3805-281-24P

330LCR EXCAVATOR

INTRODUCTION AND CUSTOMER INFORMATION

TP66767 -UN-270CT99

7 i\

TP66767

LEFT-HAND SIDE VIEW OF JOHN DEERE 330LCR EXCAVATOR
(MANUFACTURED 1999- )

TO THE CUSTOMER

THE PART NUMBERS IN THIS PARTS CATALOG WERE CORRECT AT THE TIME YOUR CATALOG WAS
PUBLISHED. IT IS OUR POLICY TO CONSTANTLY IMPROVE OUR MACHINES AND, THEREFORE, PART
NUMBERS MAY CHANGE. WHEN ORDERING PARTS, VERIFY PART NUMBERS THROUGH YOUR DEALER’S
MICROFICHE WHICH IS UP-TO-DATE.

(SPECIFICATIONS AND DESIGN SUBJECT TO CHANGE WITHOUT NOTICE.)

[y

330LCR EXCAVATOR PC2748 (29-0OCT-99) I-



TM 5-3805-281-24P

330LCR EXCAVATOR

SERIAL NUMBER LOCATIONS

EACH 330LCR EXCAVATOR HAS EIGHT SERIAL NUMBER PLATES:

A PRODUCT IDENTIFICATION NUMBER PLATE, AN ENGINE SERIAL NUMBER PLATE, A HYDRAULIC PUMP
SERIAL NUMBER PLATE, A LEFT-HAND PROPEL MOTOR SERIAL NUMBER PLATE, A RIGHT-HAND PROPEL MOTOR
SERIAL NUMBER PLATE, TWO SWING MOTOR SERIAL NUMBER PLATES AND A CONTROL VALVE SERIAL NUMBER PLATE.

THE PRODUCT IDENTIFICATION PLATE IS LOCATED ON THE RIGHT-HAND SIDE FRAME NEAR THE FRONT
SUPPORT.

THE ENGINE SERIAL NUMBER PLATE IS LOCATED ON THE RIGHT SIDE OF THE CYLINDER BLOCK NEAR THE
FUEL INJECTION PUMP.

THE HYDRAULIC PUMP SERIAL NUMBER PLATE IS LOCATED NEAR THE FRONT OF THE HYDRAULIC PUMP.

THE SWING MOTOR SERIAL NUMBER PLATE IS LOCATED ON THE TOP OF THE SWING MOTOR.

THE PROPEL MOTOR SERIAL NUMBER PLATE IS LOCATED ON THE REAR OF THE PROPEL MOTOR.

THE CONTROL VALVE SERIAL NUMBER PLATE IS LOCATED ON THE UPPER LEFT-HAND SIDE OF THE
CONTROL VALVE.

LEFT SIDE, RIGHT SIDE, FRONT AND REAR OF THE EXCAVATOR ARE VIEWED BY FACING IN THE
DIRECTION OF THE EXCAVATOR FORWARD TRAVEL.

IF PRODUCT IDENTIFICATION NUMBERS OR SERIAL NUMBERS ARE REQUIRED FOR WARRANTY CLAIMS
OR CORRESPONDENSE PERTAINING TO THIS PRODUCT. IT IS EXTREMELY IMPORTANT THAT ALL CHARACTERS
BE FURNISHED. THIS POINT CANNOT BE OVEREMPHASIZED.

PRODUCT IDENTIFICATION NUMBER

TP49457 -UN-28AUG96

JOHN DEERE

Product Identification Number

EXCAVATOR

DEERE & COMPANY MOLINE, iLLINOIS
MADE IN JAPAN

TP49457
1. DESIGNATES EXCAVATOR MANUFACTURER FF - JOHN DEERE-HITACHI
2. DESIGNATES EXCAVATOR MODEL '‘330LCR
3. DESIGNATES EXCAVATOR CONFIGURATION E
4. DESIGNATES EXCAVATOR SERIAL NUMBER 000000
5. DESIGNATES UNIT TYPE EXCAVATOR

-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=2



TM 5-3805-281-24P

330LCR EXCAVATOR

SHORT BLOCK SERIAL NUMBER IDENTIFICATION

RGP4574 -UN-020CT95

E

RGP4574

(6081) (EXAMPLE SHOWN)

SERIAL NUMBER STAMPED INTO CASTING OF BLOCK NEAR PREVIOUS SERIAL NUMBER PLATE.

EXAMPLE: RE650490995

1. DESIGNATES SERVICE PART NUMBER
2. DESIGNATES MONTH ASSEMBLED
3. DESIGNATES YEAR ASSEMBLED

RE65049
09
95

330LCR EXCAVATOR PC2748 (29-0OCT-99)



TM 5-3805-281-24P

330LCR EXCAVATOR

RGP4928

TWO LINE BAR CODED ENGINE SERIAL NUMBER PLATE
(LOCATED ON STARTER SIDE OF ENGINE)

-UN-25JUL97

JOHN DEERE
Engine Serial Number
=*RG6081 TDWO 1 XXXXXX*

R A P A A

6081 TDWO1

DEERE & COMPANY MOLME, ILLNOIS  Made in USA

JOHN DEERE |

RGP4928

FIRST LINE DEFINES
RG - WATERLOO ENGINE WORKS DESIGNATES ENGINE MANUFACTURER.
6 DESIGNATES NUMBER OF CYLINDERS.
081 (8.1 LITERS) DESIGNATES LITER DISPLACEMENT.
H - AIR-TO-AIR DESIGNATES TYPE OF AIR INTAKE SYSTEM.
T DESIGNATES DUBUQUE VEHICLE.
XXXXXX DESIGNATES ENGINE SERIAL NUMBER.

SECOND LINE APPLICATION

6081HT001 ' 330LCR EXCAVATOR
I-4 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=4



TM 5-3805-281-24P

330LCR EXCAVATOR

SERIAL NUMBER LISTING INFORMATION

SERIAL NUMBER INFORMATION IS LISTED TO SHOW ON WHICH MACHINES EACH PART CAN BE USED; FOR
EXAMPLE:

- THE PART CAN BE USED ON ALL MACHINES.
000000- THE PART CAN BE USED ON ALL MACHINES BEGINNING WITH THE SERIAL NUMBER LISTED.
-000000 THE PART CAN BE USED ON ALL MACHINES UP TO AND INCLUDING THE SERIAL NUMBER
LISTED.
000000-000000 THE PART CAN BE USED ON ALL MACHINES BETWEEN AND INCLUDING THE SERIAL NUMBERS
LISTED.

WHEN XXXXXX'S ARE LISTED IN PLACE OF A SERIAL NUMBER, A SERIAL NUMBER CHANGE WAS MADE BUT THE
EXACT SERIAL NUMBER WAS NOT AVAILABLE WHEN THE CATALOG WAS PRODUCED.

DIRECTION ARROW
ARROWS ARE USED WITH ILLUSTRATIONS TO INDICATE THE FRONT OF THE UNIT. "RIGHT-HAND" AND "LEFT-
HAND" SIDES OF THE LOADER OR TRACTOR PARTS ARE DETERMINED BY FACING IN THE DIRECTION OF MACHINE
FORWARD TRAVEL

EXCEPTION: FOR ALL BACKHOE PARTS, "RIGHT-HAND" AND "LEFT-HAND" SIDES, "FRONT" AND "REAR" ARE
DETERMINED WHEN SEATED FOR BACKHOE OPERATION.

BOX-ENCLOSED ILLUSTRATIONS

A KEY NUMBER, SHOWN IN THE PARTS LIST, IS ASSIGNED TO A BOX ENCLOSING ALL PARTS SOLD AS A
SERVICE ASSEMBLY.

BOLT AND CAP SCREW STRENGTH IDENTIFICATION

BOLTS AND CAP SCREWS REQUIRED TO HAVE HIGH-STRENGTH QUALITIES EQUIVALENT TO SAE GRADE 8 ARE
IDENTIFIED THROUGHOUT THIS CATALOG BY THE DESCRIPTION HS SAE 8. ALL STANDARD BOLTS AND CAP
SCREWS ARE SAE GRADE 5 OR LOWER.

COMPLETE GOODS LISTINGS

COMPLETE GOODS ARE LISTED IN BOLD FACE TYPE. ORDER SEPARATELY. DO NOT INCLUDE ON

REPLACEMENT PARTS ORDER.
SI UNITS OF MEASURE

METRIC DIMENSIONS ARE GIVEN, WHERE APPLICABLE, THROUGHOUT THIS PARTS CATALOG.

(&3]

330LCR EXCAVATOR PC2748 (29-0OCT-99) |-



TM 5-3805-281-24P

ORDERING PARTS FOR THE HYDRAULIC EXCAVATOR (HYEX) TYPE llI
1. MILSTRIP requisitioning through Direct Vendor Delivery (DVD):

Submit a requisition using the normal MILSTRIP process. The CAGE Codes for John Deere,
Indeco, Ingersoll-Rand and Montebert are listed below with the section of the parts manual to
which each apply.The CAGE Code must be input along with the desired part number. The part
numbers contained in the HYEX parts manual cross-reference to NSNs in FEDLOG. The
requisition will be processed electronically through DLA or TACOM. Delivery of parts to units
located within CONUS will be shipped directly to the originator. Delivery of parts to OCONUS
locations will be shipped to the appropriate CONUS Containerization/Consolidation Point (CCP)
for trans-shipment on military vessel/aircraft to the OCONUS-based CCP.

2. MILSTRIP requisitioning through wholesale system:
Submit a requisition using the normal MILSTRIP process. The CAGE Code must be input along

with the desired part number. The part numbers contained in the HYEX parts manual cross-
reference to NSNs in FEDLOG. If there is stock in the wholesale system, the part will be shipped

from a DLA supply depot.

3. Local Purchase:

Parts can be purchased from the local dealer using the IMPAC card.

4. Phone or E-Mail:

Units can also telephone in requisitions directly to TACOM (DSN 786-6474/COMM (810) 574-
6474 or DSN 786-6303/COMM (810) 574-6303). For further assistance, you can email TACOM
Weapon System Manager, Harriet Stewart (stewarth@tacom.army.mil) or Maintenance System
Manager, Geri Padden (paddeng@tacom.army.mil).

5. TM Section CAGE Code:

When ordering part for the John Deere Model 330 LCR Excavator use the following CAGE Codes
with the required part number illustrated in this manual.

Section Nomenclature Manufacture CAGE Code
Section 0130 Tracks John Deere 1J955
Section 0260 Suspension John Deere 1J955
Section 0400-0452 Engine John Deere 1J955
Section 0505-0560 Engine Auxiliary Sys John Deere 1J955
Section 1320-1369 Miscellaneous Veh. John Deere 1J955
Section 1671A-1674 Electrical Sys John Deere 1J955
Section 1740 Frame/Support Struc. John Deere 1J955
Section 1801A-1830 Operator’s Station John Deere 1J955
Section 1910-1919 Sheet Metal Styling John Deere 1J955
Section 2002-2013B Safety, Convenience John Deere 1J955
Section 2160-2163B Vehicle Main Hydraulic John Deere 1J955
Section 3301 Excavator John Deere 1J955
Section 3302 Breaker Attachment Indeco 1NOL6
Section 3315-3360 Excavator John Deere 1J955
Section 4151 Miscellaneous Function John Deere 1J955
Mech. Drive
Section 4360 Swing Rotation & Pivot John Deere 1J955



TM 5-3805-281-24P

330LCR EXCAVATOR

GRID

1E16
1E17
1F3

1B7

2C23
2D1

2E17
1G15
1G17
1G17
2D20
2D16

2E3
2D24
2E1

2D16
2D22
2D16

2D16
2D16

2D16

2E7
2D14
2E11
2E5
2D18

2D18
2D20
2D18
2D14

2D16
2D16
2E5
2D14
1F23
1G3
2E9
2D14
2E15
2D6
1H14

1G15
1H14
113
2G17
1E23
1E24
1H14
1E23
1E24
1ES5
2B9
1F21
3D5
3G9
3F3
3D5

ALPHABETICAL INDEX

PAGE
A

ADAPTER, OIL COOLER ...0419-2
ADAPTER, OIL COOLER BYPASS ..0419-3
ADJUSTABLE FAN DRIVE ...0429-4
ADJUSTER ...0130-10
ADJUSTER, SEAT ...1821-2
ADJUSTER, SEAT STAND 1821-4
AIR CIRCULATING FAN ...1830-38
AIR CLEANER ...0520-2
AIR CLEANER PIPING TO ENGINE ...0520-4
AIR CLEANER SUPPORT ...0520-4
AIR CONDIONER PIPING (UNIT, ENGINE) ...1830-16
AIR CONDITIONER (COMPRESSOR, CONDENSER,

AND TANK INSTALLATIONS) ...1830-12
AIR CONDITIONER BLOWER COMPONENTS ...1830-24
AIR CONDITIONER COMPONENTS.......ccooviiiiiiiiinieies 1830-20
AIR CONDITIONER COMPONENTS (RELAY,

FILTER, BLOWER) ...coiiiiiiiiieiiiee e 1830-22
AIR CONDITIONER COMPRESSOR BELT ......c.cccevviiins 1830-12

AIR CONDITIONER COMPRESSOR COMPONENTS ........ 1830-18
AIR CONDITIONER COMPRESSOR PIPING

TO CONDENSER
AIR CONDITIONER COMPRESSOR PULLEY .
AIR CONDITIONER CONDENSER PIPING TO

...1830-12
1830-12

COMPRESSOR .....ccoooiiiiiiiiici s 1830-12
AIR CONDITIONER CONDENSOR PIPING TO
TANK ...1830-12

AIR CONDITIONER CONTROLLER .
AIR CONDITIONER DUCT ........... 1830-10
AIR CONDITIONER DUCT ...1830-32
AIR CONDITIONER HOUSING UNIT COMPONENTS........ 1830-26
AIR CONDITIONER PIPING (UNIT, TANK,

COMPRESSOR)
AIR CONDITIONER PIPING TO COMPRESSOR 1830-14
AIR CONDITIONER PIPING TO ENGINE ...1830-16
AIR CONDITIONER PIPING TO RECEIVING TANK .......... 1830-14
AIR CONDITIONER SYSTEM (CONTROLLER, WIRE

HARNESS, AIR DUCT, MOUNTING) 1830-10
AIR CONDITIONER TANK PIPING TO CONDENSOR 1830-12
AIR CONDITIONER VAPOR CONDENSER ..........ccccooiinns 1830-12
AIR CONDITIONING BOX ...1830-26
AIR CONTIONER MOUNTING 1830-10
AIR COOLER .............. 0510-2
AIR COOLER PLENUM . 0510-6
AIR DUCT ...1830-30

1830-28

1830-14

AIR DUCT, AIR CONDITIONER ... ...1830-10
AIR DUCT, AIR CONDITIONING... ...1830-36
AIR DUCT, HEATER ..o 1830-2
AIR FILTER RESTRICTION INDICATOR

LIGHT oo 1674-4
AIR RESTRICTION INDICATOR ... ...0520-2
ALARM, BACKUP ...1674-4

ALARM, MOTION
ALARM, OVERLOAD
ALTERNATOR
ALTERNATOR ADJUSTING STRAP
ALTERNATOR LIGHT
ALTERNATOR PULLEY AND HARDWARE
ALTERNATOR SUPPORT
ANEROID ACTIVATOR, HYDRAULIC
ANTENNA, RADIO
ARCTIC START KIT
ARM ASSEMBLY, SHORT 2.66M
ARM CYLINDER
ARM IN PRESSURE SWITCH .
ARM, SHORT, 2.66M........ccccceviiiiiiiiiiiniie s

GRID
2B9
2C23
1D1
2C5
1113
1H14
3G15
3G13
3H4
3H6
3G19
3G21

1B5
1B11

1H14
2B21
1E18
1E20
1D14
1H20
1H20
1H20
1H20
1Cc21

1J8
1C20
1C20
1E24
2D16
1F5
2D3
2D5
2E17
2E17
2B9
1D7
2E17
2E1
2E3
2E17
1D20
3D7
3D23
3G23
3H1
3D15
3G7
3G5
1118
3F21
3D17
3F3
1H20
3C9
2G23

1G19
2D16
1C17
1D18
1H1

ARM, WINDSHIELD WIPER
ARMREST, SEAT ...
ARMS, ROCKER
ASHTRAY
ATTACHMENT MODE KIT
AUTO IDLE INDICATOR
AUXILIARY ELECTRIC FOOT SWITCH .......cccocviiiriiiiinns
AUXILIARY ELECTRIC HAND CONTROLLER.. .
AUXILIARY FRONT DRIVE ......cccoooiiiiiiiiiiiciieiciccicis
AUXILIARY FRONT DRIVE
AUXILIARY HYDRAULIC PLUMBING
AUXILIARY SPOOL CONTOL W/FLOW

CONTOL KIT
AXEL, FRONT IDLER
AXLE, LOWER ROLLER .....cccociiiiiiiiiicciccccis 0130-14

BACKUP ALARM
BARS, WINDOW
BASE, FUEL FILTER
BASE, FUEL FILTER ...
BASE, OIL FILTER....

..1674-10

BATTERY ..o
BATTERY BOOSTER CABLES 1674-10
BATTERY RELAY 1674-10
BATTERY WIRE HARNESS 1674-10
BEARING KIT, UNDERSIZED MAIN BEARING

CRANKSHAFT 0401-3
BEARING, SWING 1740-8
BEARING, THRUST 0401-2
BEARINGS, MAIN... ..0401-2
BELT TENSIONER ......cccoiiiiiiiiiiiiicis ..0423-2
BELT, AIR CONDITONER COMPRESSOR ..1830-12
BELT, FAN 0429-6
BELT, SEAT ...ooiiiiiiiiie e 1821-6
BELT, SEAT, RETRACTABLE (76MM (3") WIDE. ..1821-9
BLADE, AIR CIRCULATING FAN .. ..1830-38
BLADE, DEFROSTER FAN ......... ..1830-38
BLADE, WINDSHIELD WIPER 1810-6

BLOCK, SHORT .....cciiiiiiiiiiiiiiic i 0404 -4

BLOWER, AIR CIRCULATING FAN ..1830-38
BLOWER, AIR CONDITIONER ...........cccoeuuine ..1830-22
BLOWER, AIR CONDITIONER COMPONENTS ..1830-24
1830-38
0409-2
3344 -2
3360-16
BOOM CYLINDER LOAD LOWERING VALVE KIT ... ..3360-88
BOOM CYLINDER LOAD LOWERING VALVE KIT ............ 3360-90
BOOM CYLINDER PIPINGS TO CONTROL VALVE .......... 3360-8
BOOM CYLINDER, LEFT.....cccoiiiiiiiiciicicieeeeii 3360-72
BOOM CYLINDER, RIGHT 3360-70
BOOM LIGHTS... 1673A-2
BOOM PIPING ... 3360-62
BOOM PIPINGS TO CONTROL VALVE .........cccocvviiiiiinnne 3360-10
BOOM UP PRESSURE SWITCH .....ccccooviiiiiiiiiiiciiceis 3360 - 44
BOOSTER CABLES, BATTERY ....ccccociiiiiiiiiiiiciicieis 1674-10
BOOT, CONTROL LEVER........ccoiiiiiiiiiiiiccis 3315-2
BOX, STORAGE, VANDAL
PROTECTION
BRACE, MUFFLER
BRACKET, AIR CONDITIONER COMPRESSOR................. 1830-12

BRACKET, ENGINE .......ccooviiiiiiicc
BRACKET, ENGINE OIL DIPSTICK TUBE
BRACKET, FUEL FILTER WATER SEPARATOR .............. 0560-6

330LCR EXCAVATOR PC2748

(29-0CT-99)



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID
1E7 BRACKET, FUEL SHUT-OFF ...0413-10 2G19 CAN MOUNT, DECONTAMINATION
3B8 BRACKET, HAMMER .. 3301-1 1G21 CAP, FILLER, FUEL TANK ......
1G19 BRACKET, MUFFLER ... 0530-2 1G7 CAP, RESERVE WATER TANK . .
1B24 BRAKE RELIEF VALVE, PROPEL MOTOR ...0260-10 1D5  CAPS, MAIN BEARING ......ccoociiiiiiiiiicccccc s
1B24 BRAKE RELIEF VALVE, TRAVEL MOTOR ...0260-10 2D6  CAR HEATER
1B22 BRAKE VALVE ...0260-8 2D8 CAR HEATER COMPONENTS
1B24 BRAKE VALVE COMPONENTS ...0260-10 3B21 CAST LIP BUCKET, SEVERE DUTY, TOOTH
3C8 BREAKER, IMPACT, HYDRAULIC 3302-26 ASSEMBLY 3302-14
3G11 BUCKET CYLINDER ...3360-76 2C1  CATCH, CAB DOOR 1810-22
3D5 BUCKET CYLINDER WITH SHORT ARM ASSEMBLY 1C5 CENTER JOINT 0260- 16
2.66M ..o 3340-2 1B16 CENTER JOINT ATTACHMENTS
3D5 BUCKET LINKAGE, SHORT ARM ASSEMBLY 3D21 CENTER JOINT PIPINGS TO CONTROL VALVE 3360-14
2.66M ...3340-2 3D13 CENTER JOINT PIPINGS TO RETURN PIPINGS ..3360-6
3C3  BUCKET PIN-UP DATA ...3302-20 3F1  CENTER JOINT PIPINGS TO SOLENOID VALVE ............ 3360 - 42
3C5 BUCKET PIN-UP DATA ...3302-23 1C9 CENTER JOINT PIPINGS TO TRAVEL DEVICE ................ 0260-20
3C7 BUCKET PIN-UP DATA ...3302-25 1C7  CENTER JOINT SUPPORT .....ccooiiiiiiiiiiniicieiseceeeis 0260-18
3B9 BUCKET, GENERAL PURPOSE ... ...3302-2 1B13 CHAIN, TRACK 0130-16
3B11 BUCKET, GENERAL PURPOSE ... 3302-4 1F23 CHARGE AIR COOLER.. ..0510-2
3B13 ...3302-6 2C5 CIGAR LIGHTER 1810-26
3B15 BUCKET, ...3302-8 1J8 CIRCLE, SWING BEARING 1740-8
3B17 BUCKET, ...3302-10 1H14 CIRCUIT BOARD, MONITOR 1674-4
3B19 BUCKET, ...3302-12 1G15 CLEANER, AIR 0520-2
3B10 BUCKET, ...3302-3 1G17 CLEANER, AIR, SUPPORT ......... ..0520-4
3B21 BUCKET, SEVERE DUTY CAST LIP, TOOTH 1F13 COLD WEATHER STARTING AID ..0505-2
ASSEMBLY ...ooiiiiiiiiiiiic 3302-14 2D16 COMPRESSOR BELT, AIR CONDITIONER....... ..1830-12
3B23 BUCKET, SEVERE DUTY PLATE LIP, TOOTH 2D18 COMPRESSOR PIPING TO AIR CONDITIONER................ 1830-14
ASSEMBLY ...3302-16 2D16 COMPRESSOR PULLEY, AIR CONDITIONER .................. 1830-12
1C23 BUSHING, CAMSHAFT . 0402-1 2D16 COMPRESSOR WIRE HARNESS, AIR CONDITIONER ....1830-12
1D5 BUSHING, CAMSHAFT . 0404-2 2D16 COMPRESSOR, AIR CONDITIONER ........ccccccvviiniennnns ..1830-12
3C9 BUTTON, HORN............. 3315-2 2D22 COMPRESSOR, AIR CONDITIONER COMPONENTS ......1830-18
113 BUZZER, MOTION ALARM ...1674-18 2E7 COMPUTER, AIR CONDITIONER CONTROLLER.............. 1830-28
1H14 BUZZER, WARNING ..1674-4 2D16 CONDENSER BRACKET ......cccoouiiiiiiiiiiiinces e 1830-12
1E17 BYPASS TUBES, OIL COOLER 0419-3 2D16 CONDENSER, AIR CONDITIONER ..1830-12
1D14 BYPASS VALVE, OIL FILTER....... ...0407-4 1D4  CONNECTING RODS ..o ..0403-3
1E3  CONNECTORS, FUEL INJECTION PUMP HOUSING........0413-6
115 CONNECTORS, WEATHERPACK.........cccoiiiiiiiiiciici, 1674-20
C 2C17 CONSOLE 1810-38
2C19 CONSOLE COVER. ..1810-40
2B7 1810-4 2C21 CONSOLE COVER. ..1810-42
2C3 CAB COMPONENTS 1810-24 3D3 3315-20
2C1 CAB COMPONENTS (DOOR CATCH) ...1810-22 3G21 CONTROL KIT, W/FLOW, AUXILIARY
2B13 CAB COMPONENTS (DOOR) ...1810-10 3360-86
2B15 CAB COMPONENTS (DOOR).... 1810-12 3C9 CONTROL LEVER .......... ..3315-2
2B17 CAB COMPONENTS (FRONT) .. 1810-14 3C15 CONTROL LEVER, PROPEL. ..3315-8
2B19 CAB COMPONENTS (FRONT) ..... 1810-16 3E1  CONTROL VALVE .......cccooiiiieins ..3360-18
2B21 CAB COMPONENTS (RIGHT SIDE) ...1810-18 3E5 CONTROL VALVE (COMPONENTS) ....cccccoviiiiiiiiiiice 3360-22
2B23 CAB COMPONENTS (TOP HATCH) ...1810-20 3E7 CONTROL VALVE (COMPONENTS) ....cccccoviiiiiiiiiiiiee 3360-24
2B11 CAB COMPONENTS (TOP, LEFT SIDE, REAR) ...1810-8 3E9 CONTROL VALVE (COMPONENTS) ...cccccooviiiiiiiiiiiice 3360 - 26
2B9 CAB COMPONENTS (WINDSHIELD WIPER, DOME 3E11 CONTROL VALVE (COMPONENTS) ...ccccooviiiiiiiiiiiicns 3360-28
LIGHT, RADIO ANTENNA, RADIO SPEAKER) ...1810-6 3E13 CONTROL VALVE (COMPONENTS) ... ..3360-30
2C13 CAB FLOOR PARTS ...1810-34 3E15 CONTROL VALVE (COMPONENTS) ...cccovviiiiiiiiiiieeice 3360-32
2C5 CAB INSIDE RIGHT COVER 2H19 CONTROL VALVE PIPING TO PUMP .......cccccoviiiiiiiiie 2160-18
1120 CAB LIGHTS 3D17 CONTROL VALVE PIPINGS TO BOOM.......ccoviiiriiiicne 3360-10
2B5 CAB MOUNTING 3D23 CONTROL VALVE PIPINGS TO BOOM BOTTOM ............ 3360-16
2G8 CAB SCREEN, FRONT UPPER 3D15 CONTROL VALVE PIPINGS TO BOOM CYLINDER . ..3360-8
2B11 CAB TOP, HEADLINER 3D21 CONTROL VALVE PIPINGS TO CENTER JOINT .............. 3360-14
1H20 CABLE, BATTERY ...1674-10 3F3  CONTROL VALVE PIPINGS TO FLOW CONTROL
1G9 CABLE, ENGINE CONTROL ...0515-2 VALVE ..o 3360 - 44
1F19 CABLE, HEATER ...0505-8 3F5 CONTROL VALVE PIPINGS TO FLOW CONTROL
1F20 CABLE, HEATER 0505-9 VALVE ..o 3360 - 46
2D10 CABLE, HEATER CONTROLLER ...1830-6 3D9 CONTROL VALVE PIPINGS TO LOWER OIL TANK.......... 3360-2
1C23 CAMSHAFT ...0402-1 3D11 CONTROL VALVE PIPINGS TO OIL COOLER .......cc.ccue.ue. 3360-4
1C23 CAMSHAFT BUSHING... ...0402-1 3F17 CONTROL VALVE PIPINGS TO OIL FILTER ......ccovennene 3360-58
1D5 CAMSHAFT BUSHING ...0404-2 3F7  CONTROL VALVE PIPINGS TO OIL TANK
1C23 CAMSHAFT FOLLOWER 0402-1 3F17 CONTROL VALVE PIPINGS TO OIL TANK ..3360-58
1D1  CAMSHAFT FOLLOWER ...0402-4 3E21 CONTROL VALVE PIPINGS TO SOLENOID VALVE ........ 3360-38
1C23 CAMSHAFT GEAR ......cciiiiiiiiin 0402-1 3F1  CONTROL VALVE PIPINGS TO SOLENOID VALVE ........ 3360 -42
1-8 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=8



TM 5-3805-281-24P

330LCR EXCAVATOR

GRID
3F1

3D19
3D13

3F9

3E3
2D6
2D14
2E7
1H12
2D10
1112
1H6

1H14
1H14
1F23
1E16
1F23
1J6
212
2H5
2F1
2F3
2F5
2F7
2E24
2F9
2F11
1H20
2C5
1B16
2C19
2C21
3D3
2F19
1C24
2C7
1E16
1C11
1D2
2F13
1J10
1E14
1C24
2F21
1B1
1B3
1C11
2G3
2F15
2E22
1C19
1F1
1C24
1D3

1F1
2C23
3B9
3B11
3C1
1D5
1D20
1D20
1D20

ALPHABETICAL INDEX - CONTINUED

PAGE

CONTROL VALVE PIPINGS TO SWING DEVICE ...3360 - 42
CONTROL VALVE PIPINGS TO SWING MOTOR ...3360-12
CONTROL VALVE PIPINGS TO TOP OF SWING

DEVICE.....ciiiiiiiircic s 3360-6
CONTROL VALVE PIPINGS TO TRAVEL PILOT

VALVE i 3360-50
CONTROL VALVE SUPPORT ...3360-20
CONTROL, HEATER 1830-2
CONTROLLER, AIR CONDITIONER ...1830-10
CONTROLLER, AIR CONDITIONER ...1830-28
CONTROLLER, EPVC ..1674-2
CONTROLLER, HEATER ...1830-6
CONVERTER (24-VOLT TO 12-VOLT) .. 1674 -27
COOLANT CONDITIONER AND ENGINE

PART LUBRICANTS ...1369-2
COOLANT LEVEL LIGHT ..1674-4
COOLANT TEMPERATURE GAUGE ..1674-4
COOLER, AIR 0510-2
COOLER, ENGINE OIL ...0419-2
COOLER, OIL ...0510-2
COUNTERWEIGHT ...1740-6

COUPLERS, QUICK, HYDRAULIC
COUPLING, PUMP........ovvvemeerecesereernennes
COVER (CAB TOP FRONT LEFT SIDE) ..
COVER (CENTER FRONT TOP) ..........
COVER (CENTER VERTICAL)
COVER (FRONT LEFT SIDE)
COVER (LEFT FRONT SIDE).
COVER (RIGHT SIDE)......

COVER (RIGHT SIDE)
COVER, BATTERY
COVER, CAB INSIDE RIGHT
COVER, CENTER JOINT......
COVER, CONSOLE ...

1910-8

...1910-10
..1910-12
1910-4

1910-14
1910-16
...1674-10
...1810-26
0260-2

1810-40

COVER, CONSOLE .... 1810-42
COVER, CONSOLE ...3315-20
COVER, ENGINE ...1910-24

COVER, INJECTION PUMP ACCESS
COVER, LOWER MONITOR ...
COVER, OIL COOLER..........
COVER, PROPEL MOTOR
COVER, ROCKER ARM
COVER, SIDE SHIELDS ........ccccocovviiinnen.
COVER, SWING BEARING GREASE BATH
COVER, THERMOSTAT
COVER, TIMING GEAR

0402-2
1810-28
0419-2
...0260-22
...0402-5
1910-18
1740-10
0418-2
...0402-2

COVER, TOOL BOX ...1910-26
COVER, TRACK ...0130-4
COVER, TRACK, UNDER ...0130-6
COVER, TRAVEL MOTOR 0260 -22
COVER, UNDER ...1910-32
COVER, UNDER, LEFT SIDE ...1910-20
COVER, WINDOW ..1910-2
CRANKSHAFT ...0401-1

CRANKSHAFT DAMPERS
CRANKSHAFT FRONT OIL SEAL
CRANKSHAFT KIT, UNDERSIZE

(CONNECTING ROD JOURNALY) .....coeviiiiiiiicicce, 0403-2
CRANKSHAFT PULLEY AND DAMPERS ...0429-2
CUSHION, SEAT 1821-2
CUTTING EDGE, GENERAL PURPOSE BUCKET ...3302-2

0429-2
...0402-2

CUTTING EDGE, GENERAL PURPOSE BUCKET ...3302-4
CUTTING EDGES, ESCO ...3302-18
CYLINDER BLOCK FITTINGS ...0404-2

CYLINDER HEAD 0409-2
CYLINDER HEAD BOLTS ...0409-2
CYLINDER HEAD GASKET ....ccocooiiiiiiiiiiniecicen e, 0409-2

GRID
1F8
1D4
3G9
3G7
3G5
3G11
3D5

1F13
3G7
3G5

2H5

3C23
3C23
1C19
1F1

3G15
2H21

1H4
2G19
2E17
2H19
1H24
1D18
2B9
2B9
2G5
2G1
2B13
2B15
2C1
3D13
1G21
1C19
3H4
3H6
3G13
2E9
2D14
2E11
2E15
2D6
1F15

1H14
3B9
3B11
1H20
1H24
1H18
1H22
1H16
1E1
1E7
119
1G15
1H1
1G9
1G11

CYLINDER HEAD GASKET KIT
CYLINDER LINERS ..
CYLINDER, ARM ............
CYLINDER, BOOM, LEFT
CYLINDER, BOOM, RIGHT
CYLINDER, BUCKET
CYLINDER, BUCKET, WITH SHORT ARM

ASSEMBLY 2.66M ......ccccoiiiiiiiiiiiiiic i 3340-2
CYLINDER, ETHER START FLUID.......cccccooiiiiiiiiiinien, 0505-2
CYLINDER, LEFT BOOM
CYLINDER, RIGHT BOOM

DAMPENER DRIVE, PUMP.........cociiiiiiiiiiii
DAMPENER, PROPEL LEVER
DAMPENER, TRAVEL LEVER ...
DAMPER KEY
DAMPERS, CRANKSHAFT
DECAL, AUXILIARY CONTROL
DECAL, HYDRAULIC FILTER RESTRICTION

INDICATOR ... 2160-20
DECALS ....... ..1320-2
2005A -2

DIPSTICK, ENGINE OIL 0407-8
DOME LIGHT 1810-6
DOME LIGHT WIRE HARNESS .........ccccooiiiiiiiiiiiice 1810-6
DOOR LOCK ....oiiiiiiiiiiiicincc s 1910-34
DOOR LOCK LATCH, TOOL BOX ..1910-30
DOOR, CAB . ..1810-10
DOOR, CAB .... ..1810-12
DOOR, CATCH... 1810-22
DRAIN PIPINGS ......ccooiiiiiiiiiiiicicic 3360-6
DRAIN VALVE, FUEL TANK . ..0560-2
DRIVE GEAR, OIL PUMP .. ..0401-1
DRIVE, FRONT, AUXILIARY . ..4151-2
DRIVE, FRONT, AUXILIARY .....cccoviiiiiiiiiieiniecnce i 4151-4
DUAL CONTROL HANDLE WITH WIRING 3360-78
DUCT, AIR ..1830-30
DUCT, AIR CONDITIONER ... ..1830-10
DUCT, AIR CONDITIONER.......... ..1830-32
DUCT, AIR, AIR CONDITIONING 1830-36

DUCT, HEATER
D10W HEATER KIT

E MODE INDICATOR........cccoiiiiiiniiiieieieee e
EAR ASSEMBLY, GENERAL PURPOSE BUCKET
EAR ASSEMBLY, GENERAL PURPOSE BUCKET ... .
ELECTRIC PARTS (BATTERY)...cooiiiiiiiiiiicieeeeeeeee
ELECTRIC PARTS (MAIN WIRE HARENSS).........cccceee.
ELECTRIC PARTS (RELAYS) ...c.coiiiiiiiiiiiiiceeeeeeee
ELECTRIC PARTS (START SWITCH) ....cccccooviiiiiiiiie
ELECTRIC PARTS (WIRE HARNESS, FUSES) .
ELECTRIC SHUT-OFF SOLENOID.........cccooviiiiiiiiiiciiienens
ELECTRIC SHUT-OFF SOLENOID.........cccooviiniiiiiiiiiniienes
ELECTRICAL WIRING HARNESS KIT ....ccccooviviiiiiiiiie
ELEMENT, AIR CLEANER.........cccoiiiiiiiiccie
ELEMENT, FUEL FILTER WATER SEPARATOR .
ENGINE CONTROL CABLE..........ccooiiiiiiiiiiniiniiccie
ENGINE CONTROL MOTOR........cciiiiiiiiiiinicccic s

330LCR EXCAVATOR PC2748

(29-0CT-99)



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
1G13 ENGINE CONTROL UNIT ON CONSOLE ... ...0515-6 3G17 FLOW CONTROL VALVE ......cccooiiiiiiiiiicieeiccicicie s 3360-82
1G13 ENGINE CONTROLLER ON CONSOLE. 0515-6 3F3  FLOW CONTROL VALVE PIPINGS TO CONTROL
2F19 ENGINE COVER 1910-24 VALVE ..o 3360-44
1C17 ENGINE MOUNTS ...0400-2 3F5  FLOW CONTROL VALVE PIPINGS TO CONTROL

1H7  ENGINE OIL (TORQ-GARD) ...1369-3 VALVE ..ot 3360 - 46
1E16 ENGINE OIL COOLER ...0419-2 3F13 FLOW CONTROL VALVE PIPINGS TO FRONT
1D18 ENGINE OIL DIPSTICK ...0407-8 PILOT VALVE.....c.coiiiiiiiiciicici s 3360-54

1D18 ENGINE OIL DIPSTICK TUBE
1D14 ENGINE OIL FILTER
1H14 ENGINE OIL LEVEL LIGHT
1H14 ENGINE OIL PRESSURE LIGHT
1D12 ENGINE OIL PUMP
1D11 ENGINE OIL PUMP INTAKE
1D9 ENGINE OVERHAUL KIT

0407-8 3F15 FLOW CONTROL VALVE PIPINGS TO FRONT

...0407-4 PILOT VALVE........coiiiiiiiiicc s 3360 -56
..1674-4 3F19 FLOW CONTROL VALVE PIPINGS TO LOCK VALVE ...... 3360-60
..1674-4 IF6  FLYWHEEL ...ccoooiiiiiicc
...0407-2 1F7 FLYWHEEL HOUSING
0407-1 1C23 FOLLOWER, CAMSHAFT .. .
...0404-6 1D1  FOLLOWER, CAMSHAFT .....ccccoiiiiiiiiiiiniecic e, 0402-4

1H6  ENGINE PART LUBRICANTS ...1369-2 3G15 FOOT SWITCH, AUXILIARY ELECTRIC 3360-80
1G17 ENGINE PIPING TO AIR CLEANER ...0520-4 3C17 FOOTREST 3315-10
2D20 ENGINE PIPING TO AIR CONDITIONER ...1830-16 1J2 FRAME BUSHINGS 1740-2
1G23 ENGINE PIPING TO FUEL TANK 0560 -4 1A23 FRAME, TRACK .. ..0130-2
2D12 ENGINE PIPING TO HEATER ...1830-8 2D16 FREON TANK.....coioiiiiiiiiicii s 1830-12
1G5 ENGINE PIPING TO RADIATOR ...0510-8 3H4  FRONT DRIVE, AUXILIARY 4151-2
1G23 ENGINE PIPING TO WATER SEPARATOR ...0560-4 3H6  FRONT DRIVE, AUXILIARY 4151-4
1F8 ENGINE REBUILD GASKET KIT ...0452-2 1B5 FRONT IDLER 0130-8
1G9 ENGINE SPEED CONTROL CABLE. 0515-2 1C24 FRONT OIL SEAL .... ..0402-2
2H5 ENGINE SPEED SENSOR ........... 2160-4 3C11 FRONT PILOT VALVE. ..3315-4
1C17 ENGINE SUPPORTS ..ot 0400-2 3C13 FRONT PILOT VALVE COMPONENTS ........cccociiiiiiiiiinns 3315-6
3C1 ESCO BUCKET CUTTING EDGES ...3302-18 3F13 FRONT PILOT VALVE PIPINGS TO FLOW

1F13 ETHER START FLUID CYLINDER ...0505-2 CONTROL VALVE .....coiiiiiiiiiiiicc e 3360-54
1F13 ETHER VALVE .....ccccooiiiiiicins 0505-2 3F15 FRONT PILOT VALVE PIPINGS TO FLOW

2D24 EVAPORATOR, AIR CONDITIONER. 1830-20 CONTROL VALVE 3360-56
1D23 EXHAUST MANIFOLD .........cccueu. 0410-1 3F13 FRONT PILOT VALVE PIPINGS TO LOCK VALVE... ..3360-54
1D23 EXHAUST MANIFOLD GASKETS ...0410-1 3F15 FRONT PILOT VALVE PIPINGS TO LOCK VALVE............ 3360 -56
1G19 EXHAUST PIPE ...0530-2 3F21  FRONT PIPING......ccciiiiiiiiiiiiciiccrci s 3360-62
1D20 EXHAUST VALVE SHIELD 0409-2 3D5 FRONT PIPINGS, SHORT ARM ASSEMBLY

1D20 EXHAUST VALVES .... 0409-2 2.66M ...3340-2
2B9  EXTINGUISHER, FIRE ...1810-6 2G8 FRONT UPPER CAB SCREEN 1913A-2

1E14 FRONT WATER MANIFOLD
1E18 FUEL CHECK VALVE
F 1E20 FUEL CHECK VALVE ....
1E1  FUEL CONTROL LINES
...0429-6 1E18 FUEL FILTER
...0429-6 1E20 FUEL FILTER
...1830-38 1E18 FUEL FILTER BASE
1830-38 1E20 FUEL FILTER BASE ...
0510-6 1H1  FUEL FILTER KIT ....
0429-4 1E18 FUEL FILTER LINES ...
...0429-6 1E20 FUEL FILTER LINES
...1830-24 1G23 FUEL FILTER WATER SEPARATOR ......cccociiiiiieiiiin,
...1830-38 1H1  FUEL FILTER WATER SEPARATOR BRACKET ................
...0560-2 1G23 FUEL FILTER WATER SEPARATOR HOSE ..o,
2160-20 1H1  FUEL FILTER WATER SEPARATOR, COMPONENTS. ......
...0520-2 1H14 FUEL GAUGE INDICATOR ....ccccoiiiiiiiicicinieesens
...1830-22 1D24 FUEL INJ LINES
...1830-32 1E1 FUEL
...0407-4 1E1  FUEL
1E18 FILTER, FUEL 0420-2 1E8 FUEL
1E20 FILTER, FUEL ...0422-2 1D24 FUEL
1H1  FILTER, FUEL WATER SEPARATOR, COMPONENTS ....0560-6 1E4 FUEL
2H15 FILTER, OIL, HYDRAULIC 2160-14 1E3  FUEL
3E19 FILTER, OIL, HYDRAULIC ...3360-36 1D24 FUEL LEAK-OFF LINES ....
2B9  FIRE EXTINGUISHER 1810-6 1H14 FUEL LEVEL LIGHT
1D5  FITTINGS, CYLINDER BLOCK ...0404-2 1G23 FUEL PIPINGS

1F5
1F5 FAN BELT
2E17 FAN BLADE, AIR CIRCULATING
2E17 FAN BLADE, DEFROSTER FAN...
1G3 FAN GUARD, COOLING PACKAGE.
1F3 FAN PULLEY ADJUSTABLE ......
1F5 FAN SPACER
2E3  FAN, AIR CONDITIONER BLOWER
2E17 FAN, DEFROSTER
1G21 FILLER CAP, FUEL TANK
2H21 FILTER RESTRICTION INDICATOR, HYDRAULIC
1G15 FILTER, AIR CLEANER
2E1  FILTER, AIR CONDITIONER
2E11 FILTER, AIR CONDITIONER
1D14 FILTER, ENGINE OIL

0560 -4

2H5  FLEX COUPLING, PUMP ...2160-4 1E7  FUEL SHUT-OFF BRACKET .....ccccooiiiiiiiiiiiiecicie, 0413-10
1G21 FLOAT, FUEL TANK ...0560-2 1G21 FUEL TANK ..o 0560-2
2C13 FLOOR MAT ...1810-34 1G23 FUEL TANK PIPING TO ENGINE ........ccoooviiiiiiiiiicis 0560-4

2C15 FLOOR PLATE 1810-36 1G23 FUEL TANK PIPING TO WATER SEPARATOR . ..0560-4
3F3 FLOW CONTROL VALVE ...3360-44 1E1  FUEL TRANSFER PUMP........ccoiiiiiiiiiie, 0413-4

3F5 FLOW CONTROL VALVE 3360 - 46 1E6 FUEL TRANSFER PUMP (ROBERT BOSCH) ......cccccccoeune 0413-9

1-10 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=10




TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
1H24 FUSE, ON MAIN WIRE HARNESS ...1674-14 1E23 HARDWARE, PULLEY, ALTERNATOR........ccccociviiiiiniinnnn, 0423-1
1H16 FUSES ........ 1674-6 3G13 HARNESS, SOLENOID VALVE DUAL CONTROL.. 3360-78
1H24 FUSIBLE LINK ..1674-14 1H16 HARNESS, WIRE .......oooiiiiiiiiiiceece ..1674-6
2D24 HARNESS, WIRE, AIR CONDITIONER ......cccccooiiiiiiiniinens 1830- 20
2D16 HARNESS, WIRE, AIR CONDITIONER
G COMPRESSOR ...oiiiiiiiie ettt 1830-12
2E17 HARNESS, WIRE, DEFROSTER FAN ....ccoccciiiiiiiiieneiiies 1830- 38
1F8 GASKET KIT, CYLINDER HEAD ...0452-2 3G15 HARNESS, WIRE, FOOT SWITCH .... ..3360-80
1F8 GASKET KIT, ENGINE REBUILD ...0452-2 2D8 HARNESS, WIRE, HEATER .....cooiiiiiiiiiiceieee e 1830-4
1F8 GASKET KIT, SHORT BLOCK ...0452-2 119 HARNESS, WIRING, KIT 1674 -24
1D20 GASKET, CYLINDER HEAD ...0409-2 2F24 HASP, SECURITY, TOOL BOX 1910-29
1E9 GASKET, INTAKE MANIFOLD ...0414-2 2B23 HATCH, CAB TOP 1810-20
1D14 GASKET, OIL FILTER HOUSING . 0407 -4 1D20 HEAD BOLT KIT ..0409-2
1D16 GASKET, OIL PAN ...0407 -6 2C23 HEAD RESTRAINT, SEAT ..ooiiiiiiiiieeiiiicceiee e 1821-2
1D12 GASKET, OIL PUMP ...0407 -2 1D20 HEAD, CYLINDER 0409-2
1D11 GASKET, OIL PUMP INTAKE ...0407-1 2B11 HEADLINER, CAB TOP 1810-8
1C22 GASKET, REAR OIL SEAL ...0401-4 2B23 HEADLINER, CAB TOP HATCH 1810-20
1D2  GASKET, ROCKER ARM COVER 0402-5 2D6 HEATER ..1830-2
1E14 GASKET, THERMOSTAT ...0418-2 1F19 HEATER CABLE 0505-8
1C24 GASKET, TIMING GEAR COVER ...0402-2 1F20 HEATER CABLE 0505-9
1E10 GASKET, TURBOCHARGER ...0416-2 2D8 HEATER COMPONENTS... 1830-4
1E14 GASKET, WATER MANIFOLD ...0418-2 2D6 HEATER CONTROL 1830-2
1E12 GASKET, WATER PUMP............ 0417-2 2D10 HEATER CONTROLLER COMPONENTS ..1830-6
1D23 GASKETS, EXHAUST MANIFOLD 0410-1 1F17 HEATER DI10W....coociiiiiiiiiiiiiiiiiice s ..0505-6
2H15 GAUGE LEVEL, HYDRAULIC OIL 2160-14 1F18 HEATER D10W... ..0505-7
2H11 GEAR PUMP ...2160-10 2D12 HEATER PIPING 1830-8
1C23 GEAR, CAMSHAFT ...0402-1 2D12 HEATER PIPING TO ENGINE.......cccooiiiiiiiiiiieiic e 1830-8
1C19 GEAR, OIL PUMP DRIVE . 0401-1 3B17 HEAVY DUTY BUCKET TOOTH ASSEMBLY ..3302-10
1D12 GEAR, OIL PUMP DRIVE . 0407 -2 3B19 HEAVY DUTY BUCKET TOOTH ASSEMBLY . ..3302-12
1F6 GEAR, STARTER .....cccoevvieeene 0433-1 2E19 1801A-2
3B9 GENERAL PURPOSE BUCKET ... ...3302-2 111 1674-16
3B11 GENERAL PURPOSE BUCKET ...3302-4 3C9
3B13 GENERAL PURPOSE BUCKET TEETH. 3302-6 111 HORN, WIRE HARNESS ... ..1674-16
3B15 GENERAL PURPOSE BUCKET TEETH. 3302-8 1G17 HOSE, AIR CLEANER TO ENGINE ........ccooeiiiiiiiiieiiieenn, 0520-4
2B13 GLASS, CAB DOOR 1810-10 2D16 HOSE, AIR CONDITIONER COMPRESSOR
2B15 GLASS, CAB DOOR ...1810-12 TO CONDENSER......ccoiitiiiiiiiiiieeiee e 1830-12
2B17 GLASS, CAB FRONT WINDOW ... ...1810-14 2D16 HOSE, AIR CONDITIONER CONDENSER TO
2B19 GLASS, CAB FRONT WINDOW ... 1810-16 COMPRESSOR ...oiiiiiiiiiiieiiteet e 1830-12
2B11 GLASS, CAB REAR AND LEFT SIDE ... 1810-8 2D16 HOSE, AIR CONDITIONER CONDENSOR TO TANK........1830-12
2B21 GLASS, CAB RIGHT SIDE WINDOW............ 1810-18 2D16 HOSE, AIR CONDITIONER TANK TO CONDENSOR........1830-12
1E4 GOVERNOR LEVERS FUEL INJECTION PUMP ...0413-7 2D18 HOSE, AIR CONDITIONER TO COMPRESSOR ................ 1830- 14
1J10 GREASE BATH COVER, SWING BEARING ...1740-10 2D20 HOSE, AIR CONDITIONER TO ENGINE ........cccoccvveveiiinns 1830- 16
3C9 GRIP, CONTROL LEVER.........cecuvvveriirnns 3315-2 2D18 HOSE, AIR CONDITIONER TO RECEIVING TANK ..1830-14
3C15 GRIP, PROPEL CONTROL LEVER . 3315-8 3D23 HOSE, BOOM BOTTOM TO CONTROL VALVE .... ..3360-16
1H20 GROUND STRAP .....cooiiiiiiiiieiiieeeenne 1674-10 3D15 HOSE, BOOM CYLINDER TO CONTROL VALVE.. ..3360-8
1G3 GUARD, FAN, COOLING PACKAGE ...0510-6 3D17 HOSE, BOOM TO CONTROL VALVE ....ccoccoiiiiiiiiieeeiiien 3360-10
2G11 GUARD, LOWER FRONT WINDSHIELD 3D21 HOSE, CENTER JOINT TO CONTROL VALVE...........c..... 3360-14
1B1 GUARD, TRACK 3D13 HOSE, CENTER JOINT TO RETURN PIPINGS ................ 3360-6
2E22 GUARDS, WINDOW . ......coiiiiiiiieiiiiiiieeiiiite et 3F1 HOSE, CENTER JOINT TO SOLENOID VALVE ................ 3360-42
1C9 HOSE, CENTER JOINT TO TRAVEL DEVICE ..0260- 20
2D18 HOSE, COMPRESSOR TO AIR CONDITIONER ................ 1830- 14
H 3D17 HOSE, CONTROL VALVE TO BOOM ......ccccoovviiiiiniiienieenns 3360-10
3D23 HOSE, CONTROL VALVE TO BOOM BOTTOM .......ccueee 3360-16
3B8 HAMMER BRACKET ...3301-1 3D15 HOSE, CONTROL VALVE TO BOOM CYLINDER.............. 3360-8
2B9 HAMMER, ESCAPE ...1810-6 3D21 HOSE, CONTROL VALVE TO CENTER JOINT......ccccoeuveeen 3360-14
1H1 HAND PRIMER, FUEL FILTER WITH WATER 3F3 HOSE, CONTROL VALVE TO FLOW CONTROL
SEPARATOR ...0560-6 VALVE ..ot 3360-44
2F21 HANDHOLD, RIGHT SIDE ...1910-26 3F5 HOSE, CONTROL VALVE TO FLOW CONTROL
2B13 HANDLE, CAB DOOR ...1810-10 VALVE ..ot 3360 -46
2B15 HANDLE, CAB DOOR 1810-12 3D9 HOSE, CONTROL VALVE TO LOWER OIL TANK ..3360-2
2B17 HANDLE, CAB FRONT UPPER ... ...1810-14 3D11 HOSE, CONTROL VALVE TO OIL COOLER...........cccevureeen 3360-4
2B19 HANDLE, CAB FRONT UPPER ...1810-16 3F17 HOSE, CONTROL VALVE TO OIL FILTER
3G13 HANDLE, PILOT DUAL CONTROL ...3360-78 3F7 HOSE, CONTROL VALVE TO OIL TANK
2F1 HANDRAIL ...1910-6 3F17 HOSE, CONTROL VALVE TO OIL TANK
2B13 HANDRAIL, INSIDE DOOR .. 1810-10 2H19 HOSE, CONTROL VALVE TO PUMP .
2B15 HANDRAIL, INSIDE DOOR ...1810-12 3E21 HOSE, CONTROL VALVE TO SOLENOID VALVE ............ 3360-38
2B11 HANDRAIL, LEFT SIDE .....oootiiiiiiiiiieiiiite et 1810-8 3F1 HOSE, CONTROL VALVE TO SOLENOID VALVE ............ 3360-42
330LCR EXCAVATOR PC2748  (29-OCT-99) -11

PN=11



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE

3F1 HOSE, CONTROL VALVE TO SWING DEVICE ...3360-42 3F1 HOSE, SOLENOID VALVE TO CENTER JOINT ................ 3360-42

3D19 HOSE, CONTROL VALVE TO SWING MOTOR ...3360-12 3E21 HOSE, SOLENOID VALVE TO CONTROL VALVE ... ..3360-38

3D13 HOSE, CONTROL VALVE TO TOP OF SWING 3F1 HOSE, SOLENOID VALVE TO CONTROL VALVE ... ..3360-42
DEVICE .. ..ottt 3360-6 3E19 HOSE, SOLENOID VALVE TO HYDRAULIC PUMP .......... 3360-36

3F9 HOSE, CONTROL VALVE TO TRAVEL PILOT 3F19 HOSE, SOLENOID VALVE TO LOCK VALVE ......ccccccoeunen 3360-60
VALVE ..ottt re e e e e e e e e e 3360-50 3E19 HOSE, SOLENOID VALVE TO OIL TANK ....ccccoviiiieiiiiinens 3360-36

1G17 HOSE, ENGINE TO AIR CLEANER ...0520-4 3F1 HOSE, SOLENOID VALVE TO ROTARY MANIFOLD ........ 3360-42

2D20 HOSE, ENGINE TO AIR CONDITIONER 1830- 16 3E21 HOSE, SOLENOID VALVE TO SWING DEVICE ..3360- 38

1G23 HOSE, ENGINE TO FUEL TANK ...0560-4 2H17 HOSE, SUCTION ..ottt 2160-16

2D12 HOSE, ENGINE TO HEATER ...1830-8 3F1 HOSE, SWING DEVICE TO CONTROL VALVE ................ 3360-42

1G5 HOSE, ENGINE TO RADIATOR ... ...0510-8 3D13 HOSE, SWING DEVICE TO RETURN PIPINGS ................ 3360-6

1G23 HOSE, ENGINE TO WATER SEPARATOR .....cccccvvvvvieiienenns 0560 -4 3E21 HOSE, SWING DEVICE TO SOLENOID VALVE ........ccc..... 3360-38

3F3 HOSE, FLOW CONTROL VALVE TO CONTROL 3D19 HOSE, SWING MOTOR TO CONTROL VALVE . ..3360-12
VALVE .ottt a e e e 3360-44 1C9 HOSE, TRAVEL DEVICE TO CENTER JOINT...........ceeenn. 0260 - 20

3F5 HOSE, FLOW CONTROL VALVE TO CONTROL 1C9 HOSE, TRAVEL DEVICE TO ROTARY MANIFOLD .......... 0260-20
VALVE .ottt 3360 - 46 3F9 HOSE, TRAVEL PILOT VALVE TO CONTROL

3F13 HOSE, FLOW CONTROL VALVE TO FRONT VALVE .ottt 3360-50
PILOT VALVE ...t 3360-54 3F11 HOSE, TRAVEL PILOT VALVE TO LOCK VALVE ..3360-52

3F15 HOSE, FLOW CONTROL VALVE TO FRONT 1D2 HOSE, VENT (ROCKER ARM) .....ccoiiiitiiiiniinienieeienresieens 0402-5
PILOT VALVE ...3360-56 1G23 HOSE, WATER SEPARATOR 0560-4

3F19 HOSE, FLOW CONTROL VALVE TO LOCK VALVE..........3360-60 1G23 HOSE, WATER SEPARATOR TO ENGINE 0560-4

3F13 HOSE, FRONT PILOT VALVE TO FLOW 1G23 HOSE, WATER SEPARATOR TO FUEL TANK ......ccceveeeeees 0560 -4
CONTROL VALVE ..ottt 3360-54 1G7 HOSE, WATER TANK TO RADIATOR .......... ..0510-10

3F15 HOSE, FRONT PILOT VALVE TO FLOW 2B9 HOSE, WINDSHIELD WASHER .... ..1810-6
CONTROL VALVE ...3360-56 3D13 HOSES, SWING DEVICE TOP TO CONTROL VALVE ......3360-6

3F13 HOSE, FRONT PILOT VALVE TO LOCK VALVE ...3360-54 2C7 HOURMETER ....oiiiiiiiiiiie ittt 1810-28

3F15 HOSE, FRONT PILOT VALVE TO LOCK VALVE ...3360-56 1E3 HOUSING CONNECTORS, FUEL INJECTION PUMP........ 0413-6

1G23 HOSE, FUEL FILTER WATER SEPARATOR...... 0560-4 1F7 HOUSING, FLYWHEEL ..0433-2

1G23 HOSE, FUEL TANK TO ENGINE ................. 0560-4 1D14 HOUSING, OIL FILTER ..... ..0407-4

1G23 HOSE, FUEL TANK TO WATER SEPARATOR .. 0560-4 1C22 HOUSING, REAR OIL SEAL .......... ..0401-4

2D12 HOSE, HEATER TO ENGINE ...1830-8 1E14 HOUSING, THERMOSTAT, FRONT .....ccooiiiiiiiiieiereeeeeeeeees 0418-2

3E19 HOSE, HYDRAULIC PUMP TO OIL FILTER ...3360- 36 1H14 HP MODE INDICATOR ..oooiiiiieiieeee et e e 1674-4

3E23 HOSE, HYDRAULIC PUMP TO OIL TANK............. 3360-40 1E5 HYDRAULIC ANEROID ACTIVATOR ...oovviieieiieieeeeeieeeee, 0413-8

3E19 HOSE, HYDRAULIC PUMP TO SOLENOID VALVE 3360- 36 2H21 HYDRAULIC FILTER RESTRICTION INDICATOR

3F19 HOSE, LOCK VALVE TO FLOW CONTROL VALVE 3360-60 KIT 2160-20

3F13 HOSE, LOCK VALVE TO FRONT PILOT VALVE ...3360-54 3C8 HYDRAULIC IMPACT BREAKER 3302-26

3F15 HOSE, LOCK VALVE TO FRONT PILOT VALVE ...3360-56 3C6 HYDRAULIC KIT, QUICK LATCH ASSEMBLY ........cccveenne 3302-24

3F19 HOSE, LOCK VALVE TO OIL FILTER ................ 3360-60 1H14 HYDRAULIC OIL LEVEL LIGHT .....ccccoeiiinnae ..1674-4

3F19 HOSE, LOCK VALVE TO SOLENOID VALVE ....... 3360-60 2H15 HYDRAULIC OIL TANK ..2160-14

3F11 HOSE, LOCK VALVE TO TRAVEL PILOT VALVE .. 3360-52 3G19 HYDRAULIC PLUMBING, AUXILIARY . ..3360-84

3D9 HOSE, LOWER OIL TANK TO CONTROL VALVE ...3360-2 2H3 HYDRAULIC PUMP ..ttt 2160-2

3D11 HOSE, OIL COOLER TO CONTROL VALVE ...3360-4 2H5 HYDRAULIC PUMP COMPONENTS......cvvvieeeeeeeeeeeeeeeeeeee, 2160-4

3D9 HOSE, OIL COOLER TO OIL TANK............. 3360-2 3E19 HYDRAULIC PUMP PIPINGS TO OIL FILTER.. ..3360- 36

3F17 HOSE, OIL FILTER TO CONTROL VALVE . 3360-58 2H13 HYDRAULIC PUMP SUPPORT ..2160-12

3E19 HOSE, OIL FILTER TO HYDRAULIC PUMP 3360-36 2H7 HYDRAULIC PUMP UNIT (COMPONENTS).. ..2160-6

3F19 HOSE, OIL FILTER TO LOCK VALVE ...3360-60 212 HYDRAULIC QUICK COUPLERS

3F17 HOSE, OIL FILTER TO OIL TANK ...3360-58

3F7 HOSE, OIL TANK TO CONTROL VALVE ...3360-48

3F17 HOSE, OIL TANK TO CONTROL VALVE ...3360-58

3E23 HOSE, OIL TANK TO HYDRAULIC PUMP 3360 - 40

3D9 HOSE, OIL TANK TO OIL COOLER ...3360-2 TH22  IGNITION ittt

3F17 HOSE, OIL TANK TO OIL FILTER ...3360-58 1F3 ILDER PULLEY

2H17 HOSE, OIL TANK TO PUMP ...2160-16 3C8 IMPACT BREAKER, HYDRAULIC

3E19 HOSE, OIL TANK TO SOLENOID VALVE .......ccccovveviiiinnnns 3360-36 1G15 INDICATOR, AIR RESTRICTION

3F9 HOSE, PROPEL PILOT VALVE TO CONTROL 2H21 INDICATOR, HYDRAULIC FILTER
VALVE ..ottt e e e e e e e e 3360-50 1E1 INJ. PUMP LUBE LINES

2H19 HOSE, PUMP TO CONTROL VALVE ...2160-18 1C24 INJECTION PUMP ACCESS COVER ......ccoccvviiiieieiiiieen, 0402 -2

2H17 HOSE, PUMP TO OIL TANK ...2160- 16 1E12 INLET, WATER PUMP ....ooviiiiieeieeeeeeeeeeeeeeeeeeeeeaea s

1G5 HOSE, RADIATOR TO ENGINE ...0510-8 1D20 INSERTS, VALVE SEAT ....

1G7 HOSE, RADIATOR TO WATER TANK 0510-10 1E9 INTAKE MANIFOLD

2D18 HOSE, RECEIVING TANK TO AIR CONDITIONER ...1830-14 1E9 INTAKE MANIFOLD GASKET

1G7 HOSE, RESERVE WATER TANK ...0510-10 1D20 INTAKE VALVES

3D13 HOSE, RETURN TO CENTER JOINT ...3360-6 1D11 INTAKE, ENGINE OIL PUMP

3D13 HOSE, RETURN TO SWING DEVICE ......ccccoceeiiiiiieeeiiiins 3360-6

3F1 HOSE, ROTARY MANIFOLD TO SOLENOID VALVE . 3360-42

1C9 HOSE, ROTARY MANIFOLD TO TRAVEL DEVICE .......... 0260 - 20

3D5 HOSE, SHORT ARM ASSEMBLY 2.66M .......ccccccevvvvveennnns 3340-2

1-12 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=12



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
J 1G7 LEVEL SWITCH, RESERVE WATER TANK 0510-10
2H15 LEVEL, OIL GAUGE, HYDRAULIC OIL .. ..2160-14
2E19 1G21 LEVEL, SWITCH, FUEL TANK .......... ..0560-2
1D5 JETS, PISTON COOLING 3C23 LEVER DAMPENER, PROPEL 3315-16
1C5 JOINT, CENTER 3C23 LEVER DAMPENER, TRAVEL
1B16 JOINT, CENTER, ATTACHMENTS 3C9 LEVER, CONTROL
3D1 LEVER, LOCK ..ooiiiiiiiiiee ettt e
3C15 LEVER, PROPEL CONTROL. .
K 1D22 LIFT STRAPS, ENGINE .....ooooiiiiieeieeereeeee e
2B9 LIGHT, DOME
2B13 KEY, CAB DOOR 1810-10 2C5 LIGHTER
2B15 KEY, CAB DOOR ...1810-12 1118 LIGHTS, BOOM ..ciiiiiiiiiiieeeeciiitietiree et 1673A-2
1C19 KEY, DAMPER 0401-1 1120 LIGHTS, CAB 1673A-4
2G5 KEY, DOOR LOCK ...1910-34 1122 LIGHTS, HOOD, REAR 1673A-6
1G21 KEY, FUEL TANK CAP ...0560-2 1G17 LINE, AIR CLEANER TO ENGINE ......ccooovvvviiiiiiieecceiiieeenn 0520-4
1H22 KEY, IGNITION ..1674-12 2D16 LINE, AIR CONDITIONER COMPRESSOR
2E22 KEY, VANDAL PROTECTION ...1910-2 TO CONDENSER......ccciitiiiiiiiiiite ettt 1830-12
2E22 KEY, WINDOW GUARDS 1910-2 2D16 LINE, AIR CONDITIONER CONDENSER TO
2E17 KIT, AIR CIRCULATION FAN ...1830-38 COMPRESSOR ...ttt 1830-12
1F21 KIT, ARCTIC START ...0505-10 2D16 LINE, AIR CONDITIONER CONDENSOR TO TANK........... 1830-12
1113 KIT, ATTACHMENT MODE ...1674-28 2D16 LINE, AIR CONDITIONER TANK TO CONDENSOR........... 1830-12
3G21 KIT, AUXILIARY SPOOL CONTROL 2D18 LINE, AIR CONDITIONER TO COMPRESSOR ........cccvuu.e. 1830-14
W/FLOW CONTROL ...ovviiiiiiiiiei et 3360 - 86 2D20 LINE, AIR CONDITIONER TO ENGINE ............... ..1830-16
3G21 KIT, CONTROL, W/FLOW, AUXILIARY 2D18 LINE, AIR CONDITIONER TO RECEIVING TANK.. ..1830-14
SPOOL CONTROL ...3360-86 3D23 LINE, BOOM BOTTOM TO CONTROL VALVE ...... ..3360-16
2E17 KIT, DEFROSTER FAN ...1830-38 3D15 LINE, BOOM CYLINDER TO CONTROL VALVE................ 3360-8
1F15 KIT, D10W HEATER ...0505-4 3D17 LINE, BOOM TO CONTROL VALVE........cccoiiviiiiiiiieieiiiinns 3360-10
1D9 KIT, ENGINE OVERHAUL . 0404 -6 3D21 LINE, CENTER JOINT TO CONTROL VALVE.. ..3360-14
1D20 KIT, HEAD BOLT ..vtiiiiiiiiiiie et ...0409-2 3D13 LINE, CENTER JOINT TO RETURN PIPINGS.. ..3360-6
2H21 KIT, HYDRAULIC FILTER RESTRICTION 3F1 LINE, CENTER JOINT TO SOLENOID VALVE ..3360-42
INDICATOR ...t 2160-20 1C9 LINE, CENTER JOINT TO TRAVEL DEVICE..................... 0260 - 20
3C6 KIT, HYDRAULIC, QUICK LATCH ASSEMBLY ...3302-24 2D18 LINE, COMPRESSOR TO AIR CONDITIONER ........ccvveeee 1830-14
117 KIT, LEAD WIRE ... 1674 -22 3D17 LINE, CONTROL VALVE TO BOOM.................. ..3360-10
3G23 KIT, LOAD LOWERING VALVE, BOOM CYLINDER 3360-88 3D23 LINE, CONTROL VALVE TO BOOM BOTTOM ... ..3360-16
3H1 KIT, LOAD LOWERING VALVE, BOOM CYLINDER 3360-90 3D15 LINE, CONTROL VALVE TO BOOM CYLIDNER. ..3360-8
1H8 KIT, O-RING, METRIC ......cooiiiiiiiiiiiiiieiceceeee e ...1369-4 3D21 LINE, CONTROL VALVE TO CENTER JOINT ......cccccvvvnnns 3360-14
3E19 KIT, OIL SAMPLING VALVE ...3360- 36 3F3 LINE, CONTROL VALVE TO FLOW CONTROL
1D4 KIT, PISTON/LINER ....... 0403-3 VALVE .ottt nen e e e e 3360-44
2C9 KIT, RADIO 1810-30 3F5 LINE, CONTROL VALVE TO FLOW CONTROL
3G9 KIT, SEAL, ARM CYLINDER ... 3360-74 VALVE .ottt n e 3360-46
3G11 KIT, SEAL, BUCKET CYLINDER... ...3360-76 3D9 LINE, CONTROL VALVE TO LOWER OIL TANK .............. 3360-2
1H1 KIT, SEAL, ...0560-6 3D11 LINE, CONTROL VALVE TO OIL COOLER 3360-4
3G7 KIT, SEAL, LEFT BOOM CYLINDER ........... 3360-72 3F17 LINE, CONTROL VALVE TO OIL FILTER . ..3360-58
2H11 KIT, SEAL, PUMP GEAR..........uuueee. 2160-10 3F7 LINE, CONTROL VALVE TO OIL TANK.. ..3360-48
3G5 KIT, SEAL, RIGHT BOOM CYLINDER 3360-70 3F17 LINE, CONTROL VALVE TO OIL TANK.. ..3360-58
2C23 KIT, SEAT STAND KNOB ...1821-2 2H19 LINE, CONTROL VALVE TO PUMP ........ccooiiiiiiiiees 2160-18
3D5 KIT, SHORT ARM ASSEMBLY 2.66M ...3340-2 3E21 LINE, CONTROL VALVE TO SOLELNOID VALVE ............ 3360-38
2E22 KIT, VANDAL PROTECTION ...1910-2 3F1 LINE, CONTROL VALVE TO SOLENOID VALVE .............. 3360-42
1E12 KIT, WATER PUMP SEAL ...0417-2 3F1 LINE, CONTROL VALVE TO SWING DEVICE.................... 3360-42
2E22 KIT, WINDOW GUARDS ... 1910-2 3D19 LINE, CONTROL VALVE TO SWING MOTOR.........ccccuvunene 3360-12
119 KIT, WIRING HARNESS ...1674-24 3D13 LINE, CONTROL VALVE TO TOP OF SWING
2C23 KNOB KIT, SEAT STAND ...1821-2 DEVICE .. ..ottt e 3360-6
2D10 KNOB, HEATER CONTROLLER ... ...1830-6 3F9 LINE, CONTROL VALVE TO TRAVEL PILOT
VALVE ..ottt re e e e e e e e 3360-50
1G17 LINE, ENGINE TO AIR CLEANER .... ..0520-4
L 2D20 LINE, ENGINE TO AIR CONDITIONER ........cccoeeeininrnrrnnnns 1830-16
1G23 LINE, ENGINE TO FUEL TANK ... 0560 -4
3G15 LABEL, AUXILIARY CONTROL ....ccvviviieieeiiieeeeeeceieeees 3360-80 2D12 LINE, ENGINE TO HEATER ...ovvviiiiieeeeeeeeeeeeeeeeies 1830-8
2H21 LABEL, HYDRAULIC FILTER RESTRICTION 1G5 LINE, ENGINE TO RADIATOR ....ccccoiiiiiiiiiiieieeeeeeeee e 0510-8
INDICATOR ...2160-20 1G23 LINE, ENGINE TO WATER SEPARATOR ....ccccccvvvvveieineanns 0560 -4
1H4 LABELS ...1320-2 3F3 LINE, FLOW CONTROL VALVE TO CONTROL
3C4 LATCH ASSEMBLY, QUICK ...3302-22 VALVE .ottt a e e e e 3360-44
3C6 LATCH ASSEMBLY, QUICK, HYDRAULIC KIT ...3302-24 3F5 LINE, FLOW CONTROL VALVE TO CONTROL
2G1 LATCH, DOOR LOCK, TOOL BOX ...1910-30 VALVE .ottt 3360 -46
117 LEAD WIRE KIT 1674 -22 3F13 LINE, FLOW CONTROL VALVE TO FRONT
3G7 LEFT BOOM CYLINDER ...3360-72 PILOT VALVE......cc et 3360-54
2G14 LEFT REAR VIEW MIRROR ....coovvviiiiiieieeeeee e 2002 -2
330LCR EXCAVATOR PC2748  (29-OCT-99) 1-13

PN=13



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
3F15 LINE, FLOW CONTROL VALVE TO FRONT 1G23 LINE, WATER SEPARATOR ....coooiiiiiiiiiiiiiieiinereeee e 0560-4
PILOT VALVE 3360 - 56 1G23 LINE, WATER SEPARATOR TO ENGINE .... ..0560-4
3F19 LINE, FLOW CONTROL VALVE TO LOCK VALVE ...3360-60 1G23 LINE, WATER SEPARATOR TO FUEL TANK .. ..0560-4
3F13 LINE, FRONT PILOT VALVE TO FLOW 1G7 LINE, WATER TANK TO RADIATOR ....cccccceeviviieeiiiiiieeeiins 0510-10
CONTROL VALVE ...ttt 3360-54 1D4 LINER O-RINGS 0403-3
3F15 LINE, FRONT PILOT VALVE TO FLOW 1D4 LINER SHIM 0403-3
CONTROL VALVE ...3360-56 1D4 LINERS, CYLINDER 0403-3
3F13 LINE, FRONT PILOT VALVE TO LOCK VALVE ... 3360-54 1E1 LINES, FUEL CONTROL ..0413-4
3F15 LINE, FRONT PILOT VALVE TO LOCK VALVE ...3360-56 1E18 LINES, FUEL FILTER 0420-2
1G23 LINE, FUEL FILTER WATER SEPARATOR ...0560-4 1E20 LINES, FUEL FILTER 0422 -2
1G23 LINE, FUEL TANK TO ENGINE ...0560-4 1D24 LINES, FUEL INJ 0413-2
1G23 LINE, FUEL TANK TO WATER SEPARATOR ...0560-4 1D24 LINES, FUEL LEAK-OFF ... 0413-2
2D12 LINE, HEATER TO ENGINE 1830-8 1E1 LINES, INJ. PUMP LUBE... ..0413-4
3E19 LINE, HYDRAULIC PUMP TO OIL FILTER ...3360- 36 1E10 LINES, TURBOCHARGER OIL 0416-2
3E23 LINE, HYDRAULIC PUMP TO OIL TANK ...3360-40 1H24  LINK, FUSIBLE .....ccvtiiiiiiiiii et 1674-14
3E19 LINE, HYDRAULIC PUMP TO SOLELNOID VALVE ..........3360 - 36 3G23 LOAD LOWERING BOOM CYLINDER VALVE KIT ............ 3360-88
3F19 LINE, LOCK VALVE TO FLOW CONTROL VALVE ...3360-60 3H1 LOAD LOWERING BOOM CYLINDER VALVE KIT ............ 3360-90
3F13 LINE, LOCK VALVE TO FRONT PILOT VALVE ... 3360-54 3D1 LOCK LEVER ..3315-18
3F15 LINE, LOCK VALVE TO FRONT PILOT VALVE ...3360-56 3G3 LOCK VALVE 3360-68
3F19 LINE, LOCK VALVE TO OIL FILTER ...3360- 60 3F19 LOCK VALVE PIPINGS TO FLOW CONTROL VALVE ...... 3360-60
3F19 LINE, LOCK VALVE TO SOLENOID VALVE ...3360- 60 3F13 LOCK VALVE PIPINGS TO FRONT PILOT VALVE............ 3360-54
3F11 LINE, LOCK VALVE TO TRAVEL PILOT VALVE ...3360-52 3F15 LOCK VALVE PIPINGS TO FRONT PILOT VALVE............ 3360-56
3D9 LINE, LOWER OIL TANK TO CONTROL VALVE . 3360-2 3F19 LOCK VALVE PIPINGS TO OIL FILTER ................ ..3360-60
3D11 LINE, OIL COOLER TO CONTROL VALVE .... 3360-4 3F19 LOCK VALVE PIPINGS TO SOLENOID VALVE . ..3360-60
3D9 LINE, OIL COOLER TO OIL TANK............. 3360-2 3F11 LOCK VALVE PIPINGS TO TRAVEL PILOT VALVE. ..3360-52
3F17 LINE, OIL FILTER TO CONTROL VALVE ... ...3360-58 3F11 LOCK VALVE, PILOT PIPINGS......cctvvviiiiiiiiiieieicciiiiiienns 3360-52
3E19 LINE, OIL FILTER TO HYDRAULIC PUMP ...3360- 36 3D1 LOCK VALVE, PILOT PIPINGS, LOCATION ......cccecvvveeennns 3315-18
3F19 LINE, OIL FILTER TO LOCK VALVE ........ 3360-60 2B13 LOCK, CAB DOOR ..1810-10
3F17 LINE, OIL FILTER TO OIL TANK ..... 3360-58 2B15 LOCK, CAB DOOR.......... ..1810-12
3F7 LINE, OIL TANK TO CONTROL VALVE. 3360-48 2B23 LOCK, CAB TOP HATCH ..1810-20
3F17 LINE, OIL TANK TO CONTROL VALVE ...3360-58 2G5 LOCK, DOOR ..ottt 1910-34
3E23 LINE, OIL TANK TO HYDRAULIC PUMP ...3360-40 2E24 LOCK, LEFT FRONT SIDE COVER .........cceooveeieieiennes 1910-4
3D9 LINE, OIL TANK TO OIL COOLER.......... 3360-2 2F13 LOCK, SIDE SHIELD DOOR........... ..1910-18
3F17 LINE, OIL TANK TO OIL FILTER . 3360-58 2G1 LOCK, TOOL BOX DOOR ..... ..1910-30
2H17 LINE, OIL TANK TO PUMP .......cccvvvvveeeens 2160-16 2E22 LOCK, VANDAL PROTECTION ..1910-2
3E19 LINE, OIL TANK TO SOLENOID VALVE ...3360- 36 2E22 LOCK, WINDOW COVERS
3F9 LINE, PROPEL PILOT VALVE TO CONTROL 2G11 LOWER FRONT WINDSHIELD GUARD..........cccocvniiiiiinns 1913B-2
VALVE ...3360-50 2C7 LOWER MONITOR COVER................ 1810-28
2H19 LINE, PUMP TO CONTROL VALVE. 2160-18 1B11 LOWER ROLLER ............ 0130-14
2H17 LINE, PUMP TO OIL TANK........... 2160-16 1B11 LOWER ROLLER SUPPORT. 0130-14
1G5 LINE, RADIATOR TO ENGINE ...0510-8 1E1 LUBE LINES INJ. PUMP
1G7 LINE, RADIATOR TO WATER TANK ...0510-10 1E1 LUBE LINES, FUEL INJ. PUMP ..., 0413-4
2D18 LINE, RECEIVING TANK TO AIR CONDITIONER. 1830- 14 1H6 LUBRICANTS
3D13 LINE, RETURN TO CENTER JOINT.... 3360-6 3F23 LUBRICATE PIPINGS
3D13 LINE, RETURN TO SWING DEVICE 3360-6
3F1 LINE, ROTARY MANIFOLD TO SOLENOIDVALVE ...3360-42
1C9 LINE, ROTARY MANIFOLD TO TRAVEL DEVICE ...0260-20 M
3D5 LINE, SHORT ARM ASSEMBLY 2.66M ...3340-2
3F1 LINE, SOLENOID VALVE TO CENTER JOINT ...3360-42 1D5 MAIN 0404 -2
3E21 LINE, SOLENOID VALVE TO CONTROL VALVE . 3360-38 1C20 MAIN ..0401-2
3F1 LINE, SOLENOID VALVE TO CONTROL VALVE ...3360-42 1J2 MAIN 1740-2
3E19 LINE, SOLENOID VALVE TO HYDRAULIC PUMP ...3360- 36 1J2 MAIN 1740-2
3F19 LINE, SOLENOID VALVE TO LOCK VALVE ...3360- 60 2H3 MAIN 2160-2
3E19 LINE, SOLENOID VALVE TO OIL TANK ...3360- 36 2H5 MAIN 2160-4
3F1 LINE, SOLENOID VALVE TO ROTARY MANIFOLD 3360-42 2H13 MAIN HYDRAULIC PUMP SUPPORT ..2160-12
3E21 LINE, SOLENOID VALVE TO SWING DEVICE ...3360-38 2H7 MAIN HYDRAULIC PUMP UNIT (COMPONENTS) ............ 2160-6
2H17 LINE, SUCTION ...2160- 16 3D17 MAIN PIPINGS ...ttt 3360-10
3F1 LINE, SWING DEVICE TO CONTROL VALVE ...3360-42 3D21 MAIN PIPINGS (CONTROL VALVE, CENTER
3D13 LINE, SWING DEVICE TO RETURN PIPINGS ...3360-6 JOINT) ettt 3360-14
3E21 LINE, SWING DEVICE TO SOLENOID VALVE 3360-38 3D19 MAIN PIPINGS (CONTROL VALVE, SWING
3D13 LINE, SWING DEVICE TOP TO CONTROL VALVE ..........3360-6 MOTOR) .ttt 3360-12
3D19 LINE, SWING MOTOR TO CONTROL VALVE ...3360-12 3D15 MAIN PIPINGS, BOTTOM SIDE OF BOOM
1C9 LINE, TRAVEL DEVICE TO CENTER JOINT ...0260-20 CYLINDER ..ottt ettt
1C9 LINE, TRAVEL DEVICE TO ROTARY MANIFOLD ............ 0260-20 1H24 MAIN WIRE HARNESS
3F9 LINE, TRAVEL PILOT VALVE TO CONTROL 1D23 MANIFOLD, EXHAUST.
VALVE ..ottt e e e e e e e e 3360-50 1E9 MANIFOLD, INTAKE
3F11 LINE, TRAVEL PILOT VALVE TO LOCK VALVE................ 3360-52 1E14 MANIFOLD, WATER, FRONT ...ccooiiiiicicirrerrreeree e 0418-2
1-14 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=14



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID
2C13 MAT, CAB FLOOR ...1810-34 1D19 OIL LEVEL SENSOR
1H8 METRIC O-RING KIT 1369-4 1E10 OIL LINES, TURBOCHARGER ...
2G14 MIRROR, LEFT REAR VIEW... 2002-2 1D16 OIL PAN ..o
2F21 MIRROR, REAR VIEW, RIGHT ...1910-26 1D16 OIL PAN GASKET
1113 MODE KIT, ATTACHMENT ...citiiiiiiiiee e 1674 -28 1D14 OIL PRESSURE REGULATING VALVE ....cccccevivvviiiiiinnenn, 0407 -4
3G13 MODUAL RELAY FOR DUAL AUXILIARY 1E16 OIL PRESSURE REGULATING VALVE .....coooovvvvvveveieeeeeenns 0419-2
CONTROL ...3360-78 1110 OIL PRESSURE SWITCH 1674 -25
3B9 MOLDBOARD, GENERAL PURPOSE BUCKET.. 3302-2 1C19 OIL PUMP DRIVE GEAR... ..0401-1
3B11 MOLDBOARD, GENERAL PURPOSE BUCKET ...3302-4 1D12 OIL PUMP DRIVE GEAR... 0407 -2
1H14 MONITOR ...1674-4 1D12 OIL PUMP GASKET 0407 -2
2E17 MOTOR, AIR CIRCULATING FAN ...1830-38 1D11 OIL PUMP INTAKE 0407-1
2D24 MOTOR, AIR CONDITIONER ...1830-20 1D11 OIL PUMP INTAKE GASKET 0407 -1
2E1 MOTOR, AIR CONDITIONER 1830-22 1D12 OIL PUMP, ENGINE ..0407-2
2E3 MOTOR, AIR CONDITIONER BLOWER ...1830-24 1D14 OIL SAMPLING VALVE 0407-4
2E5 MOTOR, AIR CONDITIONING BOX ...1830-26 3E19 OIL SAMPLING VALVE, HYDRAULIC ......cccooviiiiiiiiieiiiies 3360-36
2E17 MOTOR, DEFROSTER FAN ...1830-38 1C24 OIL SEAL, CRANKSHAFT FRONT ....cocoiviiiiiiiiiiiee e, 0402-2
1G11 MOTOR, ENGINE CONTROL ...0515-4 1C22 OIL SEAL, REAR 0401-4
1G11 MOTOR, ENGINE SPEED CONTROL 0515-4 2H15 OIL TANK ..2160-14
2D8 MOTOR, HEATER ...1830-4 3D9 OIL TANK PIPING, LOWER, TO CONTROL VALVE.......... 3360-2
1B18 MOTOR, PROPEL ...0260-4 3F7 OIL TANK PIPINGS TO CONTROL VALVE 3360-48
1B24 MOTOR, PROPEL, BRAKE VALVE COMPONENTS..........0260- 10 3F17 OIL TANK PIPINGS TO CONTROL VALVE 3360-58
1B22 MOTOR, PROPEL, COMPONENTS ...0260-8 3E23 OIL TANK PIPINGS TO HYDRAULIC PUMP ........ccccuvrrnnee 3360 - 40
1E22 MOTOR, STARTING (DELCO-REMY 24V 37MT) . 0422-4 3D9 OIL TANK PIPINGS TO OIL COOLER ....... ..3360-2
3H9 MOTOR, SWING DEVICE ......ccccocvvvirieiiinenenns 4360-2 3F17 OIL TANK PIPINGS TO OIL FILTER ... ..3360-58
3H13 MOTOR, SWING, COMPONENTS 4360-6 2H17 OIL TANK PIPINGS TO PUMP .....ccccvvvveeenn ..2160-16
1B18 MOTOR, TRAVEL DEVICE ...0260-4 3E19 OIL TANK PIPINGS TO SOLENOID VALVE ......ccccocvvvvnnns 3360-36
1B24 MOTOR, TRAVEL, BRAKE VALVE COMPONENTS ..........0260- 10 1D9 OVERHAUL KIT, ENGINE .....cccvvviiiiiiiee e 0404 -6
1B22 MOTOR, TRAVEL, COMPONENTS 0260-8 1H14 OVERHEAT LIGHT..........
2B9 MOTOR, WINDSHIELD WIPER..... 1810-6 2G17 OVERLOAD ALARM
2G19 MOUNT, DECONTAMINATION CAN. 2005A -2
1C17 MOUNTS, ENGINE
1G19 MUFFLER ...ttt e e e e e e P
1D16 PAN, OIL.......... ...0407 -6
N 1H14 PANEL, MONITOR. ..1674-4
3C17 PEDALS, PROPEL 3315-10
1F13 NOZZLE, COLD WEATHER STARTING AID SPRAY ........ 0505-2 3G13 PILOT DUAL CONTROL HANDLE ........ooooiiiiiiiiiiiiiiiees 3360-78
1E8 NOZZLE, FUEL INJECTION 0413-11 3D1 PILOT LOCK LEVER 3315-18
2B9 NOZZLE, WINDSHIELD WIPER 1810-6 3F3 PILOT PIPINGS (CONTROL VALVE, PILOT
1D24 NOZZLES, FUEL INJECTION ...0413-2 PIPINGS FLOW CONTROL VALVE) ....ccocoiiiiiiieiiicnns 3360-44
3F5 PILOT PIPINGS (CONTROL VALVE, PILOT
PIPINGS FLOW CONTROL VALVE) ....cccoovvviinriniieninanns 3360 - 46
(e} 3F13 PILOT PIPINGS (FLOW CONTROL VALVE) ..3360-54
3F15 PILOT PIPINGS (FLOW CONTROL VALVE) .... ..3360-56
1H8 O-RING KIT, METRIC ...1369-4 3F19 PILOT PIPINGS (LOCK VALVE, OIL FILTER) .. ..3360- 60
1E12 O-RING, WATER PUMP ...0417-2 3F7 PILOT PIPINGS (OIL TANK, CONTROL VALVE)................ 3360-48
1D4 O-RINGS, LINER ...0403-3 3F17 PILOT PIPINGS (OIL TANK, OIL FILTER,
1F23 OIL COOLER ...0510-2 CONTROL VALVE) .ottt 3360-58
1E16 OIL COOLER ADAPTER ...0419-2 3E23 PILOT PIPINGS (OIL TANK, PUMP).....ccccoeiiiiiiiiiiieeiiees 3360 - 40
1G1 OIL COOLER ATTACHMENTS .. 0510-4 3E19 PILOT PIPINGS (OIL TANK, SOLENOID VALVE,
1E17 OIL COOLER BYPASS ADAPTER ...0419-3 PUMP, FILTER) ...tiiiiiiiiiiciie e 3360-36
1E17 OIL COOLER BYPASS TUBES ...0419-3 3F1 PILOT PIPINGS (SOLENOID VALVE, CENTER
1E16 OIL COOLER COVER ...0419-2 JOINT, SWING DEVICE, CONTROL VALVE) ............... 3360-42
3D11 OIL COOLER PIPINGS TO CONTROL VALVE ...3360-4 3E21 PILOT PIPINGS (SWING DEVICE, CONTROL
3D9 OIL COOLER PIPINGS TO OIL TANK 3360-2 VALVE, SOLENOID VALVE) .....cccovviiriiiniieiieieeeene e 3360-38
1E16 OIL COOLER TUBES ...0419-2 3F11 PILOT PIPINGS (TRAVEL PILOT VALVE) ...ccovoviiriiieiiens 3360-52
1E16 OIL COOLER, ENGINE ...0419-2 3F9 PILOT PIPINGS (TRAVEL PILOT VALVE,
1D14 OIL FILTER BASE ...0407 -4 CONTROL VALVE) ottt 3360-50
1D14 OIL FILTER BYPASS VALVE ...0407-4 3D1 PILOT PIPINGS LOCK VALVE LOCATION ......cccceevieeennn. 3315-18
1D14 OIL FILTER HOUSING 0407 -4 3C13 PILOT VALVE COMPONENTS (FRONT AND SWING)......3315-6
1D14 OIL FILTER HOUSING GASKET... ...0407-4 3C11 PILOT VALVE, FRONT ...ttt 3315-4
3F17 OIL FILTER PIPINGS TO CONTROL VALVE ...3360-58 3F13 PILOT VALVE, FRONT, PIPINGS TO FLOW
3E19 OIL FILTER PIPINGS TO HYDRAULIC PUMP ...3360- 36 CONTROL VALVE ...ttt 3360-54
3F19 OIL FILTER PIPINGS TO LOCK VALVE ...3360-60 3F15 PILOT VALVE, FRONT, PIPINGS TO FLOW
3F17 OIL FILTER PIPINGS TO OIL TANK 3360-58 CONTROL VALVE ...ttt 3360-56
1D14 OIL FILTER, ENGINE ...0407 -4 3F13 PILOT VALVE, FRONT, PIPINGS TO LOCK
3E19 OIL FILTER, HYDRAULIC ....ovveeeeeeeeeeeeeeeeeeeeeeeececneeees 3360-36 VALVE ..ottt rr e e e e e e e e e e 3360-54
330LCR EXCAVATOR PC2748  (29-OCT-99) 1-15

PN=15



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
3F15 PILOT VALVE, FRONT, PIPINGS TO LOCK 3F5 PIPING, FLOW CONTROL VALVE TO CONTROL
VALVE 3360 - 56 VALVE 3360 - 46
3C19 PILOT VALVE, PROPEL 3315-12 3F13 PIPING, FLOW CONTROL VALVE TO FRONT
3C21 PILOT VALVE, PROPEL, COMPONENTS ... ...3315-14 PILOT VALVE ... oottt 3360-54
3C11 PILOT VALVE, SWING ...3315-4 3F15 PIPING, FLOW CONTROL VALVE TO FRONT
3C19 PILOT VALVE, TRAVEL ...3315-12 PILOT VALVE ...ttt 3360-56
3C21 PILOT VALVE, TRAVEL, COMPONENTS ...3315-14 3F19 PIPING, FLOW CONTROL VALVE TO LOCK
3C3 PIN-UP DATA, BUCKET 3302-20 VALVE ..ottt e e e e e e e e e e 3360-60
3C5 PIN-UP DATA, BUCKET ...3302-23 3F13 PIPING, FRONT PILOT VALVE TO FLOW
3C7 PIN-UP DATA, BUCKET ...3302-25 CONTROL VALVE ...ttt 3360-54
1G19 PIPE, EXHAUST ...0530-2 3F15 PIPING, FRONT PILOT VALVE TO FLOW
1G17 PIPING, AIR CLEANER TO ENGINE .....ccccovviiiiiiiiiiiiienennns 0520-4 CONTROL VALVE ..ottt 3360-56
2D16 PIPING, AIR CONDITIONER COMPRESSOR 3F13 PIPING, FRONT PILOT VALVE TO LOCK VALVE ... ..3360-54
TO CONDENSER.....ciitiiiiiiiii it 1830-12 3F15 PIPING, FRONT PILOT VALVE TO LOCK VALVE
2D16 PIPING, AIR CONDITIONER CONDENSER TO 1G23  PIPING, FUEL..cciiiiiiiiiiieiiiiii et
COMPRESSOR ...oiiiiiiiiie ettt 1830-12 1G23 PIPING, FUEL FILTER WATER SEPARATOR.........ccuue.....
2D16 PIPING, AIR CONDITIONER CONDENSOR TO 1G23 PIPING, FUEL TANK TO ENGINE ....ccooviiiieiiiiiieeeeeiieeeenn
TANK e e e e e e e e e 1830-12 1G23 PIPING, FUEL TANK TO WATER SEPARATOR. .
2D16 PIPING, AIR CONDITIONER TANK TO 2D12 PIPING, HEATER TO ENGINE ......cooveveieeieiiieiieeeccninieees
CONDENSOR ...1830-12 3E19 PIPING, HYDRAULIC PUMP TO OIL FILTER .....ccccccvnnnnns
2D18 PIPING, AIR CONDITIONER TO COMPRESSOR ...1830-14 3E23 PIPING, HYDRAULIC PUMP TO OIL TANK.......ccoeiirnnnnns
2D20 PIPING, AIR CONDITIONER TO ENGINE .......cccooovvririnnnns 1830-16 3E19 PIPING, HYDRAULIC PUMP TO SOLENOID
2D18 PIPING, AIR CONDITIONER TO RECEIVING VALVE ..ottt a e e e e e e e e 3360-36
TANK ...1830-14 3F19 PIPING, LOCK VALVE TO FLOW CONTROL
3G19 PIPING, 3360-84 VALVE ..ottt aea e e e e e e e 3360-60
3F21 PIPING, ...3360-62 3F13 PIPING, LOCK VALVE TO FRONT PILOT VALVE ............ 3360-54
3D23 PIPING, ...3360-16 3F15 PIPING, LOCK VALVE TO FRONT PILOT VALVE ............ 3360-56
3D23 PIPING, BOOM BOTTOM TO CONTROL VALVE . 3360-16 3F19 PIPING, LOCK VALVE TO OIL FILTER ....cccccveeenne ..3360-60
3D15 PIPING, BOOM CYLINDER TO CONTROL VALVE.. 3360-8 3F19 PIPING, LOCK VALVE TO SOLENOID VALVE 3360-60
3D17 PIPING, BOOM TO CONTROL VALVE ......cccce.... 3360-10 3F11 PIPING, LOCK VALVE TO TRAVEL PILOT
3D21 PIPING, CENTER JOINT TO CONTROL VALVE ...3360-14 VALVE ..ottt re e e e e e e e e e 3360-52
3D13 PIPING, CENTER JOINT TO RETURN PIPINGS ...3360-6 3D9 PIPING, LOWER OIL TANK TO CONTROL VALVE .......... 3360-2
3F1 PIPING, CENTER JOINT TO SOLENOID VALVE . 3360-42 3D17 PIPING, MAIN ...t 3360-10
1C9 PIPING, CENTER JOINT TO TRAVEL DEVICE..... 0260 - 20 3D21 PIPING, MAIN (CONTROL VALVE, CENTER
2D18 PIPING, COMPRESSOR TO AIR CONDITIONER . 1830-14 JOINT) oottt 3360-14
3D17 PIPING, CONTROL VALVE TO BOOM ...3360-10 3D15 PIPING, MAIN, BOTTOM SIDE OF BOOM
3D23 PIPING, CONTROL VALVE TO BOOM BOTTOM ...3360- 16 CYLINDER ..ooiiiiiiiii et 3360-8
3D15 PIPING, CONTROL VALVE TO BOOM CYLIDNER.. 3360-8 1G19 PIPING, MUFFLER TO ENGINE ..........cccvune 0530-2
3D21 PIPING, CONTROL VALVE TO CENTER JOINT......... ...3360-14 3D11 PIPING, OIL COOLER TO CONTROL VALVE.. 3360-4
3F3 PIPING, CONTROL VALVE TO FLOW CONTROL 3D9 PIPING, OIL COOLER TO OIL TANK............ ..3360-2
VALVE .ottt 3360-44 3F17 PIPING, OIL FILTER TO CONTROL VALVE ......cccoccvvvinnnnn 3360-58
3F5 PIPING, CONTROL VALVE TO FLOW CONTROL 3E19 PIPING, OIL FILTER TO HYDRAULIC PUMP ......cccccevvnnnn 3360-36
VALVE ...3360- 46 3F19 PIPING, OIL FILTER TO LOCK VALVE ........ ..3360-60
3D9 PIPING, CONTROL VALVE TO LOWER OIL TANK 3360-2 3F17 PIPING, OIL FILTER TO OIL TANK ..... ..3360-58
3D11 PIPING, CONTROL VALVE TO OIL COOLER....... 3360-4 3F7 PIPING, OIL TANK TO CONTROL VALVE. ..3360-48
3F17 PIPING, CONTROL VALVE TO OIL FILTER ...3360-58 3F17 PIPING, OIL TANK TO CONTROL VALVE.........cccoevvvvrrrnnns 3360-58
3F7 PIPING, CONTROL VALVE TO OIL TANK... ...3360-48 3E23 PIPING, OIL TANK TO HYDRAULIC PUMP 3360 - 40
3F17 PIPING, CONTROL VALVE TO OIL TANK... ...3360-58 3D9 PIPING, OIL TANK TO OIL COOLER 3360-2
2H19 PIPING, CONTROL VALVE TO PUMP ...2160-18 3F17 PIPING, OIL TANK TO OIL FILTER ....cocoeviiiiiiiiiiiiiiiiines 3360-58
3E21 PIPING, CONTROL VALVE TO SOLENOID VALVE 3360-38 2H17 PIPING, OIL TANK TO PUMP ..2160-16
3F1 PIPING, CONTROL VALVE TO SOLENOID VALVE ..........3360- 42 3E19 PIPING, OIL TANK TO SOLENOID VALVE 3360-36
3F1 PIPING, CONTROL VALVE TO SWING DEVICE ...3360-42 3F3 PIPING, PILOT (CONTROL VALVE, PILOT
3D19 PIPING, CONTROL VALVE TO SWING MOTOR ...3360-12 PIPINGS FLOW CONTROL VALVE) ....cccooviviiviieniiiniennns 3360-44
3D13 PIPING, CONTROL VALVE TO TOP OF SWING 3F5 PIPING, PILOT (CONTROL VALVE, PILOT
DEVICE.......co ettt 3360-6 PIPINGS FLOW CONTROL VALVE) 3360 -46
3F9 PIPING, CONTROL VALVE TO TRAVEL PILOT 3F13 PIPING, PILOT (FLOW CONTROL VALVE) 3360-54
VALVE ...3360-50 3F15 PIPING, PILOT (FLOW CONTROL VALVE) 3360-56
2H19 PIPING, DELIVERY ...2160-18 3F19 PIPING, PILOT (LOCK VALVE, OIL FILTER).... 3360 -60
1G17 PIPING, ENGINE TO AIR CLEANER ...0520-4 3F7 PIPING, PILOT (OIL TANK, CONTROL VALVE) ................ 3360-48
2D20 PIPING, ENGINE TO AIR CONDITIONER 1830-16 3F17 PIPING, PILOT (OIL TANK, OIL FILTER,
1G23 PIPING, ENGINE TO FUEL TANK ...0560-4 CONTROL VALVE) .ottt 3360-58
2D12 PIPING, ENGINE TO HEATER ...1830-8 3E23 PIPING, PILOT (OIL TANK, PUMP) ....ccccooiiiiiiiiiieiieeieee 3360 - 40
1G19 PIPING, ENGINE TO MUFFLER. ... ...0530-2 3E19 PIPING, PILOT (OIL TANK, SOLENOID
1G5 PIPING, ENGINE TO RADIATOR ...0510-8 VALVE, PUMP, FILTER) ...cooiiiiiiiiiiieeiec e 3360-36
1G23 PIPING, ENGINE TO WATER SEPARATOR ...0560-4 3F1 PIPING, PILOT (SOLENOID VALVE, CENTER
3F3 PIPING, FLOW CONTROL VALVE TO CONTROL JOINT, SWING DEVICE, CONTROL VALVE) ............... 3360-42
VALVE ..ottt re e e e e e e e e e 3360-44
1-16 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=16



TM 5-3805-281-24P

330LCR EXCAVATOR

GRID
3E21

3F11
3F9

3F9

2H19
2H17
1G5
1G7
2D18

1G7
3D13
3D13
3F1

1Co

3F1
3E21
3F1
3E19

3F19
3E19
3F1

3E21
2H17
3F1

3D13
3E21
3D13

3D19
1C9
1Co
1Co

3F9

3F11

1G23
1G23
1G23
1G7

3D13
3F23
3D19

3D11

3D9
1D5
1D4
1D4
1D4
1B22
1C3
3B23

2C15
2C15
1G3

ALPHABETICAL INDEX - CONTINUED

PAGE
PIPING, PILOT (SWING DEVICE, CONTROL
VALVE, SOLENOID VALVE) 3360-38
PIPING, PILOT (TRAVEL PILOT VALVE) ...3360-52
PIPING, PILOT (TRAVEL PILOT VALVE,
CONTROL VALVE) ...cocoiiiiiiiiiiiienc e 3360-50
PIPING, PROPEL PILOT VALVE TO CONTROL
VALVE ...3360-50
PIPING, PUMP TO CONTROL VALVE 2160-18
PIPING, PUMP TO OIL TANK ...2160-16
PIPING, RADIATOR TO ENGINE ...0510-8
PIPING, RADIATOR TO WATER TANK ...0510-10
PIPING, RECEIVING TANK TO AIR
CONDITIONER ...1830-14
PIPING, RESERVE WATER TANK ...0510-10
PIPING, RETURN TO CENTER JOINT ...3360-6
PIPING, RETURN TO SWING DEVICE ...3360-6
PIPING, ROTARY MANIFOLD TO SOLENOID
VALVE ..o 3360 -42
PIPING, ROTARY MANIFOLD TO TRAVEL
DEVICE ...0260-20
PIPING, SOLENOID VALVE TO CENTER JOINT ...3360 - 42
PIPING, SOLENOID VALVE TO CONTROL VALVE ..........3360- 38
PIPING, SOLENOID VALVE TO CONTROL VALVE ..........3360-42
PIPING, SOLENOID VALVE TO HYDRAULIC
...3360- 36
PIPING, SOLENOID VALVE TO LOCK VALVE ...3360- 60
PIPING, SOLENOID VALVE TO OIL TANK .....ccccovviiiine 3360-36
PIPING, SOLENOID VALVE TO ROTARY
MANIFOLD ...3360-42
PIPING, SOLENOID VALVE TO SWING DEVICE . 3360-38
PIPING, SUCTION ...2160-16
PIPING, SWING DEVICE TO CONTROL VALVE ...3360-42
PIPING, SWING DEVICE TO RETURN PIPINGS . 3360-6
PIPING, SWING DEVICE TO SOLENOID VALVE ...3360-38

PIPING, SWING DEVICE TOP TO CONTROL
VALVE ..o 3360-6

PIPING, SWING MOTOR TO CONTROL VALVE ...3360-12
PIPING, TRAVEL ....ccccooviiiiiiiiiiiiiiic, 0260-20
PIPING, TRAVEL DEVICE TO CENTER JOINT ...0260-20
PIPING, TRAVEL DEVICE TO ROTARY

MANIFOLD ..ottt 0260-20
PIPING, TRAVEL PILOT VALVE TO CONTROL

VALVE i 3360-50
PIPING, TRAVEL PILOT VALVE TO LOCK

VALVE ...3360-52
PIPING, WATER SEPARATOR ...0560-4
PIPING, WATER SEPARATOR TO ENGINE ...0560-4
PIPING, WATER SEPARATOR TO FUEL TANK ...0560-4
PIPING, WATER TANK TO RADIATOR ...0510-10
PIPINGS, DRAIN 3360-6
PIPINGS, LUBRICATE ...3360-64
PIPINGS, MAIN (CONTROL VALVE, SWING

MOTOR) .ot 3360-12
PIPINGS, RETURN, CONTROL VALVE TO

OIL COOLER ...3360-4
PIPINGS, RETURN, OIL COOLER TO OIL TANK ...3360-2
PISTON COOLING JETS ...0404-2
PISTON RINGS ...0403-3
PISTON/LINER KIT ...0403-3

PISTON, ENGINE 0403-3
PISTON, SERVO ...0260-8
PISTON, SERVO, COMPONENTS ......c..cocviiiiiiiiiininieiens 0260-14
PLATE LIP BUCKET, SEVERE DUTY, TOOTH

ASSEMBLY ...3302-16

PLATE, CAB FLOOR 1810-36
PLATFORM, CAB FLOOR ...1810-36
PLENUM, AIR COOLER .......ccociiiiiiiiiiiicincicccns 0510-6

GRID
3G19
1H14
3F7
2H7
2D24
1H1
3C15
1B20
3C23
1C9
1B18
1B24
1C1

1B24
1B22
1C11
1C3

3C17
3C19
3C21
3F9

2G22
2D16
1E23
1F1
1F3
1F3
2H5
2H5
2H19
3E19
2H17
3E23
3E19
2H7
2H9
2H13
2H7
1E1
1E1
1E6
2H11
2H3
1D12
1E12
2C11
1D1

212
3C4
3C6

2C3
2G22

1F23
1G3
1G5
1G7

PAGE
PLUMBING, HYDRAULIC AUXILIARY ......ccccooviiniiiiiiiennie 3360 -84
PREHEAT INDICATOR LIGHT ..o ..1674-4
PRESSURE SENSOR, OIL TANK PILOT PIPINGS ..3360-48

PRESSURE SENSOR, PUMP .........ccoviiiiiiiiiccccie
PRESSURE SWITCH, AIR CONDITIONER
PRIMER, HAND FUEL FILTER
PROPEL CONTROL LEVER .......cccooiiiiiiiiiiiiiciicicis
PROPEL DEVICE SUPPORT .. .
PROPEL LEVER DAMPENER.........ccoviiiiiiiiiciicene
PROPEL LINES,
PROPEL MOTOR

PROPEL MOTOR BRAKE RELIEF VALVE

COMPONENTS ...t 0260-12
PROPEL MOTOR BRAKE VALVE COMPONENTS............. 0260-10
PROPEL MOTOR COMPONENTS .......cccoovviiiiiiiiciecice 0260-8
PROPEL MOTOR COVER.........cccooiiiiiiiiicieee i 0260 -22
PROPEL MOTOR SERVO PISTON COMPONENTS. ..0260- 14

PROPEL PEDALS .....cciiiiiiiiiiiii s 3315-10
PROPEL PILOT VALVE 3315-12
PROPEL PILOT VALVE COMPONENTS 3315-14
PROPEL PILOT VALVE PIPINGS TO CONTROL

VALVE
PROTECTION VANDAL ..

3360-50
2013B-2

PULLEY, AIR CONDITIONER COMPRESSOR ..1830-12
PULLEY, ALTERNATOR AND HARDWARE............cccceeuie 0423-1
PULLEY, CRANKSHAFT AND DAMPERS .......c..ccccoevviinnne 0429-2
PULLEY, FAN ADJUSTABLE .........c..c........ 0429-4
PULLEY, IDLER ................. 0429-4
PUMP COUPLING 2160-4
PUMP DEVICE COMPONENTS ......cccocoiviiiiiniiiiciiciniens 2160-4

PUMP PIPING TO CONTROL VALVE .......ccocvniiiiiiininnns 2160-18
PUMP PIPINGS TO OIL FILTER.... ..3360- 36

PUMP PIPINGS TO OIL TANK ... ..2160-16
PUMP PIPINGS TO OIL TANK .......... ..3360-40
PUMP PIPINGS TO SOLENOID VALVE.........ccccocoviiniinnins 3360 - 36
PUMP PRESSURE SENSOR .......ccccoeviiiiiiiiniiiiciicens 2160-6
PUMP REGULATOR (COMPONENTS). ..2160-8
PUMP SUPPORT ................ ..2160-12
PUMP UNIT, COMPONENTS ..2160-6
PUMP, FUEL INJ 0413-4

PUMP, FUEL TRANSFER ........ccooiiiiiiiiiniiiiicicis 0413-4
PUMP, FUEL TRANSFER (ROBERT BOSCH).. ..0413-9
PUMP, GEAR ...... ..2160-10
PUMP, HYDRAULIC.. ..2160-2
PUMP, OIL ENGINE
PUMP, WATER
PUMP, WINDOW WASHER
PUSH RODS. ...t

QUICK COUPLERS, HYDRAULIC
QUICK LATCH ASSEMBLY

2163B-2
..3302-22
3302-24

R

RACK, RIFLE ...ccoiiiiiiiiiii s 1810-24
RACK, STORAGE, VANDAL

PROTECTION ....ooiiiiiiiiiiicic v 2013B-2
RADIATOR ...oiiiiiiiiicnicc s
RADIATOR ATTACHMENTS .... .
RADIATOR PIPING TO ENGINE.........ccccviiiiiiiiiiiciieis 0510-8
RADIATOR PIPING TO WATER TANK........ccoviviiiiiiicinin 0510-10

330LCR EXCAVATOR PC2748

(29-0CT-99)

1-17
PN=17



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID
1G5 RADIATOR SUPPORT ...0510-8 1F23 SCREEN, RADIATOR

2D24 RADIATOR, AIR CONDITIONER 1830-20 3G9  SEAL KIT, ARM CYLINDER .... ..3360-74
2C9 1810-30 3G11 SEAL KIT, BUCKET CYLINDER .... ..3360-76
2B9 ...1810-6 3G7  SEAL KIT, LEFT BOOM CYLINDER. ........ccoovimiiiiiiiicn 3360-72
2B9 ...1810-6 2H11 SEAL KIT, PUMP GEAR .....ccccoiiiiiiiiiieiciee e 2160-10
2B9 ...1810-6 3G5 SEAL KIT, RIGHT BOOM CYLINDER.........cccocevviiiiiiiiinns 3360-70

2F1 RAIL, HAND 1C24 SEAL, FRONT OIL 0402-2

1122 REAR HOOD LIGHTS 1C22 SEAL, REAR OIL ..0401-4
1C22 REAR OIL SEAL 1E12 0417-2
1C22 REAR OIL SEAL GASKET 1E12 0417-2
1C22 REAR OIL SEAL HOUSING . 2C23  SEAT oot 1821-2
2E15 REAR TRAY (FOR UNITS WITH AIR 2D3  SEAT BELT....coiiiiiiiiiicctc e 1821-6
CONDITIONER) ...1830-36 2D5  SEAT BELT, RETRACTABLE (76MM (3") WIDE . ..1821-9
2E13 REAR TRAY (FOR UNITS WITH HEATER) ...1830-34 2D1  SEAT STAND ADJUSTER .......ccccoiiiiiiiiiiciiciic s 1821-4
2G14 REAR VIEW MIRROR, LEFT ...2002-2 2D1  SEAT STAND COMPONENTS 1821-4
2F21 REAR VIEW MIRROR, RIGHT ...1910-26 2F23 SECURITY HASP, TOOL BOX 1910-28
2D16 RECEIVER TANK, AIR CONDITIONER ...1830-12 1C17 SENDER, ENGINE TEMPERATURE.........cccocoviiiiiiiiinns 0400-2
2D18 RECEIVING TANK PIPING TO AIR CONDITIONER ...1830-14 1G7 SENDER, RESERVE WATER TANK.. ..0510-10
1116  RECEPTACLE, SLAVE........ccoiiiiiiiiiiin e 1671A-2 2H5 SENSOR, ENGINE SPEED 2160-4
2H9 REGULATOR (COMPONENTS) ...2160-8 1D19 SENSOR, OIL LEVEL ..cccoiiiiiiiiiiiiicccee, 0407-9
2H7 REGULATOR, PUMP ...2160-6 3F7  SENSOR, PRESSURE, OIL TANK PILOT
2E1  RELAY, AIR CONDITIONER ...1830-22 PIPINGS ...t 3360 -48
1H20 RELAY, BATTERY ...1674-10 2H7  SENSOR, PUMP PRESSURE ........ ..2160-6
3G13 RELAY, MODUAL FOR DUAL AUXILIARY 1111  SENSOR, TEMPERATURE SWITCH ..1674-26
CONTROL ...3360-78 1B22 SERVO PISTON . ....ccooiiiiiiiiticiiei i 0260-8
1H20 RELAY, STARTER ...1674-10 3B21 SEVERE DUTY CAST LIP BUCKET TOOTH
1H18 RELAYS ...1674-8 ASSEMBLY ...ooiiiiiiiiiiic 3302-14
3Gl RELIEF VALVE 3360-66 3B23 SEVERE DUTY PLATE LIP BUCKET, TOOTH
1B24 RELIEF VALVE, PROPEL MOTOR BRAKE ................. ...0260-10 ASSEMBLY 3302-16
1C1  RELIEF VALVE, PROPEL MOTOR BRAKE 1D1  SHAFT, ROCKER ARM ..0402-4
COMPONENTS ..o 0260-12 3B13 SHANK, GENERAL PURPOSE BUCKET 3302-6
1G7 RESERVE WATER TANK ...0510-10 3B15 SHANK, GENERAL PURPOSE BUCKET 3302-8
2H15 RESERVOIR, HYDRAULIC OIL.. 2160-14 3B17 SHANK, HEAVY DUTY BUCKET ...... ..3302-10
2C11 RESERVOIR, WINDOW WASHER 1810-32 3B19 SHANK, HEAVY DUTY BUCKET .................. ..3302-12
2D8  RESISTER, HEATER .......ccooviiiiiiiine 1830-4 3B21 SHANK, SEVERE DUTY CAST LIP BUCKET .. ..3302-14
2E3  RESISTOR, AIR CONDITIONER BLOWER ...1830-24 3B23 SHANK, SEVERE DUTY PLATE LIP BUCKET .......c.c.... 3302-16
2D5 RETRACTABLE SEAT BELT (76MM (3") WIDE ...1821-9 1D20 SHIELD, EXHAUST VALVE 0409-2
3D13 RETURN PIPINGS TO CENTER JOINT 3360-6 1D4  SHIM, LINER ..0403-3
3D13 RETURN PIPINGS TO SWING DEVICE ...3360-6 1B13 SHOE, TRACK ... ..0130-16
3D11 RETURN PIPINGS, CONTROL VALVE TO OIL 3D5 SHORT ARM 2.66M.. ..3340-2
COOLER.....ioiiiicc 3360-4 1D7  SHORT BLOCK 0404 -4
3D9 RETURN PIPINGS, OIL COOLER TO OIL TANK ...3360-2 1F8  SHORT BLOCK GASKET KIT ...cccoviiiiiiiiiiieiiniicccin, 0452-2
2C3  RIFLE RACK 1810-24 1G3 SHROUD, COOLING PACKAGE..........ccccocueinenne ..0510-6
3G5 RIGHT BOOM CYLINDER........... 3360-70 3B9 SIDE CUTTERS, GENERAL PURPOSE BUCKET .. ..3302-2
1E12 RING, WATER PUMP RETAINING 0417-2 3B11 SIDE CUTTERS, GENERAL PURPOSE BUCKET .. ..3302-4
1D4  RINGS, PISTON ...0403-3 1J4 SIDE RAIL ..ot

1D2 ROCKER ARM COVER
1D2 ROCKER ARM COVER GASKET

...0402-5 1116  SLAVE RECEPTACLE
...0402-5 2D1  SLIDER, SEAT STAND

1D1  ROCKER ARM SHAFT... ...0402-4 3E17 SOLENOID VALVE.......cccoiiiiiiiticiciccvce s 3360 - 34
1D1  ROCKER ARMS 0402-4 3G13 SOLENOID VALVE DUAL CONTROL HARNESS .. ..3360-78
1D4  RODS, CONNECTING ... ...0403-3 3F1  SOLENOID VALVE PIPINGS TO CENTER JOINT ............ 3360-42
1D1  RODS, PUSH ...0402-4 3E21 SOLENOID VALVE PIPINGS TO CONTROL VALVE ........ 3360-38
1B11 ROLLER, LOWER ...0130-14 3F1  SOLENOID VALVE PIPINGS TO CONTROL VALVE ........ 3360-42
1B9  ROLLER, UPPPER (330LC)...ccciiiiiiiiiiiieieisieeeeseeeeees 0130-12 3E19 SOLENOID VALVE PIPINGS TO HYDRAULIC PUMP........ 3360 - 36
3F1 ROTARY MANIFOLD PIPINGS TO SOLENOID 3F19 SOLENOID VALVE PIPINGS TO LOCK VALVE ..3360-60
VALVE ..o 3360 -42 3E19 SOLENOID VALVE PIPINGS TO OIL TANK ......cccceviiiinns 3360 - 36
1C9 ROTARY MANIFOLD PIPINGS TO TRAVEL DEVICE........ 0260-20 3F1  SOLENOID VALVE PIPINGS TO ROTARY
1C7 ROTARY MANIFOLD SUPPORT.......cccociiiiiiiiiiecie e, 0260-18 MANIFOLD ...t 3360 - 42
2F21 RUBBER STRIP, TOOL BOX ...1910-26 3E21 SOLENOID VALVE PIPINGS TO SWING DEVICE ............ 3360-38
14 RUBRAIL ..1740-4 1E1  SOLENOID, ELECTRIC SHUT-OFF ..0413-4

0413-10
0429-6

1E7  SOLENOID, ELECTRIC SHUT-OFF
1F5  SPACER, FAN

S 2B9  SPEAKER, RADIO 1810-6

2H5  SPEED SENSOR, ENGINE 2160-4
1G15 SCREEN, AIR CLEANER 3G21 SPOOL CONTROL W/FLOW KIT ..3360 - 86
2G8 SCREEN, CAB, UPPER FRONT ... 2C17 STAND 1810-38

1F23 SCREEN, OIL COOLER.......ccccciviiiiiiiciccic e, 2C23  STAND, SEAT ..ot 1821-2

1-18 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=18



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
2D1 STAND, SEAT, COMPONENTS ... ...1821-4 3B23 TEETH, SEVERE DUTY PLATE LIP BUCKET........ccccuvunene 3302-16
1H22 START SWITCH.... 1674-12 1111 TEMPERATURE SWITCH SENSOR ..1674-26
1F6 STARTER GEAR .. 0433-1 1G3 TEMPERATURE SWITCH, AIR COOLER ..0510-6
1H20 STARTER RELAY ...1674-10 1E24 TENSIONER, BELT 0423-2
1F13 STARTING AID, COLD WEATHER ...0505-2 115 TERMINALS, WEATHERPACK 1674 -20
1E22 STARTING MOTOR (DELCO-REMY 24V 37MT) ...0422-4 1E14 THERMOSTAT 0418-2
1A23 STEP, TRACK FRAME......coiiiiiiieeeee et ea e 0130-2 1E14 THERMOSTAT COVER 0418-2
2G23 STORAGE BOX, VANDAL 1E14 THERMOSTAT GASKET ... ..0418-2
PROTECTION ..ottt 2013B-3 1E14 THERMOSTAT HOUSING, FRONT.... 0418-2
2E19 STORAGE HOOKS,CAB .....ovvviiiiiiiiiiieieeeeeeee e 1801A-2 2D24 THERMOSTAT, AIR CONDITIONER............cooeeeeiiiiniens 1830-20
2G22 STORAGE RACK, VANDAL 1C20 THRUST BEARING ...oovviiiiiiiiiiieeeece et a e e 0401-2
PROTECTION 1C20 THRUST WASHER 0401-2
1G21 STRAINER, FUEL TANK 1C24 TIMING GEAR COVER ..0402-2
1E24 STRAP, ALTERNATOR ADJUSTING 1C24 TIMING GEAR COVER GASKET 0402-2
1D22 STRAPS, ENGINE LIFT 2E17 TOGGLE SWITCH, AIR CIRCULATING FAN.......ccccceeviuinenn 1830-38
2H17 SUCTION PIPINGS 2E17 TOGGLE SWITCH, DEFROSTER FAN.....ccccoiiiiiiiiieie s 1830-38
1E24 SUPPORT, ALTERNATOR 2F21 TOOL BOX 1910-26
1F13 SUPPORT, COLD WEATHER STARTING AID 2F21 TOOL BOX COVER ..1910-26
1G1 SURGE TANK, COOLING PACKAGE 2G1 TOOL BOX DOOR LOCK LATCH 1910-30
2C23 SUSPENSION, SEAT 2F23 TOOL BOX SECURITY HASP ...coovveieeeeeeeeeeeeeeeeeeeees 1910-28
1J8 SWING BEARING 2F24 TOOL BOX SECURITY HASP ....ooviiieeeieeeeeeeeeeceeees 1910-29
1J10 SWING BEARING GREASE COVER ...1740-10 3C1 TOOTH, ESCO 3302-18
3H9 SWING DEVICE COMPONENTS .........ccco... 4360-2 3B13 TOOTH, GENERAL PURPOSE BUCKET ... ..3302-6
3F1 SWING DEVICE PIPINGS TO CONTROL VALVE. 3360-42 3B15 TOOTH, GENERAL PURPOSE BUCKET ... ..3302-8
3D13 SWING DEVICE PIPINGS TO RETURN PIPINGS.... 3360-6 3B17 TOOTH, HEAVY DUTY BUCKET ..3302-10
3E21 SWING DEVICE PIPINGS TO SOLENOID VALVE ...3360-38 3B19 TOOTH, HEAVY DUTY BUCKET 3302-12
3H11 SWING DEVICE SUPPORT.....cciiiiite ettt e s 4360-4 3B21 TOOTH, SEVERE DUTY CAST LIP BUCKET .....cccccceeeinnn 3302-14
3D13 SWING DEVICE TOP PIPINGS TO CONTROL 3B23 TOOTH, SEVERE DUTY PLATE LIP BUCKET ..3302-16
VALVE ...3360-6 1H7 TORQ-GARD ENGINE OIL ..1369-3
3H13 SWING MOTOR COMPONENTS 4360-6 3C23 TORSIONAL DAMPENER, PROPEL LEVER ..3315-16
3D19 SWING MOTOR PIPINGS TO CONTROL VALVE ...3360-12 2C23 TORSIONAL DAMPENER, SEAT ..oooviiiieiieeeee s 1821-2
3C11 SWING PILOT VALVE ...3315-4 1B13 TRACK CHAIN 0130-16
3C13 SWING PILOT VALVE COMPONENTS . 3315-6 1A23 TRACK FRAME .. ..0130-2
3F3 SWITCH, ARM IN PRESSURE .. 3360-44 1B1 TRACK GUARD .. ..0130-4
3F3 SWITCH, BOOM UP PRESSURE . 3360-44 1B13 TRACK LINK.... ..0130-16
1G13 SWITCH, ...0515-6 1B13 TRACK SHOE 0130-16
3G15 SWITCH, ...3360-80 1B3 TRACK UNDER COVER ...ttt 0130-6
3C9 SWITCH, 3315-2 1E6 TRANSFER PUMP, FUEL (ROBERT BOSCH).. ..0413-9
1G21 SWITCH, LEVEL, FUEL TANK ..... 0560-2 3C15 TRAVEL CONTROL LEVER . ..3315-8
1G7 SWITCH, LEVEL, RESERVE WATER TANK 0510-10 1B18 TRAVEL DEVICE ....c.c.ccooiiiveiiiiiieeens ..0260-4
1110 SWITCH, OIL PRESSURE ...1674-25 1C9 TRAVEL DEVICE PIPING TO CENTER JOINT ....cccceeeuinees 0260-20
2D24 SWITCH, PRESSURE, AIR CONDITIONER ...1830-20 1C9 TRAVEL DEVICE PIPINGS TO ROTARY MANIFOLD........ 0260 - 20
1G3 SWITCH, TEMPERATURE, AIR COOLER ... 0510-6 1B20 TRAVEL DEVICE SUPPORT .....c.cceoeeieiiiieeecccieiees ..0260-6
2E17 SWITCH, TOGGLE, AIR CIRCULATING FAN . 1830-38 3C23 TRAVEL LEVER DAMPENER .. ..3315-16
2E17 SWITCH, TOGGLE, DEFROSTER FAN .... 1830- 38 1H14 TRAVEL MODE SWITCH.... ..1674-4
1H14 SWITCH, TRAVEL MODE ...1674-4 113 TRAVEL MOTION ALARM 1674-18
1H14 SWITCH, WIPER ...1674-4 1B24 TRAVEL MOTOR BRAKE RELIEF VALVE........ccccccvvvveeeeens 0260-10
1H14 SWITCH, WORK LIGHT ..1674-4 1C1 TRAVEL MOTOR BRAKE RELIEF VALVE
1H14  SWITCHBOARD ...ootiiiiiiiiiiiieieeee et e e e e e e 1674-4 COMPONENTS ..o 0260-12
1B24 TRAVEL MOTOR BRAKE VALVE COMPONENTS ..0260-10
1B22 TRAVEL MOTOR COMPONENTS.......cccoiiviieeeiiiec e 0260-8
T 1C11 TRAVEL MOTOR COVER .....ccccoveiiiiiiee st 0260 -22
1C3 TRAVEL MOTOR SERVO PISTON COMPONENTS .......... 0260-14
2D16 ...1830-12 3C19 TRAVEL PILOT VALVE 3315-12
2D16 TANK, 1830-12 3C21 TRAVEL PILOT VALVE COMPONENTS 3315-14
1G21 TANK, ...0560-2 3F9 TRAVEL PILOT VALVE PIPINGS TO CONTROL
2H15 TANK, ...2160-14 VALVE ..ottt a e e e e e e 3360-50
2D16 TANK, RECEIVER, AIR CONDITIONER ...1830-12 3F11 TRAVEL PILOT VALVE PIPINGS TO LOCK VALVE.......... 3360-52
1G1 TANK, SURGE, COOLING PACKAGE ...0510-4 1C9 TRAVEL PIPINGS ...t 0260 - 20
1G7 TANK, WATER, RESERVE 0510-10 2E15 TRAY, REAR (FOR UNITS WITH AIR
2C11 TANK, WINDOW WASHER ...1810-32 CONDITIONER) ...ttt 1830- 36
3C1 TEETH, ESCO ...3302-18 2E13 TRAY, REAR (FOR UNITS WITH HEATER) ....ccccocovvinnene 1830-34
3B13 TEETH, GENERAL PURPOSE BUCKET ...3302-6 1E12 TUBE SEAL ..ottt 0417-2
3B15 TEETH, GENERAL PURPOSE BUCKET ...3302-8 1D18 TUBE, ENGINE OIL DIPSTICK 0407-8
3B17 TEETH, HEAVY DUTY BUCKET... 3302-10 1G19 TUBE, ENGINE TO MUFFLER ... ..0530-2
3B19 TEETH, HEAVY DUTY BUCKET... ...3302-12 1G19 TUBE, MUFFLER TO ENGINE 0530-2
3B21 TEETH, SEVERE DUTY CAST LIP BUCKET........ccocvvvveneens 3302-14 1E14 TUBE, THERMOSTAT HOUSING .......ccoooiiiiiiiieieeeeeeeeeeeeees 0418-2
330LCR EXCAVATOR PC2748  (29-OCT-99) 1-19

PN=19



TM 5-3805-281-24P

330LCR EXCAVATOR

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
1E16 TUBES, OIL COOLER ...0419-2 1E14 VENT LINE, WATER MANIFOLD .......ccoooiiiiiiiiiiiiiinicceeeeees 0418-2
1E17 TUBES, OIL COOLER BYPASS 0419-3
1E10 TURBOCHARGER GASKET ...... 0416-2
1E10 ...0416-2 W
1E10 0416-2
1H14 WARM UP COMPLETE INDICATOR ...cccooviiiiiieeeeieeeeeeeeeens 1674-4
1H14 WARNING BUZZER
U 1C20 WASHER, THRUST
1E14 WATER MANIFOLD GASKET
2G3 UNDER COVER ...1910-32 1E14 WATER MANIFOLD, FRONT
2F15 UNDER COVER, LEFT SIDE ...1910-20 1E12  WATER PUMP ..ottt ee e e e e
1D3 UNDERSIZE CRANKSHAFT KIT 1E12 WATER PUMP GASKET ...
(CONNECTING ROD JOURNAL) ...ooovviiieiiieiieeeiieeieeee 0403-2 1E12 WATER PUMP INLET ....
1C21 UNDERSIZE MAIN BEARING CRANKSHAFT AND 1E12 WATER PUMP O-RING
BEARING KIT ...0401-3 1E12 WATER PUMP OIL SEAL ...cooiiiiiieiiiiiee et
1B9 UPPER ROLLER (330LC) ...0130-12 1E12 WATER PUMP RETAINING RING .......ccooiiviiiiiiiieecceiiieeen, 0417-2
1E12 WATER PUMP SEAL KIT
1H1 WATER SEPARATOR BRACKET
\Y 1G23 WATER SEPARATOR HOSE
1G23 WATER SEPARATOR PIPING TO ENGINE.........ccccvvvveeeeens 0560 -4
1D20 VALVE SEAT INSERTS ...ooiiiiiiiieeeee ettt 0409-2 1G23 WATER SEPARATOR PIPING TO FUEL TANK ......cccceee... 0560 -4
3G23 VALVE, BOOM CYLINDER LOAD LOWERING ...3360-88 1G23 WATER SEPARATOR, FUEL FILTER .....cccoooiiviiiiiiiieeeeees 0560 -4
3H1 VALVE, BOOM CYLINDER LOAD LOWERING .. 3360-90 1G7 WATER TANK PIPING TO RADIATOR. 0510-10
1B22 VALVE, BRAKE ....cccoviiiiiiiiiieiiieecee e 0260-8 1G7 WATER TANK, RESERVE.............. 0510-10
1B24 VALVE, BRAKE, COMPONENTS . 0260-10 3B9 WEAR BARS, GENERAL PURPOSE BUCKET ..3302-2
3E1 VALVE, CONTROL ...3360-18 3B11 WEAR BARS, GENERAL PURPOSE BUCKET ........ccccuvuu. 3302-4
3E5 VALVE, CONTROL (COMPONENTS) ...3360-22 115 WEATHERPACK TERMINALS AND CONNECTORS.......... 1674 -20
3E7 VALVE, CONTROL (COMPONENTS) .. 3360-24 2F17 WEATHERSTRIP (SIDE SERVICE DOORS) ............. 1910-22
3E9 VALVE, CONTROL (COMPONENTS) .. 3360 - 26 2B13 WEATHERSTRIP, CAB DOOR ........ccuuvue... 1810-10
3E11 VALVE, CONTROL (COMPONENTS).. 3360-28 2B15 WEATHERSTRIP, CAB DOOR ... ..1810-12
3E13 VALVE, CONTROL (COMPONENTS) ...3360-30 2B17 WEATHERSTRIP, CAB FRONT 1810-14
3E15 VALVE, CONTROL (COMPONENTS) ...3360-32 2B19 WEATHERSTRIP, CAB FRONT 1810-16
3E3 VALVE, CONTROL, SUPPORT..... 3360-20 2B11 WEATHERSTRIP, CAB REAR AND LEFT SIDE . ..1810-8
1F13 VALVE, ETHER .......... 0505-2 2B23 WEATHERSTRIP, CAB TOP HATCH ..1810-20
3G17 VALVE, FLOW CONTROL. 3360-82 2F21 WEATHERSTRIP, TOOL BOX........ ..1910-26
1E18 VALVE, FUEL CHECK ...0420-2 2B21 WINDOW GUARD ...ttt 1810-18
1E20 VALVE, FUEL CHECK... ...0422-2 2E22 WINDOW GUARDS 1910-2
3G3 VALVE, 3360-68 2C11 WINDOW WASHER ..... ..1810-32
3F11 VALVE, LOCK, PILOT PIPINGS 3360-52 2B13 WINDOW, CAB DOOR. ..1810-10
1D14 VALVE, OIL FILTER BYPASS....... 0407 -4 2B15 WINDOW, CAB DOOR.... ..1810-12
1D14 VALVE, OIL PRESSURE REGULATING ...0407 -4 2B17 WINDOW, CAB FRONT 1810-14
1E16 VALVE, OIL PRESSURE REGULATING ...0419-2 2B19 WINDOW, CAB FRONT 1810-16
1D14 VALVE, OIL SAMPLING.........c.ccceeeeeeennnn. 0407 -4 2B11 WINDOW, CAB REAR AND LEFT SIDE ..1810-8
3E19 VALVE, OIL SAMPLING, HYDRAULIC ...... 3360-36 2B21 WINDOW, CAB RIGHT SIDE ............... ..1810-18
3F3 VALVE, PILOT PIPINGS FLOW CONTROL ...3360-44 2G11 WINDSHIELD GUARD, LOWER FRONT 1913B-2
3C13 VALVE, PILOT, COMPONENTS (FRONT AND 2C11 WINDSHIELD WASHER 1810-32
...3315-6 2B9 WINDSHIELD WASHER HOSE
3C11 VALVE, PILOT, ...3315-4 2B9 WINDSHIELD WASHER NOZZLE
3C19 VALVE, PILOT, ...3315-12 2B9 WINDSHIELD WIPER
3C21 VALVE, PILOT, 3315-14 2B9 WINDSHIELD WIPER MOTOR ...
3C11 VALVE, PILOT, ...3315-4 2B9 WIPER MOTOR, WINDSHIELD
3C19 VALVE, PILOT, TRAVEL ...3315-12 1H14 WIPER SWITCH
3C21 VALVE, PILOT, TRAVEL, COMPONENTS ... ...3315-14 2B9 WIPER, WINDSHIELD
3Gl VALVE, RELIEF ...3360-66 1H16 WIRE HARNESS
1B24 VALVE, RELIEF, PROPEL MOTOR BRAKE ...0260-10 1H16 WIRE HARNESS EXTENSION .
1C1 VALVE, RELIEF, PROPEL MOTOR BRAKE 2D14 WIRE HARNESS, AIR CONDITIONER ..........ccooeveiiiniiinnns 1830-10
COMPONENTS ...0260-12 2D24 WIRE HARNESS, AIR CONDITIONER ..........ccooeviiiiiiniis 1830-20
3E17 VALVE, SOLENOID ...3360-34 2D16 WIRE HARNESS, AIR CONDITIONER COMPRESSOR ....1830-12
1D20 VALVES, EXHAUST ...0409-2 1H20 WIRE HARNESS, BATTERY ...ocooiiiiiiiiictiiririree e 1674-10
1D20 VALVES, INTAKE 0409-2 2E17 WIRE HARNESS, DEFROSTER FAN ..1830-38
2E22 VANDAL PROTECTION ...1910-2 2B9 WIRE HARNESS, DOME LIGHT ....ccoooviiiiiiiiiiiiiiiiiiieeens 1810-6
2G23 VANDAL PROTECTION STORAGE 3G15 WIRE HARNESS, FOOT SWITCH .... 3360-80
BOX it 2013B-3 2D8 WIRE HARNESS, HEATER 1830-4
2G22 VANDAL PROTECTION STORAGE 111 WIRE HARNESS, HORN ... 1674-16
RACK et 2013B-2 1H24 WIRE HARNESS, MAIN.. ..1674-14
2D16 VAPOR CONDENSER, AIR CONDITIONER..........cccccvvunnes 1830-12 2C9 WIRE HARNESS, RADIO....
1D2 VENT HOSE (ROCKER ARM).......cciuiiiiiiiniiireninesieeie e 0402-5 2B9 WIRE HARNESS, RADIO SPEAKER .........coooviiiieviineees 1810-6
1-20 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=20



TM 5-3805-281-24P

330LCR EXCAVATOR

GRID
1H18
1H20
17

1H16
119

1H14

ALPHABETICAL INDEX - CONTINUED

WIRE HARNESS, RELAYS ......cccoiiiiiiiiiicics
WIRE HARNESS, STARTER .

WIRE KIT, LEAD ..........
WIRING HARNESS ......
WIRING HARNESS KIT .

WORK LIGHT SWITCH

GRID

PAGE

330LCR EXCAVATOR PC2748

(29-OCT-99)

1-21
PN=21






TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 0130 USING JOHN DEERE CAGE CODE 1J955.

MEMORANDA

330LCR EXCAVATOR PC2748  (29-OCT-99) 01p3,\9-2%



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK FRAME
TP59144 -UN-16JUN98

=

ﬁ 73 5 TP59144
4

THIS PARTS LISTING IS CONTINUED
0130-2 330LCR EXCAVATOR PC2748 (29-ocPTh]9§?)’




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK FRAME

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
1 AT250154 FRAME 1 (CONVENIENCE ASSEMBLY)
2 AT178255 STEP 4
3 12H294 LOCK WASHER 16 15.875 MM (5/8")
4 19M7489 CAP SCREW 16 M16 X 45
5 24M7338 WASHER 16

17 X 30 X 3 MM (0.669" X 1.181" X 0.118")

330LCR EXCAVATOR PC2748  (29-OCT-99) 0130-3

PN=24



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK GUARD
TP59146 -UN-16JUN98

TP59146

THIS PARTS LISTING IS CONTINUED
0130-4 330LCR EXCAVATOR PC2748 (29-ocPT'\]9§%




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK GUARD

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
0 AT201128 GUARD 2
1 19M7597 CAP SCREW 8 M20 X 50
2 12M7070 LOCK WASHER 8 20.200 MM (0.795")
3 N231749 WASHER 8 20.625 X 38.100 X 6.350 MM (13/16" X 1-1/2" X
1/4")
5  99M7010 PLUG 16

330LCR EXCAVATOR PC2748  (29-OCT-99) 0130-5

PN=26



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK UNDER COVER
TP59148 -UN-16JUN98

TP59148

THIS PARTS LISTING IS CONTINUED
0130-6 330LCR EXCAVATOR PC2748 (29-ocPTh]9§;




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK UNDER COVER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250448 COVER 1
1 AT250449 COVER 1
3 19M8011 CAP SCREW 10 M12 X 30
12H301 LOCK WASHER 10 12.700 MM (1/2")
24M7047 WASHER 10

13 X 24 X 2.500 MM (0.512" X 0.945" X 0.098")

330LCR EXCAVATOR PC2748  (29-OCT-99) 0130-7

PN=28



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

FRONT IDLER
TP59154 -UN-04JUN98

TP59154

THIS PARTS LISTING IS CONTINUED
0130-8 330LCR EXCAVATOR PC2748 (29-ocPTh]9§3




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

FRONT IDLER
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT219584 BRACKET 2
1 AT219619 SHAFT 1
2 CH11573 PACKING 2
3 AT250250 ROLLER 1
3A  AT179610 BUSHING 2
5 TH103124 PIN 2
6 TH111283 SEAL KIT 2
7 TH100434 FITTING PLUG 2
10 AT250450 IDLER 2 (ONE EACH SIDE OF UNIT)
11 AT219585 YOKE 2
12 19M7488 CAP SCREW 8 M16 X 40

330LCR EXCAVATOR PC2748  (29-OCT-99) 01P3£)-39o



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

ADJUSTER
TP59157 -UN-16JUN98

TP59157 13 %

THIS PARTS LISTING IS CONTINUED
0130-10 330LCR EXCAVATOR PC2748 (29-OCF:I',\]9§%




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

ADJUSTER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT219599 HYDRAULIC CYLINDER BARREL 1

1 AT219627 ROD 1

2 AT217955 O-RING 1

3 AT250037 SPACER 1

5 AT219629 WASHER 1

6 AT219600 ROD 1

7 TH111224 WEAR RING 1

8 TH103137 PACKING 1

9 40M7065 SNAP RING 1

10 AT200975 FLANGE 1

11 AT201002 SEAL 1

12 TH105695 SCREW 4 M10 X 22
13 AT217950 NUT 1

14 AT154185 FITTING PLUG 1

15 AT154223 VALVE 1

16 AT219630 HOLDER 1

17 AT219628 SPRING 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 0130-11
PN=32



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

UPPER ROLLER

TP59159 -UN-16JUN98

THIS PARTS LISTING IS CONTINUED
0130-12 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=33




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

UPPER ROLLER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250248 ROLLER 4

3 AT131375 WASHER 1

4 AT131372 BOLT 2 M10 X 18

7 AT213764 COVER 1

8 TH100434 FITTING PLUG 1

9 AT213828 SEAL 1

12 19M7488 CAP SCREW 16 M16 X 40

330LCR EXCAVATOR PC2748  (29-OCT-99) 013&13%



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

LOWER ROLLER
TP59161 -UN-03JUN98

=

04

TP59161

THIS PARTS LISTING IS CONTINUED
0130-14 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=35




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

LOWER ROLLER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250257 ROLLER 18

1 AT184357 BUSHING 2

3 TH100433 SEAL 2

4 CH14671 PACKING 2

5 TH103158 PIN 2

6 TH100434 FITTING PLUG 2
10 19M7963 CAP SCREW 72 M20 X 100

0-15

330LCR EXCAVATOR PC2748  (29-OCT-99) 013PN 5



TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK LINK
TP59163 -UN-16JUN98

22

TP59163

THIS PARTS LISTING IS CONTINUED
0130-16 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=37




TM 5-3805-281-24P

WHEELS, TIRES, TRACKS

TRACK LINK

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0  AT219498 STRUTTED LINK-RH 47

1 AT219499 STRUTTED LINK-LH 48

2 AT250017 MASTER TRACK LINK-RH 1

3 AT250018 PIN a7 ®

4 AT219620 BUSHING a7 (K)

5  AT250019 SEAL 94 (K)

6  AT219621 PIN 1 (K)

7 AT219622 BUSHING 1 (K)

8  AT250020 BUSHING 2 (K)

9 THI111227 RING 1

10  AT250256 TRACK CHAIN W/O SHOES 2 (QUANTITY OF 1 EACH SIDE OF UNIT)

21 AT219650 SCREW 192 (EACH SIDE OF UNIT)

22 AT219651 NUT 192 (EACH SIDE OF UNIT)

23 AT219594 OPEN CENTER 3 BAR SHOE 48 (600G) (EACH SIDE OF UNIT)
AT250451 OPEN CENTER 3 BAR SHOE 48 (700G) (EACH SIDE OF UNIT)
AT219606 OPEN CENTER 3 BAR SHOE 18 (800G) (EACH SIDE OF UNIT)

(K) AT184109 PIN AND BUSHING KIT

330LCR EXCAVATOR PC2748  (29-OCT-99) 0130-17
PN=38



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 0260 USING JOHN DEERE CAGE CODE 1J955.

CENTER JOINT ATTACHMENTS
TP59061 -UN-17APR98

NS S .
J\\ R [ ) e
x|
E—O‘I
S>—02
00
Q
(&)
TP59061

THIS PARTS LISTING IS CONTINUED

0260-2 330LCR EXCAVATOR PC2748

(29-0CT-99)
PN=39



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

CENTER JOINT ATTACHMENTS

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
0 AT155305 STOP 1
1 19M6332 CAP SCREW 2 M14 X 35
2 12H317 LOCK WASHER 2 14.288 MM (9/16")
4 T138508 COVER 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 0260-3

PN=40



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL DEVICE
TP59150 -UN-02JUN98

TP59150

THIS PARTS LISTING IS CONTINUED
0260-4 330LCR EXCAVATOR PC2748 (29-ocPTh]9ﬂ




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL DEVICE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250251 MOTOR 1
2 AT219575 HOUSING 1
3 TH102282 SEAL 1
4 TH111245 ROLLER BEARING 2
5 AT219574 HOUSING 1
6  AT219573 CHAIN SPROCKET 1
7 12M7070 LOCK WASHER 20 20.200 MM (0.795")
8  19M8224 CAP SCREW 20 M20 X 60
10  TH111143 NUT 1
11 TH111244 PLATE 1
12 19M7872 CAP SCREW 2 M12 X 25
14  AT219579 PLANET PINION CARRIER 1
15 TH111249 WASHER 2 64 X 119 X 3.200 MM (2.520" X 4.685" X
0.126")
16 AT219613 GEAR 3
18 AT202590 THRUST WASHER 6
19  AT202591 PIN 3
20  TH111240 SPRING PIN 3 8.600 X 85 MM (0.339" X 3.346")
21 AT219614 SUN GEAR 1
22 AT217984 NEEDLE BEARING 6
23 AT219576 RING GEAR 1
24 19M7488 CAP SCREW 28 M16 X 40
26 AT219578 PLANET PINION CARRIER 1
27 AT219612 GEAR 3
28  T107728 NEEDLE BEARING 3
29 AT204941 THRUST WASHER 6
30 AT202597 PIN 3
31 34M7119 SPRING PIN 3 5 X 65 MM (0.197" X 2.559")
32 AT219610 SUN GEAR 1
34  AT219577 PLANET PINION CARRIER 1
35  AT204943 SPACER 1
36 AT219611 GEAR 3
37  AT204728 NEEDLE BEARING 3
38 AT204729 PLATE 6
39 AT204730 PIN 3
40  TH111239 SPRING PIN 3 4 X 55 MM (0.157" X 2.165")
41 AT219592 PINION SHAFT 1
43 AT219591 COVER 1
44  AT131137 PIN 1
45  AT130956 BEARING 1
46 40M7228 SNAP RING 1
47 19M8011 CAP SCREW 16 M12 X 30
12M7067 LOCK WASHER 16 12.200 MM (0.480")
48  TH100648 FITTING PLUG 3
50 AT203608 O-RING 1
51  AT204733 WASHER 4
52 AT204922 SCREW 4
55  37H99 SCREW 2 2.540 X 6.350 MM (0.100" X 1/4")

330LCR EXCAVATOR PC2748

(29-OCT-99)

0260-5

PN=42



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL DEVICE SUPPORT
TP59152 -UN-01JUN98

0
oy’ TP59152

THIS PARTS LISTING IS CONTINUED
0260-6 330LCR EXCAVATOR PC2748 (29-OCF:I',\]9?3)




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL DEVICE SUPPORT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0  AT250016 SCREW 40

1 N231749 WASHER 40 20.625 X 38.100 X 6.350 MM (13/16" X 1-1/2" X
1/4")

330LCR EXCAVATOR PC2748  (29-OCT-99) 0239-4?‘



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL MOTOR
TP59178 -UN-16JUN98

64
575555 5

S S

TP59178

THIS PARTS LISTING IS CONTINUED
0260-8 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=45




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL MOTOR

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250251 MOTOR 1

2 AT203601 TRANSMISSION CASE 1

3 AT219597 PINION SHAFT 1

6 JD10304 BEARING 1

7  JD10063 ROLLER BEARING 1

9  TH111236 NUT 1 M65

10  AT250082 SPACER 1

11 TH112094 SEAL 1

12 AT130840 SNAP RING 1

13 AT219595 ROTOR 1

16 AT250203 PISTON 7

18 AT219625 SHAFT 1

20 TH111266 COMPRESSION SPRING 1

21 T107766 PIN 1 5 X 10 MM (0.197" X 0.394")

24 TH111154 PLATE 4

25  TH111153 PLATE 5

26  TH111260 SPACER 1

27 AT219623 PISTON 1

29 TH111261 RING 1

30 AT203606 RING 1

31 AT203607 DISK 1

33 AT203608 O-RING 1

34 T111819 O-RING 1 14.800 X 2.400 MM (0.583" X 0.094")
35  AT218035 VALVE 1 (BRAKE)

38 AT131557 BOLT 4 M18 X 50

40 U17409 O-RING 1 26.619 X 2.946 MM (1.048" X 0.116")
42 AT217970 PIN 2

44 AT219596 MANIFOLD 1

46 AT154704 BUSHING 1

49  AT154745 PLUG 2

50 AT219601 LINK 1

51  AT154768 BOLT 1

52  AT250252 PISTON 1 (SERVO)

55 AT154759 PISTON RING 2

57 AT154770 O-RING 1

61 AT203657 FITTING 1

61A U46489 O-RING 1 17.800 X 2.400 MM (0.701" X 0.094")
63  AT203656 FITTING 1

63A TH101490 O-RING 1 7.800 X 1.900 MM (0.307" X 0.075")
64  AT219692 VALVE COVER 1

65 19M8168 SCREW 4 M12 X 25

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0260-9

PN=46



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

BRAKE VALVE
TP54885 -UN-07AUG97

TP54885

THIS PARTS LISTING IS CONTINUED
0260-10 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=47




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

BRAKE VALVE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT218035 VALVE 1 (PROPEL MOTOR BRAKE VALVE)
7 AT203613 COMPRESSION SPRING 2

9 AT203614 PLUG 2

11 AT203615 FITTING PLUG 2

12 TH101926 O-RING 2 28.700 X 3.500 MM (1.130" X 0.138")
16 AT176033 SPRING 2

17 AT154847 PLUG 2

17A  TH100055 O-RING 1

21 AT204850 RELIEF VALVE 2

23 AT214454 VALVE SPOOL 1

24 T107783 SPRING 1

25 TH109082 PIPE PLUG 1

26 CH11570 O-RING 1

29 R26552 BALL 2

30 AT204877 VALVE SEAT 2

33 TH111351 DRAIN PLUG 4

34 M800650 PACKING 4

35 TH101485 FITTING PLUG 10

36 TH101490 O-RING 10

330LCR EXCAVATOR PC2748  (29-OCT-99) 0260-11
PN=48



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

RELIEF VALVE
TP48138 -UN-15AUG96

‘ TP48138

THIS PARTS LISTING IS CONTINUED
0260-12 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=49




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

RELIEF VALVE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT204850 RELIEF VALVE 1 (PROPEL MOTOR BRAKE VALVE)
1 AT204879 FITTING PLUG 1

2 TH102528 O-RING 1

3 CH10568 PACKING 1

4 TH103579 BACK-UP RING 1

5 AT215505 PLUG 1

6 AT215506 COMPRESSION SPRING 1

7 AT215508 COMPRESSION SPRING 1

9 AT204885 O-RING 1

10 AT204886 BACK-UP RING 2

13 AT215507 VALVE SEAT 1

14 7111819 O-RING 1

15 TH105938 BACK-UP RING 2

16 AT204883 SCREW 1

17 14M7275 NUT 1 M12

18 AT215515 GUIDE 1

19 AT215516 PISTON 1

20 AT215613 RELIEF VALVE 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 0269“]1530



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

PISTON,SERVO
TP59179 -UN-09JUN98

(((( A 0

w

TP59179

THIS PARTS LISTING IS CONTINUED
0260-14 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=51




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

PISTON,SERVO

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250252 PISTON 1

1 AT219624 PISTON 1

2 AT154723 COMPRESSION SPRING 1

3 AT154750 SPOOL 1

4 TH109285 PIPE PLUG 1

5 AT154756 PLUG 1

6 AT154724 ORIFICE 1

7 CH11570 O-RING 1 13.800 X 2.400 MM (0.543" X 0.094")

330LCR EXCAVATOR PC2748  (29-OCT-99) 0269“]1552



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

CENTER JOINT

TP48003 -UN-28MAY96

THIS PARTS LISTING IS CONTINUED
0260-16 330LCR EXCAVATOR PC2748 (29-ocPTh]9§?)’




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

CENTER JOINT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT182278 JOINTER 1 (SUB FOR AT154528)

8  AT154321 SEAL 1

10  U46155 O-RING 1 89.600 X 5.700 MM (3.528" X 0.224")
14 AT154162 SEAL 6

18  AT154173 BUSHING 1

23 AT203646 RING 1

24 40M7048 SNAP RING 1

26  CH16109 PACKING 1

31  AT170452 COVER 1

32 12M7066 LOCK WASHER 4 10.200 MM (0.402")

19M7662 CAP SCREW 4 M10 X 30

40  37H99 SCREW 2 2.540 X 6.350 MM (0.100" X 1/4")

330LCR EXCAVATOR PC2748  (29-OCT-99) 0260-17
PN=54



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

CENTER JOINT SUPPORT
TP48002 -UN-28MAY96

R U/i P — §§< X
T »\"’

e ==
._\"\\_, : — %/
I =
~ P
!‘\ // /::?:v/,_
. = =
,,\ ~Z \ i
{ '.',7/ ‘
Ne ’
2 l
o—& S TP48002

THIS PARTS LISTING IS CONTINUED
0260-18 330LCR EXCAVATOR PC2748 (29-OCF:I',\]9595),




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

CENTER JOINT SUPPORT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 12H301 LOCK WASHER 4 12.700 MM (1/2")
19M7403 CAP SCREW 4 M12 X 35

330LCR EXCAVATOR PC2748  (29-OCT-99) 02691\]1595



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL PIPINGS

-UN-03JUN98

TP59165

TP59165

THIS PARTS LISTING IS CONTINUED

(29-OCT-99)

330LCR EXCAVATOR PC2748

0260-20

PN=57



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL PIPINGS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT217988 HYDRAULIC HOSE - FABRICATE 2 (FORWARD)
1 AT217987 HYDRAULIC HOSE - FABRICATE 2 (REVERSE)
3 AT107394 ADAPTER 4
3A TH100055 O-RING 1 23.700 X 3.500 MM (0.933" X 0.138")
4 AT204774 ADAPTER 4
4A  TH104634 O-RING 1 37.700 X 3.500 MM (1.484" X 0.138")
5 T76938 O-RING 8 23.520 X 1.778 MM (0.926" X 0.070")
6 AT201249 HYDRAULIC HOSE - FABRICATE 2 3/4" X 2 550 MM (100-1/2") X 3/4"
8 AT154156 TEE FITTING 1
8A U46489 O-RING 1 17.800 X 2.400 MM (0.701" X 0.094")
10 TH101006 ADAPTER 2
10A U46489 O-RING 1 17.800 X 2.400 MM (0.701" X 0.094")
12 TH108328 ADAPTER 2
12A  M800650 PACKING 1
13 TH108328 ADAPTER 2
13A M800650 PACKING 1
14 AT250130 HYDRAULIC HOSE 2 (DRAIN)
15  AT250021 GROMMET 2
16  AT201009 BUSHING 2
18  TH108302 CLAMP 2
19 AT201191 CLAMP 2
20 19M8348 CAP SCREW 2 M12 X 65
12H301 LOCK WASHER 2 12.700 MM (1/2")
22 H77698 TIE BAND 8

330LCR EXCAVATOR PC2748  (29-OCT-99) 02691\]25%



TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL MOTOR COVER
TP48125 -UN-05AUG96

00

(=)
w

03

o
[op)

00

TP48125

THIS PARTS LISTING IS CONTINUED
0260-22 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=59




TM 5-3805-281-24P

AXLES AND SUSPENSION SYSTEMS

TRAVEL MOTOR COVER

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
0 AT250022 COVER 2
AT219646 COVER 2
3 19M6332 CAP SCREW 12 M14 X 35
6 AT200011 WASHER 12

330LCR EXCAVATOR PC2748  (29-OCT-99) 0269-23

N=60



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 0400-0452 USING JOHN DEERE CAGE CODE 1J955.

ENGINE MOUNTS

TP59063 -UN-21APR98

N

12—

)
13—
18—
19—

TP59063

THIS PARTS LISTING IS CONTINUED
0400-2 330LCR EXCAVATOR PC2748 (29-OCF:I',\]9§%




TM 5-3805-281-24P

ENGINE
ENGINE MOUNTS
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
2 AT250275 SUPPORT 1
3 AT200995 RUBBER MOUNT 4
4 TH109410 STOP 4
5 AT217704 CAP SCREW 2
8 24M7353 WASHER 4 20 X 34 X 3 MM (0.787" X 1.339" X 0.118")
9 19H2599 CAP SCREW 8 15.875 X 63.500 MM (5/8" X 2-1/2")
10 24M7338 WASHER 8 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
11 AT217708 NUT 2
12 TH109409 RUBBER MOUNT 4
13 THI109411 STOP 4
15  AT250282 CAP SCREW 2
18 N231749 WASHER 4 20.625 X 38.100 X 6.350 MM (13/16" X 1-1/2" X
1/4™
19 14M7277 NUT 2 M20
20 19H2994 CAP SCREW 8 15.875 X 38.100 MM (5/8" X 1-1/2")
21 24M7338 WASHER 8 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
23 AT147302 SENDER 1 (TEMPERATURE)
25  AT250439 SUPPORT 1
26  AT250196 SUPPORT 1
27  AT250246 SUPPORT 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0400-3

PN=62



TM 5-3805-281-24P

ENGINE

MEMORANDA

0400-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=63



™

5-3805-281-24P

ENGINE
CRANKSHAFT
RGP4306 -UN-01JAN94
RGP4306
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R41934 DOWEL PIN 1
2 GEAR 1 (SUB RE55522)
3 R120752 KEY 1 1/8" X 0.625"
4 R104587 GEAR 1
5 R116311 KEY 1
6 RE55522 CRANKSHAFT 1 (MARKED RE55522)
330LCR EXCAVATOR PC2748  (29-OCT-99) 0401-1

PN=64



TM 5-3805-281-24P

ENGINE

RGP1272 -UN-01JAN94

RGP1272

KEY PART NO.

PART NAME

MAIN AND MAIN THRUST BEARINGS

AT
’
\v
Ve
- ¥

i
1
1
>

s
t
.
-
4--— -
]
1
foode W

ENGINE
QTY SERIAL NO.

A

!

|

3 NSO
AN
L
(0N r
LN !

REMARKS

1  RE61253 THRUST WASHER 1 STD (PKG (3) R124381)
RE61851 THRUST WASHER 1 0.18 MM (.007") (PKG (3) R124842)
2  RE57175 THRUST BEARING 1 STD (PKG R116084 AND R116085)
RES7177 THRUST BEARING 1 0.292 MM (.011") (PKG R121350 AND R121354)
RE57178 THRUST BEARING 1 0.552 MM (.022") (PKG R121351 AND R121355)
3 RE57170 BEARING AR STD (PKG R116082 AND R116083)
RE57172 BEARING AR 0.292 MM (.011") (PKG R121342 AND R121346)
RE57173 BEARING AR 0.552 MM (.022") (PKG R121343 AND R121347)
0401-2

330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=65



TM 5-3805-281-24P

ENGINE

RGP4816 -UN-210CT96

UNDERSIZE MAIN BEARING CRANKSHAFT AND BEARING KIT

i
o=
JOHN DEERE
RGP4816
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R120752 KEY 1 1/8" X 0.625"
2 R104587 GEAR 1
3 RES57172 BEARING 6 .292 MM (.011") US (PKG R121342 AND, R121346)
4 RE61851 THRUST WASHER 1 0.18MM (.007") OS FLANGE (PKG (3) R124842)
5 RE57177 THRUST BEARING 1 .292 MM (.011") US (PKG R121350 AND, R121354)
6 R41934 DOWEL PIN 1
7 R116081 BEARING 6 STD
8 R116311 KEY 1
9 RE61268 CRANKSHAFT 1 (MARKED R122654 OR RE58781)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0401-3

PN=66



TM 5-3805-281-24P

ENGINE
CRANKSHAFT OIL SEAL AND HOUSING
RGP2382 -UN-01JAN94
1
RGP2382
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 19H2117 CAP SCREW 6 7.925 X 28.575 MM (5/16" X 1-1/8")
2 T27860 WASHER 6 11/32" X 11/16" X 0.065"
3 R125027 HOUSING 1
4 R26058 GASKET 1
5 RE22764 SEAL 1

0401-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=67



TM 5-3805-281-24P

ENGINE

CAMSHAFT AND GEAR

RGP3752 -UN-01JAN94

RGP3752

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R87561 BUSHING 4
2 R110126 CAM FOLLOWER 12
3 RE57054 CAMSHAFT 1 (MARKED R120872)
4 26H91 SHAFT KEY 1 3/16" X 1-1/4"
5 R104656 THRUST WASHER 2
6 R104589 GEAR 1
7 R112053 GEAR 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0402-1

PN=68



TM 5-3805-281-24P

ENGINE

TIMING GEAR COVER

RGP5042 -UN-29MAY98

RGP5042

THIS PARTS LISTING IS CONTINUED
0402-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=69




TM 5-3805-281-24P

ENGINE
TIMING GEAR COVER - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R104656 THRUST WASHER 1
2 AR49025 SEAL 1
3 R119384 GASKET 1
4 19H3483 CAP SCREW 2 3/8" X 1-1/8"
5 R122720 COVER 1 (LEFT SIDE COVER PLATE)
6 R501023 GASKET 1
7 R119278 SPACER 1
8 R98527 FILTER 1
9 15H666 PIPE PLUG 1 3/8"
10 R500301 COVER 1
11  R115129 CAP SCREW 3 (LH)
12 R116022 SEAL 1
13 R112273 CAP SCREW 5
14 R11086 DOWEL PIN 2
15 19H3693 CAP SCREW 1 3/8" X 1-1/4"
16 R50390 GASKET 1
17  R50393 COVER 1
18 R104861 CAP SCREW 5
19 R112268 CAP SCREW 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0402-3

PN=70



TM 5-3805-281-24P

ENGINE

ROCKER ARMS, SHAFT AND PUSH RODS

RGP2824 -UN-01JAN94

o9
— 15
I g/
RGP2824 ! :
L J
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
T R54565 PLUG 2
2 R26081 WASHER 2
3 R136083 CLAMP 2
4 R26559 WASHER 6
5 19H1740 CAP SCREW 6 7/16" X 1-3/4"
6  R70826 ROCKER ARM SHAFT 1
7  R71208 WASHER 10
8  R26079 SPRING 5
9 R27443 SET SCREW 12
10 14H1080 NUT P 378"
11 RE24045 ROCKER ARM 6 (A) (1E, 21, 3E, 4I, 5E, 6l) (RH)
12 R26748 CLAMP 2
13 RE24046 ROCKER ARM 6 () (LI, 2E, 31, 4E, 51, 6E) (LH)
14  R85027 PUSH ROD 12
15 R110126 CAM FOLLOWER 12

(A) - E (EXHAUST VALVE) - | (INTAKE VALVE)

0402-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=71



TM 5-3805-281-24P

ENGINE
ROCKER ARM COVER
RGP3532 -UN-01JAN94
RGP3532
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 TY22450 BULK HOSE AR (BULK)
2 AR100124 SCREW, WITH WASHER 8
3 TY22467 CLAMP 1
4 T20294 CAP 1
5 T20328 GASKET 1
6 AR93173 COVER 1
7 R49866 GASKET 1
. TY24446 ADHESIVE 1
0402-5

330LCR EXCAVATOR PC2748 (29-0OCT-99)

PN=72



TM 5-3805-281-24P

ENGINE
UNDERSIZE CONNECTING ROD JOURNAL CRANKSHAFT AND BEARING KIT
RGP4816 -UN-210CT96
!
o=
JOHN DEERE
RGP4816
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R120752 KEY 1
2 R104587 GEAR 1
3 RE57170 BEARING 6 STD
4 RE61253 THRUST WASHER 1 STD (PKG R116084 AND, R116085)
5  RE57175 THRUST BEARING 1 STD (PKG R116085)
6 R41934 DOWEL PIN 1
7  RE57167 BEARING 6 292 MM (.011") US (PKG (2) R121338)
8 R116311 KEY 1
9  RE61267 CRANKSHAFT 1 292 MM (.011") US, (MARKED RE58780 OR

R122653)

0403-2 330LCR EXCAVATOR PC2748 (29-ocPTh]9$?)’



TM 5-3805-281-24P

ENGINE

RGP3595

PISTON, RINGS, LINERS AND CONNECTING RODS

-UN-01JAN94

RGP3595 .
CD,_— 11
T !
R |
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 E1343FN SNAP RING 12
2 R57771 PISTON PIN 6
3 R74008 BUSHING 6
4 R66452 CAP SCREW R
5 R53292 SLEEVE 12
6 RE53154 CONNECTING ROD 6 (MARKED R116340)
7 RI116081 BEARING 6 STD (PKG (2)
RE57167 BEARING AR 0.292MM (.011") (UNDERSIZE) (PKG OF (2)
R121338)
8 RE57188 PISTON RING 6
9  AR98850 KIT 6
10 RE64509 KIT 6 (MARKED RE53000, RE64170 OR RE65289)
11  R93948 SHIM 2 0.05MM (.002") (MAX)

330LCR EXCAVATOR PC2748  (29-OCT-99) 0403-3

PN=74



TM 5-3805-281-24P

ENGINE

CYLINDER BLOCK FITTINGS AND MAIN BEARING CAPS

-UN-05SEP96

RGP4742

JOHN DEERE‘)

RGP4742

(29-OCT-99)

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

0404-2

PN=75



TM 5-3805-281-24P

ENGINE

CYLINDER BLOCK FITTINGS AND MAIN BEARING CAPS - CONTINUED

KEY PART NO. PART NAME QTY REMARKS
1 R43409 CAP 2

2 R114130 STUD 5

3 e, DIPSTICK TUBE NA

4 AT13740 DRAIN VALVE 1

5  15H624 PIPE PLUG 2 172"

6 R39741 DRAIN PLUG 1

7 U13639 O-RING 1

8  15H690 PIPE PLUG 1 3/4"

R104592 PIPE PLUG 1 (NON-AUXILIARY DRIVE OIL HOLE)

9 R42340 BUSHING 2

10 R1612R DOWEL PIN 2

11 F1743R DOWEL PIN 2

12 RE71255 PIPE PLUG 3
15H624 PIPE PLUG 3 (1-CYLINDER OIL LEAD HOLE, FRONT) (1-CYLINDER

OIL LEAD HOLE REAR) (1-CYLINDER OIL LEAD
4TH HOLE)

13 R43621 ORIFICE 6

14 T35390 CAP 1

15 R62930 BUSHING 2

16 R27149 O-RING 1

17 AR61533 PLUG 1

18 A4365R O-RING 1

19 AR61589 PLUG 1

20 R122364 BOLT 14

21 R120953 BEARING CAP 6 (MAIN)

R120954 BEARING CAP 1 (THRUST)

22 R82007 CAP 1

23 R87561 BUSHING 4

24 R61288 DOWEL PIN 1

25  15H686 PIPE PLUG 1 1

26 R128670 CAP SCREW 1 (AUXILIARY DRIVE IDLER HOLE)

27 B2762R O-RING 1 (AUXILIARY DRIVE IDLER HOLE)
15H686 PIPE PLUG 1 1", (CYLINDER BLOCK REAR COOLANT OPENING)
T35390 CAP AR (OIL FILLER HOLE)

.................. CYLINDER BLOCK NA
15H666 PIPE PLUG 1 (ETHER AID HOLE)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0404-3

PN=76



TM 5-3805-281-24P

ENGINE

ENGINE SHORT BLOCK
RGP4577 -UN-02NOV95

RGP4577

THIS PARTS LISTING IS CONTINUED
0404-4 330LCR EXCAVATOR PC2748  (29-OCT-99)

PN=77




TM 5-3805-281-24P

ENGINE
ENGINE SHORT BLOCK - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 SHORT BLOCK ASSEMBLY 1 (MARKED R127723) (PISTONS MARKED RE53000,
RE64170 OR RE65289 (ALSO ORDER RE42081 AND

R107623)

330LCR EXCAVATOR PC2748 (29-0OCT-99) 049':1.7%



TM 5-3805-281-24P

ENGINE

ENGINE OVERHAUL KIT
RGP5031 -UN-11MAY98

-4
£

vy

?

3

4 _ -
&

-

N
%7
Yy
:
-
- %

\

l

|

|

| ,
} a7
| |
I‘ — ,;g)- -
LT )

%

e it
Pt %
/"

A

=

om sl

=z
=

s

&

)

’
.

%
A

g

0

RGP5031

THIS PARTS LISTING IS CONTINUED
0404-6

330LCR EXCAVATOR PC2748 (29-0OCT-99)
PN=79



TM 5-3805-281-24P

ENGINE
ENGINE OVERHAUL KIT - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 REG7677 ENGINE OVERHAUL KIT 1 (CONTAINS (6) RE64509 PISTON/LINERS, GASKET

KIT, STD BEARINGS, FRONT/REAR SEALS, AND
SNAP RINGS) (ALSO ORDER R66452 ROD BOLTS)
(CONTAINS HIGH COMPRESSION PISTONS MARKED
RE53000, RE64170 OR RE65289)

330LCR EXCAVATOR PC2748  (29-OCT-99) 0404-7
PN=80



TM 5-3805-281-24P

ENGINE

MEMORANDA

0404-8 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=81



TM 5-3805-281-24P

ENGINE
ENGINE OIL PUMP INTAKE
RGP3629 -UN-01JAN94 —_
=
- ~ '
M
Ll
//:fl(///’ ;,'
a1y,
o/ /" /
/.’"’ X 9
] fi 7
S/
47
~e
RGP3629
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R100569 GASKET 1
2 RE43167 OIL PUMP INTAKE 1
3 R104628 CAP SCREW 3

330LCR EXCAVATOR PC2748  (29-OCT-99) 0407-1
PN=82



TM 5-3805-281-24P

ENGINE

ENGINE OIL PUMP
RGP4450 -UN-03MAR95

15—

ﬂ\e ﬂ RGP4450

THIS PARTS LISTING IS CONTINUED
0407-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=83




TM 5-3805-281-24P

ENGINE
ENGINE OIL PUMP - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R500642 BUSHING 2
2 R62938 GEAR 1
3 T21242 WASHER 1
4 14H826 NUT 1 12"
5 R57696 WASHER 4
6 19H2549 CAP SCREW 2 3/8" X 1-7/8"
7 19H3219 CAP SCREW 2 3/8" X 1-3/8"
8 22H1040 SET SCREW 1 5/16" X 1-1/4"
9 14H785 NUT 1 5/16'
10 RI100569 GASKET 1
11 R71732 O-RING 1
12 R116718 OIL TUBE 1
13 R71732 O-RING 1
14 R104628 CAP SCREW 2
R104628 CAP SCREW 3 (INTAKE COVER TO HOUSING)
15 RE60622 OIL PUMP 1 (MARKED R124328)
330LCR EXCAVATOR PC2748  (29-OCT-99) 0407-3

PN=84



TM 5-3805-281-24P

ENGINE

ENGINE OIL FILTER AND HOUSING
TP61520 -UN-16APR99

TP61520

THIS PARTS LISTING IS CONTINUED
0407-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=85




TM 5-3805-281-24P

ENGINE
ENGINE OIL FILTER AND HOUSING - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 RE57561 CONNECTOR 1
2 R128694 BASE 1
3 R500055 VALVE 1
4 R98064 SPRING 1
5 u17409 O-RING 1
6 R117073 FITTING PLUG 1
7 R47153 O-RING 4
8 R86063 TUBE 2
9 RE57394 OIL FILTER 1 (MARKED RE57394)
9A R43660 PACKING 1
10 R129820 HOUSING 1
11 19H3239 CAP SCREW 1 3/8" X 1-1/4"
12 R119847 GASKET 1
13 R124186 RELIEF VALVE 1
14 R500330 SPRING 1
15 uU17409 O-RING 1
16 R129821 FITTING PLUG 1
17 19H3445 CAP SCREW 2 3/8" X 3-3/4"
18 R104621 ADAPTER 1
19 19H3104 CAP SCREW 2 7/16" X 1-1/4"
20 RE71255 PIPE PLUG 1
21 AT182602 KIT 1 VALVE, SAMPLING
330LCR EXCAVATOR PC2748  (29-OCT-99) 0407-5

PN=86



TM 5-3805-281-24P

ENGINE

OIL PAN

TP61544 -UN-250CT99

»

~J

(=]

TP66938
THIS PARTS LISTING IS CONTINUED
0407-6

330LCR EXCAVATOR PC2748 (29-0OCT-99)
PN=87



TM 5-3805-281-24P

ENGINE
OIL PAN - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R49377 GASKET 1
2 R500297 PAN 1
3 24H1305 WASHER 22 13/32" X 13/16" X 0.065"
4 12H304 LOCK WASHER 22 3/8"
5 19H3485 CAP SCREW 4 3/8" X 2"
6 24H1756 WASHER 2 1/2" X 1" X 0.060"
7 12H301 LOCK WASHER 2 1/2"
8 19H2473 CAP SCREW 2 1/2" X 1-3/4"
9 19H3267 CAP SCREW 18 3/8" X 1-5/8"
10 R47151 O-RING 2
11 R27474 DRAIN PLUG 2
12 A4827R WASHER 1 25.400 X 31.750 X 1.626 MM (1" X 1-1/4" X
0.064")
13 R26727 DRAIN PLUG 1
14 R47151 O-RING 1
15 AT152180 DRAIN VALVE 1
16 15H690 PIPE PLUG 1
17 AA34965 CLAMP 2
18 R41071 FITTING 1
19 15H582 FITTING 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0407-7

PN=88



TM 5-3805-281-24P

ENGINE

ENGINE OIL DIPSTICK AND TUBE

RGP5037 -UN-29MAY98

JOHN DEEJ

N DE 1
RGP5037 N
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 14H812 NUT 1 3/8"
2 24H1305 WASHER 1 13/32" X 13/16" X 0.065"
3 T13814 CLAMP 1
4 RE500804 DIPSTICK 1
5 R501424 BRACKET 1
6 19H1936 CAP SCREW 1 3/8" X 3/4"
7 RE42081 DIPSTICK TUBE 1
8 R107623 ADAPTER 1
9 19H3467 CAP SCREW 2 5/16" X 1"

0407-8 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=89



TM 5-3805-281-24P

ENGINE

RGP2160 -UN-01JAN94

OIL LEVEL SENSOR

RGP2160
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R47154 O-RING 1
2 RE16223 SENSOR 1
3 12M7133 LOCK WASHER 3
4 19M7077 CAP SCREW 3
5 R44302 TIE BAND 1
. R78052 PIN CONTACT CONNECTOR BODY 1

R78064 ELECTRICAL PLUG 2

T13914 CLAMP 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0407-9

PN=90



TM 5-3805-281-24P

ENGINE

CYLINDER HEAD AND VALVES
RGP4443 -UN-28FEB95

RGP4443

THIS PARTS LISTING IS CONTINUED
0409-2 330LCR EXCAVATOR PC2748 (29-ocPThiggz




TM 5-3805-281-24P

ENGINE
CYLINDER HEAD AND VALVES - CONTINUED

KEY PART NO. PART NAME QTY REMARKS
1 T20129 CAP 12
2 T20077 RETAINER 24
3 R136320 CAP 12
4 R91822 SPRING 12
5 R102882 SHIELD 6 (EXHAUST VALVES ONLY)
6 R121491 CAP SCREW 7 203 MM (8.0") (MARKED "SPECIAL")
7 R121490 CAP SCREW 8 175 MM (6.9") (MARKED "SPECIAL")
8 R121320 CAP SCREW 6 134 MM (5.3") (MARKED "SPECIAL")
9 15H690 PIPE PLUG 10 3/4"
10 RE57836 PIPE PLUG 2
11 AT107509 PLUG 1
12 R119132 VALVE SEAT INSERT 6 EXHAUST
13 R121193 VALVE SEAT INSERT 6 INTAKE
14 34H387 SPRING PIN 1 3/16" X 3/4"
15 R76491 PIPE PLUG 1
16 R84618 INTAKE VALVE 6 STD

R93308 INTAKE VALVE AR 0.08MM (.003") OS

R93312 INTAKE VALVE AR 0.38MM (.015") OS

R93314 INTAKE VALVE AR 0.76MM (.030") OS
17 R84619 EXHAUST VALVE 6 STD

R93311 EXHAUST VALVE AR 0.08MM (.003") OS

R93313 EXHAUST VALVE AR 0.38MM (.015") OS

R93315 EXHAUST VALVE AR 0.76MM (.030") OS
18 RE57750 CYLINDER HEAD 1 (MARKED R122419 OR R122492)
19 RE55475 ENGINE CYLINDER HEAD GASKET 1
20  19H2367 CAP SCREW 1 5/8" X 3/4"
21 R121489 CAP SCREW 5 149 MM (5.9") (MARKED "SPECIAL")
. RG24026 KIT 1 (CONTAINS (26) "SPECIAL" HEAD BOLTS)

330LCR EXCAVATOR PC2748  (29-OCT-99) 0409-3

PN=92



TM 5-3805-281-24P

ENGINE

RG1183 -UN-01JAN94

LIFT STRAPS

N

RG1183
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R61497 STRAP 2
2 19H1756 CAP SCREW 2 5/8" X 1-1/2"

0409-4

330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=93



TM 5-3805-281-24P

ENGINE
EXHAUST MANIFOLDS
RGP4065 -UN-01JAN94
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 RI27425 EXHAUST MANIFOLD 1 (REAR)
2 R122595 RING 2
3 R127426 EXHAUST MANIFOLD 1 (FRONT)
4 R83021 GASKET 2
5  R83020 GASKET 2
6  R63845 WASHER 8
7 19H3031 CAP SCREW 4 3/8" X 2-1/2", (UPPER)
19H3267 CAP SCREW 4 3/8" X 1-5/8", (LOWER)
0410-1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

PN=94



TM 5-3805-281-24P

ENGINE

III}

FUEL INJECTION NOZZLES AND LINES
RGP5045 -UN-29MAY98

EETRR

RGP5045

THIS PARTS LISTING IS CONTINUED
0413-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=95




TM 5-3805-281-24P

ENGINE
FUEL INJECTION NOZZLES AND LINES - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 RE47431 FUEL LINE 1 NO. 6
2 RE47430 FUEL LINE 1 NO. 5
3 RE47429 FUEL LINE 1 NO. 4
4 R120185 BOLT 5
R58186 CLAMP 10
R120181 STRAP 5
R120182 STRAP 5
5 RE47428 FUEL LINE 1 NO. 3
6 RE47427 FUEL LINE 1 NO. 2
7 RE47426 FUEL LINE 1 NO. 1
8 R120186 BOLT 2
R71212 CLAMP 1
R120183 STRAP 1
R120184 STRAP 1
R59297 HALF CLAMP 2
9 R59305 STRAP 1
R58186 CLAMP 1
R74030 CLAMP 1
R74804 CLAMP 1
R120186 BOLT 1
R120181 STRAP 1
R120182 STRAP 1
10 R120185 BOLT 2
R59297 HALF CLAMP 2
R120183 STRAP 2
11  RE55662 ABSORBER 1
12 24H1884 WASHER 1 13/32" X 13/16" X 0.120"
13 19M7166 CAP SCREW 1 M10 X 20
14 RE57152 INJECTION NOZZLE 6 (ROBERT BOSCH) (2 ORANGE DOT)
15 R84472 WASHER 6 7.360 X 18.160 X 2 MM (0.290" X 0.715" X
0.079"
16 R77551 O-RING 6
17 R87082 FITTING 6 (ALSO ORDER R77551)
18 R51937 TUBE NUT 1
19 ARS85519 PLUG 1
20 R79604 TUBE NUT 6
21 R79605 WASHER 6
22 R79606 TEE FITTING 6
23 R51936 PACKING 11
24 RE15807 FUEL LINE 2
25 RE15808 FUEL LINE 2
26 RE36421 FUEL LINE 2
27 R97061 TEE FITTING 1
28 RE16142 FUEL LINE 1
29 R51936 PACKING 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0413-3

PN=96



TM 5-3805-281-24P

ENGINE

FUEL INJECTION PUMP, FUEL CONTROL LINES AND LUBE LINES
RGP5039 -UN-29MAY98

RGP5039

THIS PARTS LISTING IS CONTINUED
0413-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=97




TM 5-3805-281-24P

ENGINE

FUEL INJECTION PUMP, FUEL CONTROL LINES AND LUBE LINES - CONTINUED

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO.
1  R67364 ELBOW FITTING 2
2 R51936 PACKING 6
3 RE66060 FUEL LINE 1
4 R135106 CLAMP 1
5 R67271 UNION FITTING 1
6  19H1731 CAP SCREW 1 3/8" X 1"
7 RE44843 FUEL LINE 1
8 RE63664 FUEL LINE 1
9  28H1518 WASHER 1 0.493" X 0.675" X 5/16"
10 RE49589 FUEL LINE 1
11 R76358 O-RING 1
12 R121195 CAP SCREW 4 (T45)
13 R121164 GEAR 1
14  R67364 ELBOW FITTING 2
15 R114130 STUD 4
16 M72490 WASHER 4
17 14H1090 NUT 4 3/8"
18  RE46252 FUEL PUMP 1 (ROBERT BOSCH)
19 R67264 PACKING 2
20 AR87561 OIL LINE 1
21 ARS88903 ELBOW FITTING 1
22 R79060 O-RING 1
23 RE71286 FUEL INJECTION PUMP 1 (A) (ROBERT BOSCH) (ALSO ORDER R110195 AND
(2) 19M8826)
24 R51936 PACKING 2
25 RE44030 OIL LINE 1
26 R63604 FITTING 1
27 ARS87636 TEE FITTING 1

(A) "SEE YOUR AUTHORIZED PUMP REPAIR STATION FOR PARTS NOT LISTED"

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0413-5

PN=98



TM 5-3805-281-24P

ENGINE

RGP3634

-UN-01JAN94

FUEL INJECTION PUMP HOUSING CONNECTORS

RGP3634
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
T e, HOLDER NA (NLA)

2 T24210 O-RING 6

3 R76358 O-RING 1

4 T31556 NUT 3

5 T24229 LOCK WASHER 3

6 R67879 GASKET 1

7 R53899 WASHER 1

8 AR77114 CONTROL VALVE 1

9 R53901 WASHER 1

10 R63016 ADAPTER 1

11 R67364 ELBOW FITTING 1

0413-6 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=99



TM 5-3805-281-24P

ENGINE

FUEL INJECTION PUMP GOVERNOR LEVERS

RGP4225

-UN-01JAN94

...v‘

&
/T\
&—

/

@
Y

_._‘_.'.'
i N

/
/
N

P
™

RGP4225
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R60914 SET SCREW 1

2 R53918 PACKING 1

3 T31556 NUT 1

4 R68715 PIN 1

5 AR89339 SEAL 1

6 AR89578 LEVER 1

7 24M7054 WASHER 1 6.400 X 12 X 1.600 MM
8 T24229 LOCK WASHER 1

9 R68716 NUT 1

10 R110195 LEVER 1 (THROTTLE)

11 19M8826 SCREW 2 M6 X 16

12 19H1914 CAP SCREW 1
13 24H1287 WASHER 1 9/32" X 5/8" X 0.065"
14 ARB89552 LEVER 1 (SHUT-OFF)
15 R68438 RETAINER 1
16 R53955 O-RING 1

330LCR EXCAVATOR PC2748

(29-OCT-99)

0413-7
PN=100



TM 5-3805-281-24P

ENGINE
HYDRAULIC ANEROID ACTIVATOR
RGP2902 -UN-01JAN94
RGP2902 o T e
‘~&*!:‘ ~}~'-7'3-@"\r\
=~ ~~~'\ \ 7‘\
Shi\s./
ENG. SER. NO.
KEY PART NO. PART NAME QTY OR PUMP DATE REMARKS
1 R63059 SPRING 1
2 R63060 PISTON 1
3 R67886 O-RING 1
4 R67885 HOUSING 1
5 R63063 SCREW 2
6 R54880 LOCK WASHER 2
7 R62104 VALVE 1
8 R62105 PIN 1
9 R26373 SPRING 1
10 R62107 WASHER 2
11 R62106 SCREW 1
0413-8 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=101



TM 5-3805-281-24P

ENGINE

RGP3934 -UN-01JAN94

FUEL TRANSFER PUMP
(ROBERT BOSCH)
(6081)

5 ()
4’@ \3 RGP3934

ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 RE65265 HAND PRIMER 1
2 R54025 WASHER 1
3 R26448 O-RING 2
4 RE10258 ELBOW FITTING 2

RE34128 ELBOW FITTING 1
5 R67879 GASKET 1
6 RE46252 FUEL PUMP 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0413-9

PN=102



TM 5-3805-281-24P

ENGINE

RGP5036 -UN-29JUN98

RGP5036

FUEL SHUT-OFF BRACKET AND ELECTRIC SHUT-OFF SOLENOID (24 VOLT)

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R501289 BRACKET 1
2 R501067 BRACKET 1 THROTTLE STOP
3 R112268 CAP SCREW 1
4 R501086 ROD 1
5 14M7029 NUT 2 M8
6 19H1914 CAP SCREW 1 1/4" X 1"
7 24H1287 WASHER 1 9/32" X 5/8" X 0.065"
8 14M7165 LOCK NUT 2 M6
9  RE54747 SOLENOID 1 (24 VOLT)(ENERGIZE TO RUN)
10 19H3467 CAP SCREW 2 5/16" X 1"
11 R501424 BRACKET 1
12 03M7068 BOLT 2 M6 X 20
13 RES54741 LEVER 1
14 R128694 BASE 1
15 R104592 PIPE PLUG 1
0413-10 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=103



TM 5-3805-281-24P

ENGINE
FUEL INJECTION NOZZLE (ROBERT BOSCH)
RGP4537 -UN-30AUG95
RGP4537
12
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R60277 SNAP RING 1
2 . O-RING NA
3 R60279 NUT 1
4 R60278 SNAP RING 1
5 NOZZLE HOLDER 1 (SUB RE57152)
6 R83720 WASHER 1 1.02 MM (.0402")
R83721 WASHER 1 1.08 MM (.0425")
R83722 WASHER 1 1.12 MM (.0441")
R83723 WASHER 1 1.18 MM (.0465")
R83724 WASHER 1 1.22 MM (.0480")
R83725 WASHER 1 1.28 MM (.0504")
R83726 WASHER 1 1.30 MM (.0512")
R83727 WASHER 1 1.38 MM (.0543")
R83728 WASHER 1 1.42 MM (.0559")
R83729 WASHER 1 1.48 MM (.0583")
R83730 WASHER 1 1.50 MM (.0591")
R83731 WASHER 1 1.58 MM (.0622")
R83732 WASHER 1 1.60 MM (.0630")
R83733 WASHER 1 1.68 MM (.0661")
R83734 WASHER 1 1.70 MM (.0669")
R83735 WASHER 1 1.78 MM (.0701")
R83736 WASHER 1 1.82 MM (.0717")
R83737 WASHER 1 1.88 MM (.0740")
R83738 WASHER 1 1.90 MM (.0748")
R83739 WASHER 1 1.98 MM (.0780")
7 R60273 SPRING 1
8 R60274 SEAT 1
9 R60275 PLATE 1
10 RE57153 INJECTION NOZZLE 1 (7 X 0.236)
11 R127181 NUT 1
12 R84472 WASHER 1
13 RE57152 INJECTION NOZZLE 6 (ROBERT BOSCH) (2 ORANGE DOTS)
330LCR EXCAVATOR PC2748  (29-OCT-99) 0413-11

PN=104



TM 5-3805-281-24P

ENGINE
INTAKE MANIFOLD
RGP4720 -UN-02AUG96
/ @ )
d/
5 /4
3 @ S ~ N [’ LJOHN DEERE
N RGP4720
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R104592 PIPE PLUG 1
2 R132290 INTAKE MANIFOLD 1
3 15H666 PIPE PLUG 1 3/8", (FRONT)
15H690 PIPE PLUG 1 3/4", (REAR)
4 R130573 GASKET 3
5 24H1682 WASHER 6 13/32" X 7/8" X 0.120"
6 19H1651 CAP SCREW 6 3/8" X 1-1/2"
0414-2 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=105



TM 5-3805-281-24P

ENGINE

MEMORANDA

330LCR EXCAVATOR PC2748  (29-OCT-99) 0414-3
PN=106



TM 5-3805-281-24P

ENGINE

TURBOCHARGER AND OIL LINES

RGP4675 -UN-21JAN97

_JOHN DEERE

/ RGP4675
Q&

THIS PARTS LISTING IS CONTINUED
0416-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=107




TM 5-3805-281-24P

ENGINE

TURBOCHARGER AND OIL LINES - CONTINUED

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R54500 SCREW 4 9.525 X 25.400 MM (3/8" X 1")
2 24H1305 WASHER 4 13/32" X 13/16" X 0.065"
3 T11180 ELBOW FITTING 1
4 RE501669 TURBOCHARGER 1 (MARKED RE71280) (REMANUFACTURED) (SCHWITZER)
5 RE20230 OIL LINE 1
6 AH89486 CLIP 1
7 24H753 WASHER 1 9/32" X 5/8" X 0.049"
8 14H786 NUT 1 1/4"
9 RE57561 CONNECTOR 1
10 R123572 GASKET 1 (SUB FOR R89879, THIS APPLICATION)
11 R105346 GASKET 1
12 R122618 SCREW 2
13 RE69328 OIL LINE 1
14 TY22467 CLAMP 2
15 R500723 HOSE 1
16 R126812 ELBOW FITTING 1
. R72853 CLAMP 1 (OIL RETURN HOSE TO LOWER CENTER CAPSCREW OIL

COOLER HOUSING)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0416-3

PN=108



TM 5-3805-281-24P

ENGINE

WATER PUMP AND INLET
RGP4639 -UN-04APR96

RGP4639

THIS PARTS LISTING IS CONTINUED
0417-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=109




TM 5-3805-281-24P

ENGINE

WATER PUMP AND INLET - CONTINUED

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R125025 TUBE 1
2 RE57190 SEAL 1
3 e, HOSE FITTING NA
4 R119383 GASKET 1
5 R11086 DOWEL PIN 2
6  RE502154 KIT 1 (WATER PUMP SEAL) (CONTAINS RETAINING RING
AND (2) O-RINGS)
7  R121316 RING 1 (RETAINING)
8 R122430 O-RING 2
9  RE39134 SEAL 1 ©ID
10  RE57154 WATER PUMP 1 (MARKED R119795)
11 i, HOSE FITTING NA
15H624 PIPE PLUG 1 172"
12 24H1136 WASHER 1 11/32" X 11/16" X 0.065"
13 19H1897 CAP SCREW 1 5/16" X 3-3/4"
4 s, PIPE PLUG NA
AT13740 DRAIN VALVE 1
15 19H1854 CAP SCREW 3 3/8" X 3-3/4"
16 24M7096 WASHER 3 10.500 X 18 X 1.600 MM
17 19H3411 CAP SCREW 2 3/8" X 1-1/8", (WATER PUMP COVER TO TIMING
GEAR COVER)
19H3239 CAP SCREW 2 3/8" X 1-1/4", (WATER PUMP INLET TO COVER)
24H1136 WASHER 2 11/32" X 11/16" X 0.065", (WATER PUMP INLET
TO COVER SCREWS)
18 RI124741 COVER 1 (RIGHT HAND)
19 R125072 GASKET 1
20 R124742 HOUSING 1
21 15H584 PIPE PLUG 1 12"
. 15H685 PIPE PLUG 1 1/4", (WATER PUMP INLET)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0417-3
PN=110



TM 5-3805-281-24P

ENGINE

WATER MANIFOLD/THERMOSTAT

-UN-11JUN98

RGP5035

NGt - 197 S

.

1
) Aadind

i

X

__/

RGP5035

IOHN DEERE

ﬁ

(29-OCT-99)

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

0418-2

PN=111



TM 5-3805-281-24P

ENGINE
WATER MANIFOLD/THERMOSTAT - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 L3483N BUSHING 1
2 T29527 CLAMP 1
3 24H1302 WASHER 1 13/32" X 11/16" X 0.035"
4 19H1944 CAP SCREW 1 3/8" X 2-3/4"
5 RE501901 LINE 1
6 T11899 O-RING 1
7 T80938 ADAPTER 1
8 T53268 BOLT 4
9 R86061 STRAP 1
10 R501049 GASKET 2
11 R114160 COVER 1
12 R86062 GASKET 1
13 34H329 SPRING PIN 1 5/16" X 1-1/4"
14 15H690 PIPE PLUG 1 3/4"
15 R500197 MANIFOLD 1
16 15H624 PIPE PLUG 2 1/2"
17 R72328 O-RING 2
18 R125025 TUBE 1
19 R133999 CAP SCREW 1
20 R133998 CAP SCREW 2
21 R124607 GASKET 1
22 RE69581 THERMOSTAT 2
23 R89439 COVER 1
24 24M7096 WASHER 3 10.500 X 18 X 1.600 MM
25 19H3239 CAP SCREW 2 3/8" X 1-1/4"
26 19H2639 CAP SCREW 1 3/8" X 3-3/8"
330LCR EXCAVATOR PC2748  (29-OCT-99) 0418-3

PN=112



TM 5-3805-281-24P

ENGINE

RGP5010 -UN-15APR98

ENGINE OIL COOLER

JOHN DEEREJ
%/‘2 RGP5010

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 19H3768 CAP SCREW 5 5/16" X 1-3/8"
2 R132396 GASKET 1
3 19H3769 CAP SCREW 3 5/16" X 2-1/2"
4 R134602 COVER 1
5 R500055 VALVE 1
6 R98064 SPRING 1
7 u17409 O-RING 1
8 R121163 FITTING PLUG 1
9 R47153 O-RING 4
10 R51053 OIL TUBE 2
11 R127297 ADAPTER 1
12 R50424 GASKET 2
13 19H3483 CAP SCREW 2 3/8" X 1-1/8"
14 24M7096 WASHER 2 10.500 X 18 X 1.600 MM
15 AR58952 GASKET 1
16 AR55394 OIL COOLER 1

0419-2

330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=113



TM 5-3805-281-24P

ENGINE

RGP5009 -UN-15APR98

ENGINE OIL COOLER BYPASS TUBES AND ADAPTER

JOHN DEERE

RGP5009

ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R109625 GASKET 1

2 R116233 ADAPTER 1

3 R71732 O-RING 4 31.344 X 3.531 MM

4 R40236 CAP SCREW 2

5 R126337 OIL TUBE 1

6 R116718 OIL TUBE 1

330LCR EXCAVATOR PC274

8  (29-OCT-99)

0419-3

PN=114



TM 5-3805-281-24P

ENGINE

FUEL FILTER AND LINES

RGP4952 -UN-22AUG97

9 - \6 ﬁ;j
7 %/

THIS PARTS LISTING IS CONTINUED
0420-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=115




TM 5-3805-281-24P

ENGINE
FUEL FILTER AND LINES - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R67092 SEAL 2
2 RE65367 FUEL LINE 1
3 R93008 WASHER 1
4 R83490 FITTING 1
5 RE47850 FUEL LINE 1
6 R89927 CLAMP 2
7 AR86745 FILTER ELEMENT 1
8 19H3104 CAP SCREW 2 7/16" X 1-1/4"
9 24H1325 WASHER 2 15/32" X 59/64" X 0.065"
10 RE54244 CHECK VALVE 1
11 R119223 PLUG 2
12 RE54245 FITTING 1
13 RE61693 BASE 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 0420-3

PN=116



TM 5-3805-281-24P

ENGINE

STARTING MOTOR (24V 37MT)

(DELCO-REMY)
RGP3703 -UN-01JAN94

9 RGP3703

THIS PARTS LISTING IS CONTINUED
0422-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=117




TM 5-3805-281-24P

ENGINE

STARTING MOTOR

(24V 37MT) - CONTINUED
(DELCO-REMY)

ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R99695 BUSHING 2

2 RE38619 DRIVE 1

3 R62673 O-RING 1

4 R99693 O-RING 1

5 R11120 O-RING 1

6 RE500715 SOLENOID 1

7 RE38626 ELECTRICAL COIL 1

8 RE38622 ARMATURE 1

9 R99702 O-RING 1

10 RE38704 BRUSH 1

11 R99698 BRUSH 4

. RE65175 STARTER MOTOR KIT 1 (DELCO-REMY NO. 10478819) (MARKED RE59586)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0422-3

PN=118



TM 5-3805-281-24P

ENGINE

RXP9147 -UN-01JAN94

STARTING MOTOR
(24 VOLT 37MT) (DELCO-REMY 10478819)

RXP9147
13
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 e, GASKET NA
2 R114130 STUD 1
3 12H304 LOCK WASHER NA 3/8"
4 E55662 FLANGE NUT 1
5 AR102763 NUT 1
6 14H631 NUT 1 0.190"
7 H113196 TIE BAND 1
8 T146102 LABEL 1 (ENGLISH)
9 R44302 TIE BAND 1
10 RE41759 SHIELD 1 (DELCO-REMY) (CONTAINED IN RE65175)
11 RE65175 STARTER MOTOR KIT 1 (DELCO-REMY NO. 10478819) (MARKED RE59586)
12 19H3219 CAP SCREW 2 3/8" X 1-3/8"
13 T146106 SAFETY SIGN 1 (SPANISH)

T146104 SAFETY SIGN 1 (FRENCH)

T146515 SAFETY SIGN 1 (GERMAN)

T146516 SAFETY SIGN 1 (ITALIAN)

T146517 SAFETY SIGN 1 (ENGLISH/FRENCH)

0422-4 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=119



TM 5-3805-281-24P

ENGINE
ALTERNATOR, PULLEY AND HARDWARE (24V)
RGP5044 -UN-29JUN98
2
JOHN DEERE
RGP5044
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 19M7163 CAP SCREW 1 M8 X 25
2 R94351 BUSHING 1
3 R56397 WASHER 1
4 TY24322 ALTERNATOR 1 40 AMP (DELCO-REMY)
5 T158584 FAN 1
6 R94350 SHEAVE 1
7 19M8166 CAP SCREW 1 M10 X 110
8 W26301 BUSHING 1 10.211 X 12.700 X 9.652 MM
9 14M7274 NUT 1 M10
10 T50036 BUSHING 1
11 R130551 STRAP 1
12 R500607 STRAP 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 0423-1
PN=120



TM 5-3805-281-24P

ENGINE

ALTERNATOR SUPPORT AND ADJUSTING STRAP

RGP5043 -UN-29MAY98

\r \ N r, )
(*‘\ ~ \\\/[
S ||
1

RGP5043

THIS PARTS LISTING IS CONTINUED
0423-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=121




TM 5-3805-281-24P

ENGINE

ALTERNATOR SUPPORT AND ADJUSTING STRAP - CONTINUED

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R130551 STRAP 1
2 19H3773 CAP SCREW 1 3/8" X 2"
3 R129875 PLATE 1
4 R104861 CAP SCREW 5
5 R500607 STRAP 1
6 19H3239 CAP SCREW 2 3/8" X 1-1/4"
7 19M7810 SCREW 1 M10 X 80
8 RE68722 PULLEY 1
9 R112268 CAP SCREW 1
10 R50393 COVER 1 INJECTION PUMP ACCESS
11 R50390 GASKET 1
12 R98250 BOLT 1
13 R114837 DUST SHIELD 1
14 RE68715 TIGHTENER 1
15 19M7810 SCREW 1 M10 X 80

330LCR EXCAVATOR PC2748  (29-OCT-99) O4P§31-23;



TM 5-3805-281-24P

ENGINE

CRANKSHAFT DAMPERS AND PULLEY
RGP4723 -UN-17JAN97

=

RGP4723

THIS PARTS LISTING IS CONTINUED
0429-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=123




TM 5-3805-281-24P

ENGINE
CRANKSHAFT DAMPERS AND PULLEY - CONTINUED
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 RES5522 CRANKSHAFT 1
2 R116311 KEY 1
3 RE500917 TORSIONAL DAMPENER 1
4 R26333 WASHER 1
5 R79846 CAP SCREW 1
6 e, SPACER NA (NOT USED THIS APPLICATION)
7 RE57604 TORSIONAL DAMPENER 1
8 R127401 PULLEY 1
9 19H2633 CAP SCREW 6 3/8" X 1-1/2"
330LCR EXCAVATOR PC2748  (29-OCT-99) 0429-3

PN=124



TM 5-3805-281-24P

ENGINE

ADJUSTABLE FAN DRIVE AND IDLER PULLEY

RGP5038 -UN-29MAY98

RGP5038

THIS PARTS LISTING IS CONTINUED
0429-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=125




TM 5-3805-281-24P

ENGINE
ADJUSTABLE FAN DRIVE AND IDLER PULLEY - CONTINUED

KEY PART NO. PART NAME QTY REMARKS
1 R99590 COVER 1
2 R128893 BOLT 1
3 RE155577 PULLEY 1
4 19H2676 CAP SCREW 2 3/8" X 1"
5 R128892 SPACER 1
6 R127808 SUPPORT 1
7 R121395 CAP SCREW 1
8 R129875 PLATE 1
9 R500197 MANIFOLD 1
10 T55636 BOLT 4
11 R135737 CAP SCREW 4
12 19H3711 CAP SCREW 1
13 R112273 CAP SCREW 1
14 15H686 PIPE PLUG 1
15 JD10329 BALL BEARING 2
16 R63987 SHAFT 1
17 R62191 SNAP RING 2 (RED)

R62192 SNAP RING AR (GREEN)

R62193 SNAP RING AR (BLUE)

R62194 SNAP RING AR (WHITE)
18 RE20768 SEAL 1
19 R35256 WASHER 1
20 19H1815 CAP SCREW 1 1/2" X 1-1/4"
21 R500280 PULLEY 1
22 RE500532 HOUSING 1
23 T114426 HUB 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 0429-5

PN=126



TM 5-3805-281-24P

ENGINE

FAN AND SPACER

RGP5041 -UN-29MAY98

|

JOHN DEERE
Nl

RGP5041
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 T114426 HUB 1
2  RE57768 FAN 1 (30 IN))
3 19H3772 CAP SCREW 6 3/8" X 1-3/4"
. R135596 BELT 1

0429-6 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=127



TM 5-3805-281-24P

ENGINE
FLYWHEEL
RGP2155 -UN-01JAN94
1
RGP2155
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R79850 CAP SCREW 6 12.700 X 50.800 MM (172" X 2")
2 T23891 WASHER 6 13.487 X 20.625 X 1.524 MM (17/32" X 13/16" X
0.060")
3 R28811 RING GEAR 1
4 RE30656 FLYWHEEL 1 (MARKED R91330)

330LCR EXCAVATOR PC2748  (29-OCT-99) O4P§31-218



TM 5-3805-281-24P

ENGINE
FLYWHEEL HOUSING
(SAE 2)
RGP3056 -UN-01JAN94
2
1
3
7
-t
N~ -
RGP3056
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 19H1782 CAP SCREW 2 3/4" X 2-1/4", (UPPER)
19H1782 CAP SCREW 4 3/4" X 2-1/4", (MIDDLE AND LOWER)
2 R121690 HOUSING 1
3 21H1318 SCREW 2 0.216" X 1/2"
4 R31493 COVER 1
5 R67989 GASKET 1
6 H79910 DOWEL PIN 2
7 19H2038 CAP SCREW 2 3/8" X 1/2"
8 12H301 LOCK WASHER NA 1/2"
9 19H2548 CAP SCREW 2 1/2" X 7/8"
10 R56619 COVER 1
11 19H1227 CAP SCREW 2 1/4" X 1/2"
12 R89195 PLATE 1
0433-2 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=129



TM 5-3805-281-24P

ENGINE

MEMORANDA

330LCR EXCAVATOR PC2748  (29-OCT-99) 0452-1
PN=130



TM 5-3805-281-24P

ENGINE

ENGINE GASKET KITS
RGP4358 -UN-01JAN94

RGP4358

THIS PARTS LISTING IS CONTINUED
0452-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=131




TM 5-3805-281-24P

ENGINE

ENGINE GASKET KITS - CONTINUED

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 R88993 GASKET NA
2 R100911 SEAL NA
3 R83020 GASKET 2
4 R83021 GASKET 2
5 R77551 O-RING 6
6 R49866 GASKET 1
7 R124607 GASKET 1
8 R86062 GASKET 1
9 R72328 O-RING 1
10 R84472 WASHER 6
11 RES55475 ENGINE CYLINDER HEAD GASKET 1
12 R88397 GASKET 2
13 R130573 GASKET 3
14 R105346 GASKET 1
15 R92097 GASKET NA
16 R123572 GASKET 1 (SUB FOR R89879, THIS APPLICATION)
17 R86743 O-RING 1
18 R50405 O-RING NA
19 RE57186 GASKET KIT 1 (ALSO ORDER R83020, R83021, R86062 AND
R130573) CYLINDER HEAD

20 R119383 GASKET 1
21 R50390 GASKET 1
22 R119384 GASKET 1
23 U13639 O-RING 1
24 R54856 O-RING 1
25 R53899 WASHER 1 (USE WITH R83489)

R53901 WASHER 1 (USE WITH R83490)
26 u17409 O-RING 3
27 R47153 O-RING 4

R47153 O-RING 4
28 R119847 GASKET 1
29 GASKET NA
30 R49377 GASKET 1
31 R100569 GASKET 1
32 R109625 GASKET 1
33 R26058 GASKET 1
34 R53108 GASKET 1
35 R50424 GASKET 1
36 AR58952 GASKET 1
37 R132396 GASKET 1
38 RES57187 GASKET KIT 1 ENGINE REBUILD, (ALSO ORDER R83020, R83021,

R86062, R130573 AND R132396)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0452-3

PN=132



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 0505-0560 USING JOHN DEERE CAGE CODE 1J955.

COLD WEATHER STARTING AID

TP61532 -UN-15APR99

TP61532

THIS PARTS LISTING IS CONTINUED
0505-2 330LCR EXCAVATOR PC2748 (29-05’1-@




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

COLD WEATHER STARTING AID

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 AT42005 STARTING FLUID 1

2 AT170759 SOLENOID 1

3 AT171539 CAP 1

4 AT42003 CLAMP 2

6 AT178893 SWITCH 1

7A  RE21790 ELBOW FITTING 1 (SUB FOR AT183222 AND T164133, THIS
APPLICATION)

7B T164133 ADAPTER 1

8A R47160 NOZZLE HOLDER 1 (SUB FOR AT183222 AND T164133, THIS
APPLICATION)

8B AT183222 NOZZLE 1

9  T155858 NOZZLE 1 (USE WITH R47160)

10 T1/8593 TUBE 1

11 19M7407 CAP SCREW 4 M8 X 25

12 12M7065 LOCK WASHER 4 8.100 MM (0.319")

13 14M7273 NUT 4 M8

14 e, CONNECTOR 1 ( AL2976T NO LONGER REQUIRED)

17 24M7055 WASHER 4 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")

18  R44302 TIE BAND AR (NOT ILLUSTRATED)

19  T175293 ADAPTER 1

30 AT178845 STARTING AID 1 (ETHER)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0505-3

PN=134



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

D10W HEATER KIT

TP61550 -UN-25MAY99

- %
o
i

\s\\\\\ )

<
ér{s“" g

TP61550

THIS PARTS LISTING IS CONTINUED
0505-4 330LCR EXCAVATOR PC2748 (29-05’1-?32




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

D10W HEATER KIT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT186577 KIT 1 ACTIVE GEAR PART NUMBER CA204456
2 25181680001 BRACKET 1
3 CA01123 HOSE 1
4 CA110046 CLAMP 4 17-32MM, SPRING LOADED
5 251816800800 EXHAUST PIPE 1
6 CA300102-001 BOLT 2 5/16 X 1/2, STAINLESS
7 CA010069 BOX 1
8 251963460000 FUEL PUMP 1
9 201449001001 RING 1
10 251156200011 HOLDER 1
11 102063011098 CLAMP 1 1M
12 CA011011 CONNECTOR 2 3/4"
13 CA300311 WASHER 2
14 CA000061 MOUNTING PARTS 4
15 CA011016 CAP 2
16 CA011061 GROMMET 1
17 251216880301 SEAL 1
18 20300085 BLOWER 1
19 2030066 RELAY 1
20 20431005 FUSE HOLDER 1
21 CA107002 FUSE 2 15 AMP
20400079 FUSE 1 5 AMP
22 20431005 COVER 1 FUSE HOLDER
23 36075350 FUEL LINE 1
24 CA300103 BOLT 3 M6 X 12
25 102063009098 CLAMP 4 9MM
26 36075300 FUEL LINE 2 3.5MM
27 CA300208 HOSE 3
28 09031117 FUEL LINE 1 2MM
29 201280090103 GROMMET 1
30 CA300308 WASHER 3 6MM
31 CA300115-001 SCREW 1 M3 X 30
32 CA300137 BOLT 4 M8 X 16
33 CA300309 WASHER 4 8MM
34 CA300029 NUT 4 8MM
35 CA300128 BOLT 4 M8 X 50
36 CA300305 WASHER 8 5/16" X 1.25"
37 CA300128 RUBBER MOUNT 8 8MM
38 CA300333 WASHER 4 THREADED
39 CA300302 SPRING WASHER 4 8MM
40 CA300209 NUT 4 8MM
41 CA107009 COVER 1 FUSE HOLDER
42 CA107005 BASE 1 FUSE HOLDER
43 CA190014 TERMINAL 1 RING, 3/8", AWG 10-12
44 CA010070 COVER 1
45 15210061 CLAMP 1 EXHAUST 30-33MM
46 CA011023 HOSE 1 COOLANT
47 15210043 CLAMP 1 34MM
48 251785800200 SLEEVE 1
49 CA160905 WIRING HARNESS 1 24V
50 CA160901-001 WIRING HARNESS 1 POWER PIG TAIL 24V
51 201312000006 WIRING HARNESS 1
52 201621450002 FILTER 1
53 32031120 BOOT 1

NOTE: PART NUMBERS ARE ACTIVE GEAR NUMBERS. DEERE DEALER ORDER DIRECT

FROM ACTIVE GEAR.

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0505-5

PN=136



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

HEATER D10W

TP61533 -UN-16APR99

TP61533

THIS PARTS LISTING IS CONTINUED
0505-6 330LCR EXCAVATOR PC2748 (29-05’1-?33




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

HEATER D10W

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 251997010002 CASE 1

2 251816991500 BLOWER 1

3 252044110000 BURNER 1

4 252044110100 BURNER 1

5 251816991107 SEAL 1

6 251816250100 WATER PUMP 1

7 251816990111 SENSOR 1 TEMPERATURE
8 251997994100 SENSOR 1 SAFETY THERMAL CUTOUT
9 251816010300 SENSOR 1 FLAME

10 251997990101 GLOW PLUG 1

11 252044010400 CABLE 1

12 252044010012 SLEEVE 1

13 251816060001 HEAT EXCHANGER 1

14 252044010011 COVER 1

15 10061317 SCREW 8

16 17122118 WASHER 8

17 251816010004 SEAL 1

18 251816011300 SEAL 1

19 251816010012 SLEEVE 1

20 102085050070 CLIP 1

21 32075109 O-RING 1 107.54 X 3.53 MM
22 32075111 O-RING 2 7 X2 MM

23 32075110 O-RING 1 19.8 X 2.3 MM
24 10361115 BOLT 3 M4 X 12 MM
25 17122101 SPRING WASHER 3 M4

26 10900042 SCREW 2 M5 X 12 MM
27 10910023 SCREW 2 M5 X 12 MM
28 15622021 CLIP 1

29 252044995007 CONTROL 1

30 17119254 RING 1

31 10910020 SCREW 7 M4 X 12 MM
32 20931080 TIE BAND 1

PART NUMBERS ARE ACTIVE GEAR NUMBERS. JOHN DEERE DEALER ORDER DIRECT FROM ACTIVE GEAR.

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0505-7

PN=138



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

HEATER CABLE

TP61534 -UN-21MAY99

TP61534

THIS PARTS LISTING IS CONTINUED
0505-8 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=139




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

KEY PART NO.

PART NAME

HEATER CABLE

QTY SERIAL NO.

REMARKS

1 251816800600 WIRING HARNESS 1

2 201668800500 CABLE 1

3 20431004 SECTION 3 BOTTOM

4 20431005 COVER 3

5 20400081 FUSE 1 15A

6 20300066 RELAY 1

7 20636033 EYELET 1

8 20673059 CONTACT 2 TWIN LEAF-SPRING
9 20631290 HOUSING 1 SOCKET
10 20600182 CONTACT 2 TWIN LEAF-SPRING
11 20675022 SEAL 2

12 251801800200 TIE BAND 1

13 251801800400 TIE BAND 1

14 251963460000 FUEL PUMP 1

15 201621450002 HOSE 1

16 201312000006 FILTER 1

17 09031117 PIPE 6 M4 X 1 MM
18 09031101 PIPE 1 M6 X 1 MM
19 36075350 HOSE 1 M5 X 3 MM
20 36075300 HOSE 1 M3.5 X 3 MM
21 102063009098 CLIP 4

22 102063011098 CLIP 4

23 15210040 CLIP 1

24 201185000001 RUBBER MOUNT 1

25 201348030004 ANGLE 1

26 251786800200 INTAKE MANIFOLD 1

27 251816800800 HOSE 1

28 6061580 TUBE 1

29 251785800200 SLEEVE 1

30 251808800100 EXHAUST CAP 1

31 201673800001 HOSE 1

32 201673800003 HOSE 1

33 201534880001 HOSE 3

34 102065020032 CLIP 12

35 15210061 CLIP 3

36 15210049 CLIP 2

PART NUMBERS ARE ACTIVE GEAR NUMBERS. JOHN DEERE DEALER ORDER DIRECT FROM ACTIVE GEAR.

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0505-9

PN=140



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ARCTIC START KIT

-UN-210CT99

TP61560

’

TN

/
/A B V/\w\u \\
74 /

8 N /

/
- M ____/

TP61560

THIS PARTS LISTING IS CONTINUED

(29-0CT-99)
PN=141

330LCR EXCAVATOR PC2748

0505-10



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ARCTIC START KIT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 AR85517 ELBOW FITTING 1

2 AT186577 KIT 1 D10W HEATER

3 AT186578 KIT 1 SWITCH AND LED

4 T166591 HOSE 1 INLET, 0.75 IN ID X 1.06 IN OD X 95.0 IN LG,

MAKE FROM T78497 BULK ROLL, CUT TO SIZE

5 AT186671 FITTING 1

6 H33801 HOSE FITTING 2

7 R46667 CLAMP 2

8 TY22466 CLAMP 4

9 T166534 BRACKET 2

10 T166818 LABEL 1 (ARCTIC HEATER)

11  T166628 BRACKET 1

12 T166629 PIPE 1

13 12M7033 LOCK WASHER 1

14 14M7297 NUT 1

15 14M7400 LOCK NUT 4

16 19M7372 CAP SCREW 1
17 19M7572 CAP SCREW 4
18  24M7027 WASHER 2
19  24M7239 WASHER 4
20 T166590 HOSE 1 OUTLET, 0.75 IN ID X 1.06 IN OD X 21.0 IN LG,

MAKE FROM T78497 BULK ROLL , CUT TO SIZE

330LCR EXCAVATOR PC2748  (29-OCT-99) OSOPE-llé



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM
RADIATOR
TP59065 -UN-28APR98

=

.\
N
A
;éEW
Lo

18

N
N
PR

II, J:;_ -
e
'\
/
—
-—‘-—*
w
(3]
)
)
?‘\\m
wm
N
MK
\ ©
w
H

._‘
U

5
e

1A-1

55
TP59065

THIS PARTS LISTING IS CONTINUED
0510-2

330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=143



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RADIATOR

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT180597 RADIATOR 1

1A AT182802 FILLER CAP 1

1B AT13740 DRAIN VALVE 1

2  AT180598 OIL COOLER 1

3 AT180600 SCREEN 1

4 AT180601 SCREEN 1

5 AT180599 AIR COOLER 1

6  AT180602 CHANNEL 1

7 14M7295 NUT 1 M12

8  14M7276 NUT 3 M16

9  AT180603 SUPPORT 1

10 T72414 BUSHING 4

11 14M7276 NUT 3 M16

12 14M7295 NUT 2 M12

13 AT180607 CHANNEL 1

14 AT180604 ANGLE 1

15 19M7785 SCREW 4 M10 X 25

16 24M7296 WASHER 4 10.500 X 30 X 2.500 MM (0.413" X 1.181" X

0.098")

17 T161956 FOAM PAD 1

18 T160103 ISOLATOR 1

19 T161957 FOAM PAD 1

20  T160105 ISOLATOR 1

21 T161958 ISOLATOR 1

22  T161962 ISOLATOR 1

23 T162242 ISOLATOR 1

24  T161961 ISOLATOR 1

3 WEATHERSTRIP 3 (FURNISH AT66778 BULK MATERIAL CUT TO LENGTH)
35  19M7881 SCREW 8 M8 X 20

36 24M7238 WASHER 8 8.700 X 17 X 2 MM (0.343" X 0.669" X 0.079")
37  14M7273 NUT 8 M8
40  AT180641 ANGLE 1

54  T161960 HOSE 1

55  T161959 HOSE 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0510-3

PN=144



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

OIL COOLER ATTACHMENTS

-UN-16APR98

TP59066

TP59066

AJ ». [y A
/ oo, ] \\l-----l-----ll---\b

-
Cboww

L)
y

. Iy )
-~ [y S
oo ﬂ./.‘\‘-\‘-----‘Mh--i--“--”\b/o
-

LA R Y N )

(29-OCT-99)
PN=145

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

0510-4



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

OIL COOLER ATTACHMENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

41 AT182263 TANK 1 (SURGE)

42  AT173610 FILLER CAP 1

43 T163107 ANGLE 1

44 19M7785 SCREW 2 M10 X 25

45  24M7239 WASHER 2 10.700 X 21 X 2.500 MM (0.421" X 0.827" X
0.098")

50 AR48236 CLAMP 1

51  T163162 HOSE 1

53 FOAM PAD 1

56 BRACKET 2

57  24M7296 WASHER 2 10.500 X 30 X 2.500 MM (0.413" X 1.181" X
0.098")

58  19M7784 SCREW Z M10 X 20

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0510-5

PN=146



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RADIATOR ATTACHMENTS

-UN-13MAY98

TP59134

TP59134

(29-OCT-99)
PN=147

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

0510-6



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RADIATOR ATTACHMENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT180606 GUARD 1
2 AT180605 SHROUD 1
3 19M7868 SCREW 4 M8 X 30
4 24M7298 WASHER Z 8.400 X 25 X 2 MM (0.331" X 0.984" X 0.079")
5  19M7785 SCREW 7 M10 X 25
6  24M7296 WASHER 7 10.500 X 30 X 2.500 MM (0.413" X 1.181" X
0.098")
7 24H1330 WASHER 7 11.913 X 34.925 X 2.769 MM (15/32" X 1-3/8" X
7/64")
8 71160108 WING SCREW 2
25  AT37476 CLAMP 4
27  AT182287 AIR PLENUM 1
28  AT182288 AIR PLENUM 1
34  24M7298 WASHER 2 8.400 X 25 X 2 MM (0.331" X 0.984" X 0.079")
35  AH148258 SWITCH 1 (TEMPERATURE)
36 T163213 HOSE 1
37  T161964 HOSE 1
38 AT39141 CLAMP 1
39  AT37476 CLAMP 3
40  19M7789 SCREW 7 M12 X 30
24M7240 WASHER 7 13 X 25 X 3 MM (0.512" X 0.984" X 0.118")
41 24M7296 WASHER ] 10.500 X 30 X 2.500 MM (0.413" X 1.181" X
0.098")
19M7784 SCREW 4 M10 X 20
42 19M7407 CAP SCREW 8 M8 X 25
43 24M7238 WASHER 16 8.700 X 17 X 2 MM (0.343" X 0.669" X 0.079")

330LCR EXCAVATOR PC2748  (29-OCT-99) O‘E%OQZ;



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RADIATOR SUPPORT

-UN-21APR98

TP59067

TP59067

PN=149

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

0510-8



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RADIATOR SUPPORT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 19M7489 CAP SCREW 4 M16 X 45
1 12H294 LOCK WASHER 6 15.875 MM (5/8")
2 24M7053 WASHER 4 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
4 AT219653 BRACKET 1
5 19M8035 CAP SCREW 2 M16 X 35
7 19M8035 CAP SCREW 1 M16 X 35
8 12H294 LOCK WASHER 1 15.875 MM (5/8")
9 24M7053 WASHER 1 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
11 TY22472 CLAMP 3
12 TY22472 CLAMP 1
14 AT219654 RADIATOR HOSE 1
19 19M7662 CAP SCREW 4 M10 X 30
12M7066 LOCK WASHER 4 10.200 MM (0.402")
24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
21  TH109649 CLIP 2
22 19M7938 CAP SCREW 2 M10 X 20
12M7066 LOCK WASHER 2 10.200 MM (0.402")
24  AT219657 RADIATOR HOSE 1
26 AT250129 RADIATOR HOSE 1
27  AT250128 BRACKET 2
28  AR62936 CLAMP 2
30 AT250244 BRACKET 1
31 19M7402 CAP SCREW 4 M10 X 25
12M7066 LOCK WASHER 4 10.200 MM (0.402")
24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
33  AR48236 CLAMP 1
34  TY22467 CLAMP 1
36 AT121321 HOSE CLAMP 2
37 19M7402 CAP SCREW 2 M10 X 25
12M7066 LOCK WASHER 2 10.200 MM (0.402")
24M7028 WASHER 2 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
38 AT250245 PIPE 1
39  AT250150 U-BOLT 1
40 14M7274 NUT 4 M10

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0510-9

PN=150



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RESERVE WATER TANK

-UN-16APR98

TP59068

- e

—

«
rQ~

8 W
TP59068

THIS PARTS LISTING IS CONTINUED

(29-OCT-99)

330LCR EXCAVATOR PC2748

0510-10

PN=151



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

RESERVE WATER TANK

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0  AT147301 TANK 1
OA TH102932 SENDER 1
0B TH102933 CAP 1
1  AT155337 CLAMP 1
2 19M7139 CAP SCREW 2 M8 X 20
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
4 AR48236 CLAMP 1
8 i HOSE 1 (CUT TO LENGTH FROM 1/4 INCH I.D. VINYL
TUBING BULK MATERIAL)
9  H77698 TIE BAND 1
10 s, HYDRAULIC HOSE - FABRICATE 1 (CUT TO LENGTH FROM T79477 BULK MATERIAL)
(LENGTH = 6.83 LINEAR FEET, 2083 MM, 82
INCHES)
11 119935 CLAMP 3
12 AR48236 CLAMP 3

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0510-11
PN=152



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ENGINE CONTROL CABLE
TP59094 -UN-29APR98

\\l L ~ 5‘ B
SN2
\J\\ } (== /,/

ENGINE CONTROL MOTOR

s TP59094

THIS PARTS LISTING IS CONTINUED
0515-2 330LCR EXCAVATOR PC2748 (29-05’1-??%




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ENGINE CONTROL CABLE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AP34417 CABLE 1

1A TH102073 BALL JOINT 2

1B 14M7272 NUT 2 M6

2 12M7006 LOCK WASHER 2 6.100 MM (0.240")

3 14M7272 NUT 2 M6

330LCR EXCAVATOR PC2748  (29-OCT-99) 0515-3

PN=154



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ENGINE CONTROL MOTOR
—

TP59194 -UN-03JUN98

—
Y U
;7 SN
S Yot \
f— K
N\
p——

TP59194

THIS PARTS LISTING IS CONTINUED
330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=155

0515-4



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ENGINE CONTROL MOTOR

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AP34035 MOTOR 1
1 AT214374 BRACKET 1
2 19M8954 SCREW 3 M10 X 60
3 19M7662 CAP SCREW 4 M10 X 30
12M7066 LOCK WASHER 4 10.200 MM (0.402")
24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
10 AT154243 BRACKET 2

330LCR EXCAVATOR PC2748  (29-OCT-99) 03%51'556



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

TP54804

-UN-29MAY97

TP54804

0515-6

ENGINE CONTROL UNIT

THIS PARTS LISTING IS CONTINUED

330LCR EXCAVATOR PC2748 (29-0OCT-99)
PN=157



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

ENGINE CONTROL UNIT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT216976 CONTROL 1

1 AT214257 ENGINE CONTROLLER 1

2 AT214200 SCREW, WITH WASHER 3

3 AT214199 LAMP 1

4 AT214198 SWITCH 2

5 AT214197 SET SCREW 1

6 AT214190 KNOB 1

14 21M7265 SCREW 3 M5 X 12
24M7027 WASHER 3 5.300 X 10 X 1 MM (0.209" X 0.394" X 0.039")
12M7064 LOCK WASHER 3 5.100 MM (0.201")

330LCR EXCAVATOR PC2748  (29-OCT-99) O%%stz



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

AIR CLEANER

-UN-21APR98

TP59070

o
~
(=4
N
0
o
[

330LCR EXCAVATOR PC2748 (29-0OCT-99)
PN=159

THIS PARTS LISTING IS CONTINUED

0520-2



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

AIR CLEANER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250132 AIR CLEANER 1
0A . HOUSING 1
0B AR95758 FILTER ELEMENT 1 (OUTER)
0C AT200998 NUT 1
0D AT201034 COVER 1
OE AR73234 WING NUT 1 11.125 MM (7/16")
OF P46402 SNAP RING 1
0G AT200999 GASKET 1
OH TH111700 VALVE 1
0J AT201069 INDICATOR 1
1 19M7402 CAP SCREW 4 M10 X 25

12M7066 LOCK WASHER 4 10.200 MM (0.402")

24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
10 AT201036 FILTER ELEMENT 1 (INNER)
11 AH20849 WING NUT 1 11.125 MM (7/16")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0520-3

PN=160



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

AIR CLEANER SUPPORT

-UN-20APR98

TP59071

1
N~
o
(22
[ Vo]
o
-

PN=161

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

0520-4



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

AIR CLEANER SUPPORT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT219605 HOSE 1
1 AT53438 CLAMP 1
2 AT219670 CLAMP 2
3 AT250228 PIPE 1
4 AT250106 HOSE 1
5 AT56657 CLAMP 1
6 19M7402 CAP SCREW 2 M10 X 25
12M7066 LOCK WASHER 2 10.200 MM (0.402")
24M7028 WASHER 2 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
7 AT250229 BRACKET 1
8 12H294 LOCK WASHER 2 15.875 MM (5/8")
9 19H2994 CAP SCREW 1 15.875 X 38.100 MM (5/8" X 1-1/2")
10 19H3244 CAP SCREW 1 15.875 X 57.150 MM (5/8" X 2-1/4")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0520-5

PN=162



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

MUFFLER

TP59072

PN=163

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

-UN-21APR98

TP59072

,, N SN R ON AN
N 7 L@ /// —
T ARG N, Jv/y,// —
[ N \ \ \ N K AN
o NN T . AA, o A
U N VA . Q/ o

\

\

/.

J

0530-2



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

MUFFLER
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0  AT250110 MUFFLER 1
1 AT250176 SUPPORT 1
2 TH109412 BOLT 2
3 14M7274 NUT 8 M10
5  AT250237 EXHAUST PIPE 1
6  RE40048 CLAMP 1 (INCLUDES SCREW)
7 AT154968 CLAMP 1
7A  T130341 GASKET 1
7B H80440 LOCK NUT 2 11.125 MM (7/16")
7C AT154914 BOLT 2
9 AT201033 TUBE 1
10 AR48236 CLAMP 1
12 AT215520 CLIP 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0530-3

PN=164



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL TANK

-UN-30APR98

TP59074

TP59074

PN=165

330LCR EXCAVATOR PC2748 (29-0OCT-99)

THIS PARTS LISTING IS CONTINUED

0560-2



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL TANK

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250159 FUEL TANK 1
2 AT154239 FLOAT 1
3 21M7278 SCREW 5 M5 X 10
4 U42323 GASKET 1
6 AT154243 BRACKET 1
8 19M7938 CAP SCREW 1 M10 X 20

12M7066 LOCK WASHER 1 10.200 MM (0.402")
9 TH100648 FITTING PLUG 1
11 AT154272 SWITCH 1
12 TH108583 SEALING WASHER 1
14 T116057 FITTING 1
15 AT177419 DRAIN VALVE 1
16 TH100434 FITTING PLUG 1
18 AT213970 STRAINER 1
18A e, STRAINER 1
18B ..oovceveeen FLOAT 1
19 AT175989 FILLER CAP 1 (INCLUDES KEY)
19A AT147803 KEY 1 (NOT ILLUSTRATED)
21 12H294 LOCK WASHER 6 15.875 MM (5/8")
22 24M7338 WASHER 6 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
23 19M7489 CAP SCREW 6 M16 X 45

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0560-3

PN=166



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL PIPINGS
TP59075 -UN-06MAY98

TP59075

THIS PARTS LISTING IS CONTINUED
0560-4 330LCR EXCAVATOR PC2748 (29-05’1-?33




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL PIPINGS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1  AT250118 HOSE 1
2 AT219660 HOSE 1
3 AT250078 HOSE 1
4 AR21836 CLAMP 6
6 T24432 CLAMP 2
7 TH108793 CLIP 7
8  19M7938 CAP SCREW 8 M10 X 20

12M7066 LOCK WASHER 8 10.200 MM (0.402")
10  H77698 TIE BAND 2
1T . FUEL FILTER 1 (WATER SEPARATOR) (SEE SEPARATE PAGE FOR

DETAIL)

12 19M7550 CAP SCREW 2 M10 X 35

12M7066 LOCK WASHER 2 10.200 MM (0.402")

24M7028 WASHER 2 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
13 RE500576 FITTING 2
14 RE46686 PLUG 2
15 R126086 HOSE 1
16 T13254 CLAMP 1
17 R26286 O-RING 4 10.516 X 1.829 MM (0.414" X 0.072")
20 AT250119 HOSE GUARD 1
21 AT250120 HOSE GUARD 1
22 AT250138 HOSE GUARD 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

0560-5

PN=168



TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL FILTER WITH WATER SEPARATOR AND KITS
TP55358 -UN-22APR98

PRIMARY
FILTER
HEADER

TP55358

THIS PARTS LISTING IS CONTINUED
0560-6 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=169




TM 5-3805-281-24P

ENGINE AUXILIARY SYSTEM

FUEL FILTER WITH WATER SEPARATOR AND KITS

ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
4 O-RING 1 (K1)
5 FILTER HEAD 1 (RE67441 NO LONGER AVAILABLE) (SUB RE500161)
PRIMARY
6 R113562 O-RING 1 (K1) (K3)
7  R113563 DRAIN PLUG 1 (K2) (K3)
8  R113565 PACKING 1 (K1)
9 RING 1 (K2)
10 SEDIMENT BOWL 1
1 SEAL 1 (K1) (K3)
12 O-RING 1 (K1) (K3)
13 DRAIN VALVE 1 (K3)
15  RE50467 HAND PRIMER 1
16 RE62424 FUEL FILTER 1 PRIMARY
17 e, O-RING 1 (K1)
18 oo, O-RING 1 (K1)
19 RE500161 KIT 1 PRIMARY FILTER

(K1) RE50752 SEAL

(K2) RE51649 MECHANICAL
(K3) RE60854 BLEED PLUG AND DRAIN VALVE

NOT ALL ILLUSTRATED

330LCR EXCAVATOR PC2748

(29-OCT-99)

0560-7

PN=170



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 1320-1369 USING JOHN DEERE CAGE CODE 1J955.

LABELS AND DECALS

-UN-270CT99

TP61527

TP61527

PN=171

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

1320-2



TM 5-3805-281-24P

MISCELLANEOUS VEHICLE

LABELS AND DECALS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 37H131 SCREW 2 3556 X 9.525 MM (0.140" X 3/8")

1 T159888 LABEL 1 ENGLISH (START-STOP OPERATION)

2 T146664 SAFETY SIGN 1 (CAUTION - FRONT WINDOW LOCK)

3 T163313 LABEL 1 (LIFT CAPACITY CHART)

4 T146668 SAFETY SIGN 1 (WARNING - AVOID CRUSHING)

5  T159887 SAFETY SIGN 1 ENGLISH (CAUTION)

6 1146667 SAFETY SIGN 1 (DANGER - ELECTROCUTION)

7 T159842 LABEL 1 (RIGHT CONTROL LEVER - SAE PATTERN) (WHITE
BACKGROUND)

T159843 LABEL 1 (RIGHT CONTROL LEVER - JOHN DEERE PATTERN)

(YELLOW BACKGROUND)

8  T159841 LABEL 1 (LEFT CONTROL LEVER - SAE PATTERN) (WHITE
BACKGROUND)

T159844 LABEL 1 (LEFT CONTROL LEVER - JOHN DEERE PATTERN)

(YELLOW BACKGROUND)

12 T157809 SAFETY SIGN 1 (IMPORTANT - BREAK WINDOW FOR SECONDARY EXIT)

13 T160538 LABEL 2 (LEAPING DEERE)

14 T166676 LABEL 1 (DEERE - ON COUNTERWEIGHT)

15 T145893 SAFETY SIGN 2 (STAY CLEAR)

16  T166678 LABEL 2 (DEERE - ON BOOM)

17 JD5909 REFLECTOR 2 (RED REFLECTOR TAPE)

18 1166756 LABEL 1 (DIESEL ONLY)

19  T101942 LABEL 1 (HYDRAULIC OIL)

20  P63448 DECAL 1 (PUMP BLEED INFORMATION)

21 T146102 LABEL 1 (BYPASS START)

22  R56902 LABEL 1 (DRY AIR CLEANER)

23 T166608 LABEL 1 (PERIODIC MAINTENANCE)

24 T149983 LABEL 1 (IMPORTANT - OIL LEVEL)

25  T152657 SAFETY SIGN 1 (CAUTION - RADIATOR)

30  T166681 LABEL 1 (MODEL DESIGNATION - RIGHT REAR)

31 T163314 LABEL 1 (MODEL DESIGNATION - LEFT REAR)

34  H21259 MAT 26 (ANTI-SKID TAPE)

35 H21259 MAT 2 (ANTI-SKID TAPE)

37  T147009 LABEL 1 (RESERVOIR COVER)

38  T138886 LABEL 1 (HYDRAULIC LEVER LOCK)

39  AT155730 LABEL 1 (IGNITION KEY SWITCH)

40  AT155729 LABEL 1 (EITHER AID/MOTION CANCEL)

41 T161729 DECAL 1 (WINDOW GUARD INSTALLATION)

42 T132599 LABEL 1 (ENGINE OIL SAMPLE VALVE)

43 T132600 LABEL 1 (HYDRAULIC OIL SAMPLE VALVE)

44 T184000 LABEL 1 (CAUTION - SOUND)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1320-3

PN=172



TM 5-3805-281-24P

MISCELLANEOUS VEHICLE

COOLANT CONDITIONER AND ENGINE PART LUBRICANTS

RGP4314 -UN-01JAN94
1
2 - /4
[ o™ @
(3
JOH':J} DEERE
Ng'SN Liquig coolant
VALvg £ onditioner ~
Lugg, o EM Liggig e
ARE‘:S(A)'ZV, Coolant Condition®
M
@ | ~— W
o
SRR
R
=S ey
\/ !‘:':)
RGP4314
VALVE STEM LUBRICANT
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AR44402 oIL 1 09 L (1QT)
COOLANT CONDITIONER
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
2 TY16004 ENGINE COOLANT CONDITIONER 1 0.472 L (16 OZ.) (PHOSPHATE - FREE)
3 TY16005 ENGINE COOLANT CONDITIONER 1 1.9 L (1/2 GAL.) (PHOSPHATE - FREE)
OTHER LUBRICANTS
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
4 AR54749 LUBRICANT 1 09L (1QT)
AT66865 LUBRICANT 1 (ELECTRICAL CONNECTIONS) (NOT SHOWN)
KITS
(NOT ILLUSTRATED)
ENGINE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
AR41785 KIT 1 CONTAINS 0.9 L (1 QT.) (OFF-SEASON STORAGE)
AR21969 KIT 1 (DUST CAP/COVER KIT)
DS0251 KIT 1 (COOLANT SCAN TEST)
IPSKIT1 KIT 1 (OIL SCAN TEST)
DS0557 VALVE 1 (SAMPLING SYSTEM)
TY16423 INDICATOR 1 (COOLANT EYE - FILL/FLUSHING)
1369-2 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=173



TM 5-3805-281-24P

MISCELLANEOUS VEHICLE

RGP3291 -UN-01JAN94

TORQ-GARD SUPREME AND PLUS-50 ENGINE OIL

LLLCIULI

RGP3291

TORQ-GARD SUPREME

ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 TY22064 oL 1 (SAE 5W/30), 0.9L (1 QUART)
TY22065 oL 1 (SAE 5W/30), 19L (5 GALLON)
TY22066 oL 1 (SAE 5W/30), 208L (55 GALLON)
TY6364 oL 1 (SAE 10W/30), 0.9 L (1 QUART) (BREAKIN)
TY6389 oL 1 (SAE 15W/40, 0.9 L (1 QUART)
TY6390 oL 1 (SAE 15W/40), 19 L (5 GALLON)
TY22010 olL 1 (SAE 15W/40), 114 L (30 GALLON)
TY6391 oL 1 (SAE 15W/40), 208 L (55 GALLON)
TY22067 olL 1 (SAE 10W), .9L (1 GALLON)
TY22068 oIL 1 (SAE 10W), 19L (5 GALLON)
TY22069 oL 1 (SAE 10W), 208L (55 GALLON)
TY22070 oL 1 (SAE 30W), 0.9L (1 GALLON)
TY22073 oL 1 (SAE 30W), 19L (5 GALLON)
TY6280 oL 1 (SAE 30W), 114 L (30 GALLON)
TY22074 oL 1 (SAE 30W), 208L (55 GALLON)

TORQ-GARD PLUS-50
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

2 TY6389 oL 1 (SAE 15W/40), 0.9 L (1 QUART)
TY22008 oL 1 (SAE 15W/40), 3.8 L (1 GALLON)
TY6390 oIL 1 (SAE 15W/40), 19 L (5 GALLON)
TY22010 oIL 1 (SAE 15W/40), 113.6 L (30 GALLON)
TY6391 oL 1 (SAE 15W/40), 208 L (55 GALLON)
TY6392 oL 1 (SAE 30W), 0.9 L (1 QUART)
TY22007 oIL 1 (SAE 30W), 3.8 L (1 GALLON)
TY6393 oL 1 (SAE 30W), 19 L (5 GALLON)
TY22011 oL 1 (SAE 30W), 113.6 L (30 GALLON)
TY6394 oL 1 (SAE 30W), 208 L (55 GALLON)
TY22041 oL 1 (SAE 10W/30), 3.8 L (1 GALLON) (FACTORY SPEC

BREAKIN)

TY22042 oIL 1 (SAE 10W/30), 208 L (55 GALLON) (FACTORY

SPEC. BREAKIN)

330LCR EXCAVATOR PC2748

(29-OCT-99)

1369-3

PN=174



TM 5-3805-281-24P

MISCELLANEOUS VEHICLE

METRIC O-RING KIT
TP25066 -UN-01JAN94

TP25066

THIS PARTS LISTING IS CONTINUED
1369-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=175




TM 5-3805-281-24P

MISCELLANEOUS VEHICLE

METRIC O-RING KIT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

CH11436 O-RING 5

CH11569 PACKING 5

CH11570 O-RING 5

CH11571 PACKING 5

CH11572 PACKING 2

CH12329 PACKING 5

CH14634 O-RING 5 17.800 X 2.400 MM (0.701" X 0.094")

CH14701 O-RING 5

CH17167 O-RING 2 9.800 X 1.900 MM (0.386" X 0.075")

CH19111 O-RING 5

M800650 PACKING 10

M800893 PACKING 5

TH100044 O-RING 5 34.400 X 3.100 MM (1.354" X 0.122") (SUB FOR
TH100044 OR T32587)

TH100055 O-RING 10 23.700 X 3.500 MM (0.933" X 0.138")

TH100136 O-RING 5 27.700 X 3.500 MM (1.091" X 0.138")

TH102706 O-RING 2 39.700 X 3.500 MM (1.563" X 0.138") (SUB FOR
TH100856)

TH101300 O-RING 5 29.400 X 3.100 MM (1.157" X 0.122")

TH101490 O-RING 2 7.800 X 1.900 MM (0.307" X 0.075")

TH101926 O-RING 5 28.700 X 3.500 MM (1.130" X 0.138")

U17409 O-RING 5 26.619 X 2.946 MM (1.048" X 0.116") (SUB FOR
TH102730)

TH102992 O-RING 2 39.400 X 3.100 MM (1.551" X 0.122")

TH103446 O-RING 2 3.800 X 1.900 MM (0.150" X 0.075")

TH103574 O-RING 5 21.800 X 2.400 MM (0.858" X 0.094")

TH104634 O-RING 2 37.700 X 3.500 MM (1.484" X 0.138")

TH104930 O-RING 2 29.700 X 3.500 MM (1.169" X 0.138")

T59014 O-RING 5 24.994 X 3.531 MM (63/64" X 0.139")

T74492 O-RING 5 44.100 X 3.100 MM (1.736" X 0.122")

T110590 PACKING 5

T110593 PACKING 5

U10778 O-RING 5 16.358 X 2.210 MM (0.644" X 0.087")

U46489 O-RING 10 17.800 X 2.400 MM (0.701" X 0.094")

AT130157 O-RING KIT 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 1369-5

PN=176



TM 5-3805-281-24P

ELECTRICAL SYSTEM

CONTROLLER
TP59112 -UN-29APR98

TP59112

THIS PARTS LISTING IS CONTINUED
1674-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=177




TM 5-3805-281-24P

ELECTRICAL SYSTEM

CONTROLLER
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT250049 VEHICLE CONTROLLER 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 1674-3
PN=178



TM 5-3805-281-24P

ELECTRICAL SYSTEM

MONITOR

TP61388 -UN-09NOV98

TP61388 of—30

THIS PARTS LISTING IS CONTINUED
1674-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=179




TM 5-3805-281-24P

ELECTRICAL SYSTEM

MONITOR

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT183626 MONITOR 1

1 AT218130 PANEL 1 (WARM UP COMPLETE, FUEL GAUGE, E MODE, AUTO
IDLE, HYDRAULIC OIL LEVEL LIGHT, PREHEAT
LIGHT, AIR FILTER RESTRICTION INDICATOR
LIGHT,FUEL LEVEL LIGHT, OVERHEAT LIGHT,
ALTERNATOR LIGHT, ENGINE OIL PRESSURE
LIGHT, ENGINE OIL LEVEL LIGHT, COOLANT
LEVEL LIGHT, HP MODE, COOLANT TEMPERATURE
GAUGE)

2 AT217829 HOUSING 1

3 AT214177 PUSH BUTTON 5

4 AT213826 RETAINER 5

5 AT214178 COVER 1

6  AT214179 CIRCUIT BOARD 1 (WARNING BUZZER CANCEL, WORK MODE AND WORK
MODE INDICATOR LIGHTS)

7 AT214180 CIRCUIT BOARD 1 (LEVEL CHECK, WINDSHIELD WASHER AND AUTO
IDLE)

8  AT214181 SUPPORT 1 (SWITCH PANEL) (SWITCHES FOR HEADLIGHT, WORK
LIGHT, WIPERS AND 2 SPEED PROPEL)

9  AT214182 MONITOR WIRING HARNESS 1

10  AT214183 KNOB 2 (WORK LIGHT AND WIPER SWITCHES)

11 AT214184 KNOB 1 (TRAVEL MODE SWITCH)

12 AT214185 HOUSING 1

13 AT214186 WIRING HARNESS 1 (INDICATOR LIGHT) (INCLUDES BULBS FOR HP
MODE, E MODE, AUTO IDLE MODE, AND WARM UP
INDICATOR)

14 AT214187 CIRCUIT BOARD 1 (RIBBON CIRCUIT) (FOR INDICATOR LIGHTS)

15 AT214188 LAMP 13 (INDICATOR)

16  AT214189 CIRCUIT BOARD 1 (MONITOR CONTROLLER)

16A AT214188 LAMP 1

17 AT214191 BRACKET 1

18 AT214192 COVER 1

19  AT214193 NUT 2

20  AT214194 SCREW 2

21 AT214195 WIRING HARNESS 1 (INCLUDES TWO RESISTORS FOR FUEL GAUGE AND
COOLANT TEMPERATURE GAUGE)

22 AT214196 AUDIBLE WARNING ALARM 1

23 AT213817 SCREW 19

24 AT214201 SET SCREW 6

25 i, CAP 1

26 e, CAP 1

27  AT155616 SCREW 1

28 AT214202 CLAMP 1

29  AT214203 SET SCREW 1

30  19M7932 CAP SCREW 4 M8 X 16

12M7065 LOCK WASHER z 8.100 MM (0.319")

330LCR EXCAVATOR PC2748

(29-OCT-99)

1674-5
PN=180



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

-UN-10JUN97

TP54873

00A,

g

TP54873

(29-OCT-99)

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

1674-6

PN=181



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215475 WIRING HARNESS 1
OA 57M7125 FUSE 8 5 AMP
0B 57M7121 FUSE 8 10 AMP
0C 57/M7120 FUSE 3 20 AMP
1 TH109598 cuP 1
2 19M7402 CAP SCREW 1 M10 X 25
12M7066 LOCK WASHER 1 10.200 MM (0.402")
24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
3 AT154955 WIRING HARNESS 1
5  TH108598 CLIP 1
6 H77698 TIE BAND 4
7  H77698 TIE BAND 3
8  AT213984 SWITCH 1
10  19M7077 CAP SCREW 2 M6 X 20
12M7006 LOCK WASHER 2 6.100 MM (0.240")
24M7293 WASHER 2 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
11 AT156974 SCREW 2
12 AT213792 COVER 1
13 AT214022 TAPE 4
14  AT200012 SCREW, WITH WASHER 2
15 e, WIRING HARNESS ]
16  19M8324 CAP SCREW 4 M10 X 16
17 12M7066 LOCK WASHER 4 10.200 MM (0.402")
18 24M7028 WASHER 2 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
20  AT214408 BRACKET 2
21 AT214036 BRACKET 1
22 AT215503 CAP 1
23 AT161039 SCREW 4
24  AT213607 SCREW, WITH WASHER 4
28 AT155250 RESISTOR 1 (ALTERNATOR EXITATION)
29  AT215559 STRAP 1
30 AT155253 SCREW 1
31  12M7063 LOCK WASHER 1 4.100 MM (0.161")
32  21M7246 SCREW 1 M6 X 16
12M7006 LOCK WASHER 1 6.100 MM (0.240")
24M7105 WASHER 1 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
34  AT215606 BRACKET 1
35  19M7881 SCREW 2 M8 X 20
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
37  19M7923 CAP SCREW 1 M6 X 12
12M7006 LOCK WASHER 1 6.100 MM (0.240")
24M7054 WASHER 1 6.400 X 12 X 1.600 MM (0.252" X 0.472" X
0.063")
38  AT215502 cup 1
40  19M7402 CAP SCREW 1 M10 X 25
12M7066 LOCK WASHER 1 10.200 MM (0.402")
24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
41  AT215573 SWITCH 1
42 AT179050 WIRING HARNESS 1 (9 FT EXTENSION) (TO CAB CONNECTOR)
AT179051 WIRING HARNESS 1 (15 FT EXTENSION) (TO CAB CONNECTOR)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1674-7
PN=182



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS
TP54807 -UN-30MAY97

N 5
®f//

2

=3

RELAY DETAIL

/24
o

<&
>

&>—23

N _s
TP54807 = JY 2
S
Ng
THIS PARTS LISTING IS CONTINUED
1674-8 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=183



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 AT154924 RELAY 1 (WIPER)

2 AT154924 RELAY 1 (WIPER)

3 AT154924 RELAY 1 (WIPER)

4 AT154924 RELAY 1 (WIPER)

5  AT154924 RELAY 1 (HORN)

6  AT154924 RELAY 1 (WORK LIGHT)

7 AT154924 RELAY 1 (WORK LIGHT)

8  AT154924 RELAY 1 (WINDSHIELD WASHER)

9  AT154924 RELAY 1 (LOAD DUMP)

10 AT154924 RELAY 1 (AIR CONDITIONER)

11 AT154924 RELAY 1 (AIR CONDITIONER)

12 AT154924 RELAY 1 (AIR CONDITIONER)

21 TH104056 BOLT 12 M6 X 14

12M7006 LOCK WASHER 12 6.100 MM (0.240")
24M7293 WASHER 12 6.500 X 13 X 1.600 MM (0.256" X 0.512" X

0.063")

22 AT214362 BRACKET 1

23 19M7932 CAP SCREW 4 M8 X 16

24 AT214362 BRACKET 1 (SUB FOR AT214372)

26 AT215083 WIRING HARNESS 1

27 H77698 TIE BAND 2

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1674-9
PN=184



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS
TP66750 -UN-210CT99

TP66750

THIS PARTS LISTING IS CONTINUED
1674-10 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=185




TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0  TY23020 BATTERY 2 (SUB FOR AT175966) (REPLACEMENT BATTERY)
2 AT219489 SUPPORT 1
3 AT155273 HOOK BOLT 2
4 14M7274 NUT 4 M10
5  24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
6  14M7025 WING NUT 2 M10
8  AT154229 RELAY 1 (BATTERY)
9  19M7513 CAP SCREW 2 M8 X 30
10  AT154139 COVER 1
11 19M7932 CAP SCREW 3 M8 X 16
12M7065 LOCK WASHER 3 8.100 MM (0.319")
12 24M7055 WASHER 3 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
15  AT145341 RELAY 2 (ALSO REQUIRES (2) 14M7165 FOR EACH RELAY)
14M7165 LOCK NUT 2 M6
16 19M7077 CAP SCREW 4 M6 X 20
12M7006 LOCK WASHER 4 6.100 MM (0.240")
24M7293 WASHER 4 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
17 14M7272 NUT 4 M6
18 AT250141 CABLE 1 (STARTER TO BATTERY RELAY)
21 AR45925 CABLE 1 482.600 MM (19") (GROUND STRAP)
22 14M7274 NUT 1 M10
23 12M7066 LOCK WASHER 1 10.200 MM (0.402")
24 24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
27 AT219488 COVER 1
28  AT250086 CABLE 1 (BATTERY TO BATTERY RELAY)
29  AT213948 CABLE 1 (BATTERY TO BATTERY)
30  AT155617 WIRING HARNESS 1 (STARTER)
31 AT38449 GROUND CABLE 1
32  14M7274 NUT 1 M10
33 12M7066 LOCK WASHER 1 10.200 MM (0.402")
34  24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
36 H77698 TIE BAND 2
37 H77698 TIE BAND 1
38 e, COVER 1 (SUB RE41759) (STARTER)
39 14H631 NUT 1 4.826 MM (0.190")
40  12M7060 WASHER 1 5.300 MM (0.209")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1674-11
PN=186



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS
TP48096 -UN-12AUG96

CONSOLE COVER

ENGINE CONTROL UNIT %71 TP48096

THIS PARTS LISTING IS CONTINUED
1674-12 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=187




TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
1 AT154992 SWITCH 1
1A AT147803 KEY 1
7 21M7265 SCREW 3 M5 X 12
24M7027 WASHER 3 5.300 X 10 X 1 MM (0.209" X 0.394" X 0.039")
12M7064 LOCK WASHER 3

5.100 MM (0.201")

330LCR EXCAVATOR PC2748  (29-OCT-99) 161;1—1183;



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

TP59201 -UN-07JUL98

b NP
(S] g
™ T
ot { «@ & 10 ®
e @ v, &

A
A 3 .
33
C D - F —~—H
L !
%_17I J g K & L @:ﬂo ijb N

TP59201

THIS PARTS LISTING IS CONTINUED
1674-14 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=189




TM 5-3805-281-24P

ELECTRICAL SYSTEM

ELECTRIC PARTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0  AT219500 WIRING HARNESS 1

OA AT160982 FUSE 2 (FUBISBLE LINK - 40 AMP - GREEN)

0B AT200499 FUSE 1 (FUSIBLE LINK - 60 AMP - YELLOW)

0C ATL179476 DIODE 1 (NOT ILLUSTRATED) (COMPONENT OF MAIN WIRE
HARNESS) (PLASTIC CONNECTOR CONTAINS 5
DIODES) (1-KEYSWITCH, 1-SWING STOP CUSHION
SOLENOID, 1-GRIP SOLENOID, 1-FUEL SHUTOFF
SOLENOID, 1-OPTIONAL EQUIPMENT)

2 14M7274 NUT 4 M10

3 12M7066 LOCK WASHER Z 10.200 MM (0.402")

4 24M7028 WASHER 4 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")

7 AT213895 cLp 3

8  TH108591 CAP 2

10  12M7066 LOCK WASHER AR 10.200 MM (0.402")

19M7938 CAP SCREW AR M10 X 20

14 AT154243 BRACKET 2

15  TH110498 cupP 2

16 TH109649 cLIP 7

17  TH108598 CLIP ]

18  TH108460 cup 7

19  TH108458 cLP 3

20  TH108459 CLIP 4

21 AT121321 HOSE CLAMP 1

22 T24432 CLAMP 2

23 TH108793 CLIP 6

24  AT154928 cup 1

26 19M8425 CAP SCREW 1 M6 X 16

12M7006 LOCK WASHER 1 6.100 MM (0.240")

27  AT154911 CLAMP 1

29  H77698 TIE BAND 12

30 H77698 TIE BAND 5

33 14M7297 NUT 1 M5

34  12M7064 LOCK WASHER 1 5.100 MM (0.201")

35  24M7027 WASHER 1 5.300 X 10 X 1 MM (0.209" X 0.394" X 0.039")

37  19M8456 CAP SCREW 2 M8 X 100

38 12M7065 LOCK WASHER 2 8.100 MM (0.319")

39  24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")

40  AT172578 WIRING HARNESS 1 (DIODE) (USED TO PROTECT AGAINST VOLTAGE

SPIKES)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1674-15

PN=190



TM 5-3805-281-24P

ELECTRICAL SYSTEM

HORN
TP47966 -UN-21MAY96

TP47966

THIS PARTS LISTING IS CONTINUED
1674-16 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=191




TM 5-3805-281-24P

ELECTRICAL SYSTEM

HORN
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT64237 HORN 1
2 AT64237 HORN 1
4 12M7065 LOCK WASHER 2 8.100 MM (0.319")
19M7407 CAP SCREW 2 M8 X 25
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
6 AT154213 WIRING HARNESS 2

330LCR EXCAVATOR PC2748  (29-OCT-99) 161;1—11972



TM 5-3805-281-24P

ELECTRICAL SYSTEM

TRAVEL MOTION ALARM
TP48101 -UN-05AUG96

TP48101

THIS PARTS LISTING IS CONTINUED
1674-18 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=193




TM 5-3805-281-24P

ELECTRICAL SYSTEM

TRAVEL MOTION ALARM

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT154966 ALARM SYSTEM 1
330LCR EXCAVATOR PC2748  (29-OCT-99) 1674-19

PN=194



TM 5-3805-281-24P

ELECTRICAL SYSTEM

WEATHERPACK TERMINALS AND CONNECTORS
TP17921 -UN-01JAN94

TP17921

THIS PARTS LISTING IS CONTINUED
1674-20 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=195




TM 5-3805-281-24P

ELECTRICAL SYSTEM

WEATHERPACK TERMINALS AND CONNECTORS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 R78063 TERMINAL NIPPLE 1 (PKG. OF 40) (16 GA. WIRE) (GRAY)
R78059 ELECTRICAL PLUG 1 (PKG. OF 40) (18 OR 20 GA. WIRE) (GREEN)
R78062 TERMINAL NIPPLE 1 (PKG. OF 40) (14 GA. WIRE) (BLUE)

2 R78057 SOCKET CONTACT 1 (PKG. OF 40) (18 OR 20 GA. WIRE) (NO. 19)
R78060 SOCKET CONTACT 1 (PKG. OF 40) (14 OR 16 GA. WIRE) (NO. 15)

3 R78047 SEAL 1 (PKG. OF 5)

4 RE12362 CONNECTOR 1 (PKG. OF 3)

5  R78052 PIN CONTACT CONNECTOR BODY 1 (PKG. OF 3)

6  R78061 PIN CONTACT 1 (PKG. OF 40) (14 OR 16 GA. WIRE) (NO. 15)

7 R78063 TERMINAL NIPPLE 1 (PKG. OF 40) (16 GA. WIRE) (GRAY)

8 RE12334 CONNECTOR 1

9  R78060 SOCKET CONTACT 1 (PKG. OF 40) (14 OR 16 GA. WIRE) (NO. 15)

10 R78048 TERMINAL NIPPLE 1 (PKG. OF 5)

11 RE12363 CONNECTOR 1 (PKG. OF 3)

12 RE12331 CONNECTOR 1

13 R78053 PIN CONTACT CONNECTOR BODY 1 (PKG. OF 3)

14  RE12330 CONNECTOR 1

15  R78049 SEAL 1 (PKG. OF 5)

16 RE12364 SOCKET CONT.CONNECTOR BODY 1 (PKG. OF 3)

17  R78054 PIN CONTACT CONNECTOR BODY 1 (PKG. OF 3)

18 RE12332 CONNECTOR 1

19 R78050 SEAL 1 (PKG. OF 5)

20 RE12365 CONNECTOR 1 (PKG. OF 2)

21  RE12333 CONNECTOR 1

22 R78055 PIN CONTACT CONNECTOR BODY 1 (PKG. OF 2)

23 R78061 PIN CONTACT 1 (PKG. OF 40) (14 OR 16 GA. WIRE) (NO. 15)
R78058 PIN CONTACT 1 (PKG. OF 40) (18 OR 20 GA. WIRE) (NO. 19)

24 R78051 SEAL 1 (PKG. OF 5)

25 RE12366 CONNECTOR 1 (PKG. OF 2)

26 R78056 PIN CONTACT CONNECTOR BODY 1 (PKG. OF 2)

27 R78064 ELECTRICAL PLUG 1 (PKG. OF 40)

330LCR EXCAVATOR PC2748

(29-OCT-99)

1674-21
PN=196



TM 5-3805-281-24P

ELECTRICAL SYSTEM

LEAD WIRE KIT
TP5496 -UN-01JAN94

| TP5496

THIS PARTS LISTING IS CONTINUED
1674-22 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=197




TM 5-3805-281-24P

ELECTRICAL SYSTEM

LEAD WIRE KIT-CONTINUED

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 R66319 WIRING LEAD 1 CABLE, PRIMARY, 14 GA., 30,480 MM (100 FT.)
(1 SPOOL)

2  R65593 WIRING LEAD 1 CABLE, PRIMARY, 16 GA., 30,480 MM (100 FT.)
(1 SPOOL)

3  R65608 RACK 1

4 R66321 WIRING LEAD 1 CABLE, PRIMARY, 10 GA., 15,240 MM (50 FT.)
(1 SPOOL)

5  R66320 WIRING LEAD 1 CABLE, PRIMARY, 12 GA., 30,480 MM (100 FT.)
(1 SPOOL)

6  R65609 CONTAINER 1 32 COMPARTMENT

7  R65610 CONTAINER 1 11 COMPARTMENT

8 R32011 TOOL 1 WIRE STRIPPING

9  R65594 TOOL 1 WIRE CRIMPING

10  R32016 TERMINAL 1 PRIMARY, 14-16 GA., NO. 10 SPADE

11  R32017 TERMINAL 1 PRIMARY, 10-12 GA., NO. 10 SPADE

12 R32018 TERMINAL 1 PRIMARY, 14-16 GA., NO. 10 EYELET

13 R32019 TERMINAL 1 PRIMARY, 10-12 GA., NO. 10 EYELET

14  R32021 TERMINAL 1 PRIMARY, 10-12 GA., 1/4" EYELET

15 R32022 TERMINAL 1 PRIMARY, 10-12 GA., 3/8" EYELET

16  R32023 TERMINAL 1 PRIMARY, 10-12 GA., 1/2" EYELET

17 R32026 TERMINAL 1 MALE BULLETT

18 R32027 CONNECTOR 1 SPLICE, 14-16 GA.

19 R32028 TERMINAL 1 SPLICE, 10-12 GA.

20  R32029 TERMINAL 1 2-WIRE BULLETT CONNECTOR

21 R65595 TERMINAL 1 FEMALE, 10 GA.

22  R65596 TERMINAL 1 MALE, 10 GA. OR TWO 14 GA. CABLES

23 R65597 TERMINAL 1 MALE, 14-16 GA.

24 R65598 TERMINAL 1 MALE, SHORT, 14-16 GA.

25 R65599 TERMINAL 1 14-16 GA., 1/4" EYELET

26 R65600 TERMINAL 1 FEMALE, 14-16 GA.

27 R65601 TERMINAL 1 TWIN-LOCK, TWO 16 GA. CABLES

28  R65602 SOCKET CONTACT 1 BULB SOCKET, 16-18 GA.

29 R65603 TERMINAL NIPPLE 1 FUSE

30 R65604 INSULATING SLEEVE 1 14-18 GA.

31 R65605 INSULATING SLEEVE 1 8-12 GA.

32  R65606 TERMINAL 1 6-8 GA., 1/4" EYELET

33 R65607 TERMINAL 1 18-20 GA.

34 T28583 RECEPTACLE CONNECTOR BODY 1 ONE CONTACT LOCK-TYPE, MALE

35  T28585 TAB CONNECTOR BODY 1 ONE CONTACT LOCK-TYPE, FEMALE

36  U46370 CONNECTOR 1 ONE CONTACT SINGLE BODY, MALE

37  U46662 TERMINAL 1 MALE

38 U46663 TERMINAL 1 MALE

39 U46664 TERMINAL 1 MALE

40  PM797NA KIT 1 (SUB FOR RE11154) TERMINAL AND WIRING

330LCR EXCAVATOR PC2748

(29-OCT-99)

1674-23
PN=198



TM 5-3805-281-24P

ELECTRICAL SYSTEM

TP42519 -UN-01JAN94

WIRING HARNESS KIT

TP42519 %\\

;\

16

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT160368 KIT 1
2 CONNECTOR 100
3 TAPE 1 (BLACK)
4 EYELET 2
5 EYELET 2
6 CONNECTOR 1 (6 WIRES)
7 CONNECTOR 1 (2 WIRES)
8 CONNECTOR 1 (3 WIRES)
9 CONNECTOR 1 (4 WIRES)
10 CONNECTOR 4 (2 WIRES)
11 CONNECTOR 2 (3 WIRES)
12 CONNECTOR 1 (4 WIRES)
13 CONNECTOR 2 (BULLET)
14 CONNECTOR 3
15 CONNECTOR 2
16 CONNECTOR 2 (5 WIRES)
1674-24 330LCR EXCAVATOR PC2748

(29-OCT-99)
PN=199



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ENGINE OIL PRESSURE SWITCH

RGP4292 -UN-01JAN94

4

RGP4292 @,
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 RE71255 PIPE PLUG 1

2 AT145384 SWITCH 1 (NO. 1)

3 R78053 PIN CONTACT CONNECTOR BODY 1

4 R78064 ELECTRICAL PLUG 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 161;1—220%



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ENGINE TEMPERATURE SWITCH SENSOR

RGP3534 -UN-01JAN94
1
—
RGP3534
ENGINE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AH148278 SWITCH 1
2 R76337 WASHER 1

57M7306 CONNECTOR 1

57M7309 RECEPTACLE CONNECTOR BODY 1

R78064 ELECTRICAL PLUG 1

1674-26 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=201



TM 5-3805-281-24P

ELECTRICAL SYSTEM

CONVERTER

(24-VOLT TO 12-VOLT)
TP32780 -UN-01JAN94

TP32780
KEY  PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT142288 CONVERTER 1 (10720 AMP - 24712 VOLT)
2 AT164676 CONVERTER 1 (5 AMP - 24/12 VOLT)

330LCR EXCAVATOR PC2748  (29-OCT-99) 1674-27
PN=202



TM 5-3805-281-24P

ELECTRICAL SYSTEM

ATTACHMENT MODE KIT
TP54420 -UN-20NOV96

L 20

TP54420

THIS PARTS LISTING IS CONTINUED
1674-28 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=203




TM 5-3805-281-24P

ELECTRICAL SYSTEM

ATTACHMENT MODE KIT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT179453 BRACKET 1 (SUB AP33668)

2 12M7065 LOCK WASHER 2 8.100 MM (0.319")

3 19M7932 CAP SCREW 2 M8 X 16

4 AT179454 VALVE 1

5  AT213846 SWITCH 1

6  TH102536 DRAIN PLUG 1

6A MB00650 PACKING 1

7 TH109285 PIPE PLUG 4

CH11570 O-RING 4 13.800 X 2.400 MM (0.543" X 0.094")

8  12M7066 LOCK WASHER 2 10.200 MM (0.402")

9  19M7662 CAP SCREW 2 M10 X 30

10  AT179455 WIRING HARNESS 1

11  H77698 TIE BAND 3 (USE WHERE NEEDED)

20 AT179452 KIT 1

330LCR EXCAVATOR PC2748  (29-OCT-99) 161;1—220%



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 1671A-1674 USING JOHN DEERE CAGE CODE 1J955.

SLAVE RECEPTACLE
TP61517 -UN-210CT99

TP61517

THIS PARTS LISTING IS CONTINUED
1671A-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=205




TM 5-3805-281-24P

ELECTRICAL SYSTEM

SLAVE RECEPTACLE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT116262 ELECTRICAL PLUG 1

2 AT117121 CABLE 1

3 AT180124 GROUND CABLE 1

4 T108347 LABEL 1

5  14M7426 LOCK NUT 2 M8

6  19M7373 CAP SCREW 4 M5 X 20

7 19M7407 CAP SCREW 3 M8 X 25

8  24H1290 WASHER 4 21/64" X 3/4" X 0.035"
9  24M7207 WASHER 4 8.400 X 24 X 2 MM
0 .. INSULATOR 1 (SUB AT116262)

11 GASKET 1 (SUB AT116262)

12 RECEPTACLE 1 (SUB AT116262)
13 COVER 1 (SUB AT116262)
14  T183962 PLATE 1
15 AT189684 COVER 1
16 T166551 NUT 4

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1671A-3
PN=206



TM 5-3805-281-24P

ELECTRICAL SYSTEM

BOOM LIGHTS

TP61538 -UN-15APR99

TP61538

THIS PARTS LISTING IS CONTINUED
1673A-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=207




TM 5-3805-281-24P

ELECTRICAL SYSTEM

BOOM LIGHTS
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT186181 WIRING HARNESS 1
2 AT208435 LAMP 2
3 TH111685 BRACKET 1
4 T166229 LAMP 1
5 14M7426 LOCK NUT 2 M8
6 19M7077 CAP SCREW 2 M6 X 20
7 19M7407 CAP SCREW 5 M8 X 25
8 19M8017 CAP SCREW 1 M12 X 20
9 24H1211 WASHER 1 9/16" X 1-3/8" X 0.105"
10 24H1290 WASHER 2 21/64" X 3/4" X 0.035"
11 24M7207 WASHER 6 8.400 X 24 X 2 MM
12 T166497 ISOLATOR 2
13 T166498 WASHER 2
14 T166633 SUPPORT 2
15 T166634 PLATE 1
16 19M7922 CAP SCREW 2 M8 X 40

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1673A-3
PN=208



TM 5-3805-281-24P

ELECTRICAL SYSTEM

CAB LIGHTS
TP61539 -UN-15APR99

TP61539

THIS PARTS LISTING IS CONTINUED
1673A-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=209




TM 5-3805-281-24P

ELECTRICAL SYSTEM

CAB LIGHTS
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT186193 BAR 2
2 AT186199 WIRING HARNESS 1
3 AT208435 LAMP 2
4 T166230 CLAMP 4
5  14M7426 LOCK NUT 6 M8
6 19M7407 CAP SCREW 6 M8 X 25
7 24M7207 WASHER 10 8.400 X 24 X 2 MM
8  T166497 ISOLATOR 2
9 T166498 WASHER 2
10 T166635 SUPPORT 2
11 19M7922 CAP SCREW 2 M8 X 40

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1673A-5
PN=210



TM 5-3805-281-24P

ELECTRICAL SYSTEM

REAR HOOD LIGHTS

TP61540 -UN-20APR99

~N ©

TP61540

THIS PARTS LISTING IS CONTINUED
1673A-6 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=211




TM 5-3805-281-24P

ELECTRICAL SYSTEM

REAR HOOD LIGHTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT150345 SWITCH 1

2 AT186197 WIRING HARNESS 1

3 AT208435 LAMP 2

4 T166230 CLAMP 7

5 T166231 LABEL 1

6 1166232 CLAMP 2

7 14M7426 LOCK NUT 5 M8

8 19M7407 CAP SCREW 5 M8 X 25

9 24M7207 WASHER 5 8.400 X 24 X 2 MM
10 T166497 ISOLATOR 2

11 T166498 WASHER 2

12 19M7922 CAP SCREW 2 M8 X 40

13 GROMMET 2

330LCR EXCAVATOR PC2748  (29-OCT-99) 167P?\‘A2-172



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 1740 USING JOHN DEERE CAGE CODE 1J955.

MAIN FRAME

-UN-09NOV98

TP61387

06

&

A

) wu/w |

0y

29

00

/

0
Y

® w

TP61387

(29-0CT-99)

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

1740-2

PN=213



TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

MAIN FRAME
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0  AT250156 MAIN FRAME 1 (CONVENIENCE ASSEMBLY)
2 AT154929 COVER 1
3 AT130379 GASKET 1
4 19M7402 CAP SCREW 2 M10 X 25
12M7066 LOCK WASHER 2 10.200 MM (0.402")
24M7028 WASHER 2 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
6  AT250215 PIN 1
7 AT250013 WEAR PLATE 2 (1.0)
8  AT250014 WEAR PLATE 2 (2.0)
9 TH109401 PLATE 1
10 AT217705 BOLT 2
11 AT213605 SPRING WASHER 2
13 AT250216 PIN 2
14 AT250013 WEAR PLATE 4
15 AT250014 WEAR PLATE 4
16 AT131671 BUSHING 2 21.200 X 60 X 10 MM (0.835" X 2.362" X
0.394")
17 AT217705 BOLT 2
18 AT213605 SPRING WASHER 2
20 AT250283 SCREW 36
21 AT250044 PIN 3
23 AT132013 PLUG 5
25 AT213884 ROD 1
26 24M7055 WASHER 1 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
27 H132922 COTTER PIN 1
29 TH111284 GROMMET 1
30 AT201014 GROMMET 2
31 AT201053 GROMMET 1
32  AT201018 BUSHING 1
33 TH109397 GROMMET 2
34  AT155271 GROMMET 5
35 TH108205 GROMMET 2
36 TH109396 GROMMET 1
38 TH111369 GROMMET 3
40 e, BUSHING 1 ( AT250136 NO LONGER AVAILABLE)

330LCR EXCAVATOR PC2748  (29-OCT-99) 11’4\‘102-3



TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

RUBRAIL
TP66939 -UN-270CT99
! >z
J
\
] || =
1
2
TP66939

THIS PARTS LISTING IS CONTINUED
17404 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=215




TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

RUBRAIL
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 303364 RAIL 1 LH, GR MANUFACTURING PART, ORDER DIRECTLY
FROM GR MANUFACTURING
2 303365 RAIL 1 RH, GR MANUFACTURING PART, ORDER DIRECTLY

FROM GR MANUFACTURING

330LCR EXCAVATOR PC2748  (29-OCT-99) 11’4\‘102-156



TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

COUNTERWEIGHT
TP59062 -UN-20APR98

=

TP59062 ~o

THIS PARTS LISTING IS CONTINUED
1740-6 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=217




TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

COUNTERWEIGHT

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250160 COUNTERWEIGHT 1 (CONVENIENCE ASSEMBLY)
AT250162 COUNTERWEIGHT 1 (CONVENIENCE ASSEMBLY)
2 AT178268 BOLT 4 M33 X 370
4 AT178269 WASHER 4 34 X 70 X 18 MM (1.339" X 2.756" X 0.709")
5 TH102874 CAP 2

330LCR EXCAVATOR PC2748  (29-OCT-99) 11’4\‘102-11



TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

SWING BEARING

TP59149 -UN-03JUN98

=

TP59149

THIS PARTS LISTING IS CONTINUED
1740-8 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=219




TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

SWING BEARING

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT250255 BEARING 1
1 AT250035 BALL 95
3 AT250034 SPACER 95
5 TH100074 LUBRICATION FITTING 2
6 SEAL 1 (MAKE FROM AT131732 CUT TO LENGTH) (ALSO
ORDER TY21517 AND AT66866)
TY21517 ADHESIVE 1 (NOT ILLUSTRATED)
AT66866 FLUID 1 (NOT ILLUSTRATED)
T o, SEAL 1 (MAKE FROM AT131732 CUT TO LENGTH) (ALSO
ORDER TY21517 AND AT66866)
TY21517 ADHESIVE 1 (NOT ILLUSTRATED)
AT66866 FLUID 1 (NOT ILLUSTRATED)
8 AT250043 SCREW 36
9 AT250278 LOCK WASHER 36

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1740-9
PN=220



TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

GREASE-BATH COVER

-UN-28MAY96

TP48010

™~
TP48010

PN=221

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

1740-10




TM 5-3805-281-24P

FRAME, CHASSIS OR SUPPORTING STRUCTURE

GREASE-BATH COVER

KEY PART NO. PART NAME QTY SERIAL NO.

REMARKS
0 TH102264 PLATE 1
1 TH110612 PACKING 1
2 12M7066 LOCK WASHER 2 10.200 MM (0.402")
19M7402 CAP SCREW 2 M10 X 25

330LCR EXCAVATOR PC2748  (29-OCT-99) 1740-11
PN=222



TM 5-3805-281-24P

ORDER REPAIR AND REPLACEMENT PARTS FROM SECTION 1801A-1830 USING JOHN DEERE CAGE CODE 1J955.

J HOOKS
TP61512 -UN-16APR99

3 N\

TP61512

THIS PARTS LISTING IS CONTINUED
1801A-2 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=311




TM 5-3805-281-24P

OPERATOR’S STATION

J HOOKS
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT186110 HOOK 2
2 19M8425 CAP SCREW 4 M6 X 16
3 24H1290 WASHER 4 21/64" X 3/4" X 0.035"

330LCR EXCAVATOR PC2748  (29-OCT-99) 1801A-3
PN=312



TM 5-3805-281-24P

OPERATOR’S STATION

CAB MOUNTING

-UN-22MAY96

TP47992

TP47992

THIS PARTS LISTING IS CONTINUED

PN=223

330LCR EXCAVATOR PC2748  (29-OCT-99)

1810-2




TM 5-3805-281-24P

OPERATOR’S STATION

CAB MOUNTING

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 AT250068 CAB MOUNT 6

2 AT202462 BOLT 12 M12 X 35

3 12H301 LOCK WASHER 12 12.700 MM (1/2")

5 24M7338 WASHER 6 17 X 30 X 3 MM (0.669" X 1.181" X 0.118")
6 14M7328 LOCK NUT 6 M16

7 19M8337 SCREW 4 M10 X 30

9 19M7662 CAP SCREW 4 M10 X 30

10 24M7346 WASHER 8 11 X 20 X 2 MM (0.433" X 0.787" X 0.079")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-3

PN=224



TM 5-3805-281-24P

OPERATOR’S STATION

CAB
TP47991 -UN-22MAY96

TP47991

THIS PARTS LISTING IS CONTINUED
1810-4 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=225




TM 5-3805-281-24P

OPERATOR’S STATION

CAB

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

1 AT215570 CAB 1 (SEE FOLLOWING PAGES FOR COMPONENTS)

330LCR EXCAVATOR PC2748  (29-OCT-99) 1%%02-256



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

TP61524 -UN-15APR99

TP61524

THIS PARTS LISTING IS CONTINUED
1810-6 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=227




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215570 CAB 1 (CONTAINS ALL PARTS LISTED ON THIS PAGE -
ADDITIONAL COMPONENTS LISTED ON FOLLOWING
PAGES)

2 AT214054 WIPER MOTOR 1

3 AT214055 WIPER ARM 1

3A  AT183331 COVER 1

4 AT214056 WIPER BLADE 1

5  AT214057 RETAINER 1

6  12M7065 LOCK WASHER 5 8.100 MM (0.319")
19M7932 CAP SCREW 5 M8 X 16

7 AT214304 SCREW, WITH WASHER 1

8  AT214042 NOZZLE 1

9  AT214043 ADAPTER 1

10  AT214041 VALVE 1

11  AT214316 SCREW 10

12 AT182625 SWITCH 1

13 19M7700 CAP SCREW 1 M5 X 10
24M7348 WASHER 1 5.500 X 10 X 1 MM (0.217" X 0.394" X 0.039")
12M7064 LOCK WASHER 1 5.100 MM (0.201")

14  TH108567 LAMP 1

14A TH108568 BULB 1

15 2IM7265 SCREW 2 M5 X 12

16  AT154352 ANTENNA 1

16A AT131864 SCREW 1

16B  AT131865 SCREW 1

17 AT214007 SPEAKER 2

18 AT214017 GRILLE 2

20  AT214060 WIRING HARNESS 1

21  AT214061 WIRING HARNESS 2

22  AT182626 WIRING HARNESS 1

23 AT214063 HOSE 1

24  AT154413 GROMMET 2

25A T158020 HAMMER 1

25B  T158021 BRACKET 1

26  19M7372 CAP SCREW 2 M5 X 16
24M7348 WASHER 2 5.500 X 10 X 1 MM (0.217" X 0.394" X 0.039")
12M7064 LOCK WASHER 2 5.100 MM (0.201")

27  AT214058 GASKET 1

28 AT154150 O-RING 1 5.800 X 1.900 MM (0.228" X 0.075")

29  AT214277 WIPER ARM 1

30 AT218189 BOLT 1

31 14M7273 NUT 1

42 AT186251 FIRE EXTINGUISHER 1

43 AT186258 BRACKET 1

44 14M7426 LOCK NUT 4 M8

45  19M7922 CAP SCREW ] M8 X 40

46 24M7207 WASHER 4 8.400 X 24 X 2 MM

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-7
PN=228



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

-UN-12AUG96

TP48139

TP48139

(29-OCT-99)

330LCR EXCAVATOR PC2748

THIS PARTS LISTING IS CONTINUED

1810-8

PN=229



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS AND FOLLOWING
PAGES)
3 AT214082 COVER 2
6  AT215569 WINDOWPANE 1
8  AT214071 SPACER 2
9  AT215124 WINDOWPANE 1
10  19M8425 CAP SCREW 1 M6 X 16
12M7006 LOCK WASHER 1 6.100 MM (0.240")
24H1287 WASHER 1 7.137 X 15.875 X 1.651 MM (9/32" X 5/8" X
0.065")
11 AT218190 SEAL 1 (SUB FOR AT214289, THIS APPLICATION)
12 AT214080 COVER 1
14  AT214075 COVER 1
15 AT214158 cLIP 1
17 AT214076 ISOLATOR 1
19  AT214067 WEATHERSTRIP 1
22 AT214095 WEATHERSTRIP 1
25  AT214084 ISOLATOR 1
26  AT214081 HANDRAIL 1
31 AT214127 HANDRAIL 1
37  21IM7246 SCREW 2 M6 X 16
24M7293 WASHER 2 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")
41  TH108668 STOP 2
45  AT214078 GROMMET 1
46 AT157057 HOOK 1
47  AT214069 PANEL 1
51  AT214079 GROMMET 1
53  AT214286 PLUG 2
54  AT214128 PLUG 1
55  AT214173 ISOLATOR 2
56  AT214083 SCREW 2
59  AT200584 SCREW 2
60  AT214305 SCREW, WITH WASHER 2
62  AT214287 CLIP 8
67  21M7246 SCREW 3 M6 X 16
24M7293 WASHER 3 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 3 6.100 MM (0.240")
68  AT214308 SCREW, WITH WASHER 3
71 AT214129 STRIKER 1
77 AT214077 COVER 1
86  AT213611 SCREW, WITH WASHER 11
91  AT214288 GROMMET 1
93  AT214065 HEADLINER 1
94  AT214064 HEADLINER 1
95  AT214117 cLP 12
97  AT214070 ISOLATOR 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-9

PN=230



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

-UN-12MAY98

TP59124

TP59124

PN=231

330LCR EXCAVATOR PC2748 (29-0OCT-99)

THIS PARTS LISTING IS CONTINUED

1810-10



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215570 CAB 1 (NOT ILLUSTRATED) (CONTAINS ALL ITEMS ON THIS
PAGE - ADDITIONAL COMPONENTS LISTED ON
PREVIOUS AND FOLLOWING PAGES)
1 AT215574 DOOR 1
2 AT214145 HANDLE 1
3 14M7272 NUT 3 M6
4 24M7054 WASHER 2 6.400 X 12 X 1.600 MM (0.252" X 0.472" X
0.063")
5  12M7006 LOCK WASHER 3 6.100 MM (0.240")
7 AT214133 COVER 1
8 AT176789 LOCK 1
AT147803 KEY 1 (H800) (NOT ILLUSTRATED)
9 AT214290 CLIP 1
10  AT214143 ROD 1
11 AT214291 RETAINER 1
12 AT214131 LOCK 1
13 AT214142 CABLE 1
14 AT213624 SCREW 3
15 AT214314 WASHER 3
16 AT214160 U-BOLT 1
17 AT157068 NUT 4
18 AT214148 HINGE 2
19 AT214313 SCREW, WITH WASHER 12
20  AT214146 HANDRAIL 1
21 AT214311 SCREW, WITH WASHER 2
22 AT214147 COVER 1
23 AT214161 WEATHERSTRIP 1
24 AT214132 COVER 1
25  21M7246 SCREW 2 M6 X 16
24M7105 WASHER 2 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")
26 14M7297 NUT 2 M5
27  12M7064 LOCK WASHER 1 5.100 MM (0.201")
28 24MT7027 WASHER 2 5.300 X 10 X 1 MM (0.209" X 0.394" X 0.039")
29  24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X

0.063")

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-11
PN=232



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS (CONTINUED)

-UN-12MAY98

TP59124

TP59124

PN=233

330LCR EXCAVATOR PC2748 (29-0OCT-99)

THIS PARTS LISTING IS CONTINUED

1810-12



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS (CONTINUED)

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT215570 CAB 1 (NOT ILLUSTRATED) (CONTAINS ALL [TEMS ON THIS
PAGE - ADDITIONAL COMPONENTS LISTED ON
PREVIOUS AND FOLLOWING PAGES)

31 AT218141 SEAL 1 (SUB FOR AT214289, THIS APPLICATION)

32 AT214144 COVER 1

33 AT213609 SCREW, WITH WASHER 5

34 AT214134 HANDLE 1

34A AT214135 LEVER 1

34B  AT214136 ROD 1

34C AT214137 ROD 1

34D AT214138 BALL JOINT 2

34E  AT214139 STRAP 1

34F  AT214302 NUT 3

34G AT214303 NUT 4

34H 24M7054 WASHER 1 6.400 X 12 X 1.600 MM (0.252" X 0.472" X
0.063")

341  12M7006 LOCK WASHER 2 6.100 MM (0.240")

34)  12M7063 LOCK WASHER 2 4.100 MM (0.161")

34K AT214140 BALL JOINT 1

34L  AT214141 BRACKET 1

34M AT213606 SCREW, WITH WASHER 1

35 AT215568 WINDOWPANE 1

36  AT218140 BOLT 1

40  AT214155 WEATHERSTRIP 1

41 AT214162 WEATHERSTRIP 1

42 AT214157 PANEL 1

43 AT214158 cLIP 7

44 AT214159 ISOLATOR 1

51  AT183082 FRAME 1

52  AT183083 WINDOWPANE 1

53  AT183084 WINDOWPANE 1

54  AT214152 LOCK 2

55  AT213608 SCREW, WITH WASHER 4

56  AT214292 GASKET 2

57  AT183085 WEATHERSTRIP 1

58 AT183086 FRAME 1

59  AT213799 RETAINER 8

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-13

PN=234



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS
TP59125 -UN-12MAY98

TP59125

THIS PARTS LISTING IS CONTINUED
1810-14 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=235




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS AND FOLLOWING
PAGES)

1 AT214102 FRAME 1

2 AT214108 BRACKET 1

3 AT214107 BRACKET 1

4 AT214106 RETAINER 1

5  AT214103 RETAINER 1

6  AT214104 PIN 2

7 AT156993 LEVER 2

8 TH106783 SPRING 2

9 AT156994 COVER 2

10 AT214111 ISOLATOR 1

11  AT214112 CHANNEL 1

12 AT214110 BUSHING 4

13~ AT214109 STRIKER 1

14  TH108661 HANDLE 2

15 19M8425 CAP SCREW 4 M6 X 16

24M7293 WASHER 1 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 4 6.100 MM (0.240")

16 AT157068 NUT 4

17  AT214301 SCREW 4

18 AT214311 SCREW, WITH WASHER 4

19  AT214105 COVER 2

20  AT213610 SCREW, WITH WASHER 2

21 AT214312 SCREW, WITH WASHER 4

22 AT214073 COVER 1

23 AT214113 WINDOWPANE 1

24 AT214114 WEATHERSTRIP 1

25  AT214096 WEATHERSTRIP 1

26 AT214072 LATCH 1

27  AT214092 BUSHING 4

28 AT214297 SCREW, WITH WASHER 1

29 AT214090 STOP 1

30 AT214091 STOP 1

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-15
PN=236



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS (CONTINUED)
TP59125 -UN-12MAY98

TP59125

THIS PARTS LISTING IS CONTINUED
1810-16 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=237




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS (CONTINUED)

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS AND FOLLOWING
PAGES)

31 TH108668 STOP 1

32  AT214088 CATCH 4

33 AT214085 STOP 1

34  AT214086 STOP 1

35  AT214087 BUSHING 2

36  AT214298 SCREW, WITH WASHER 12

37  AT214307 SCREW, WITH WASHER 2

38  AT214308 SCREW, WITH WASHER 6

39  AT214094 COVER 1

40  AT214089 GUIDE 2

41 AT214093 COVER 1

42 AT214074 BRACKET 1

43 21M7246 SCREW 8 M6 X 16

24M7293 WASHER 8 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 8 6.100 MM (0.240")

44 AT214287 cup 10

45  AT214310 SCREW, WITH WASHER 4

51  AT214097 WINDOWPANE 1

52  AT214098 LATCH 1

53  AT214100 LATCH 1

54  TH108626 PIN 1

55  AT214101 GASKET 2

56 AT214300 SCREW 4

57  AT214315 WASHER Z

58  AT214172 BUSHING 4

60  AT214099 PIN 1

61 TH106783 SPRING 2

62  AT156993 LEVER 2

63  AT156994 COVER 2

70  AT182612 LATCH 1

71  AT182613 LATCH 1

72 AT182614 LATCH 1

73 AT182616 LATCH 1

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-17
PN=238



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS
TP47986 -UN-22MAY96

29 = 69

TP47986

61

THIS PARTS LISTING IS CONTINUED
1810-18 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=239




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS AND FOLLOWING
PAGES)
7 AT214163 WINDOWPANE 1
8  AT214167 WINDOWPANE 1
16 AT214168 WEATHERSTRIP 1
18 AT214164 WEATHERSTRIP 1
28  AT214165 GUARD 1
29 AT214166 GUARD 1
33 AT214169 SPRING 2
49 AT214170 BUSHING 2
61  AT214299 SCREW, WITH WASHER 8
64  21M6070 SCREW 2 M5 X 16
24M7348 WASHER 2 5.500 X 10 X 1 MM (0.217" X 0.394" X 0.039")
12M7064 LOCK WASHER 2 5.100 MM (0.201")
65 AT214172 BUSHING 4
69  AT214309 SCREW, WITH WASHER 2
74 AT214300 SCREW 2
85 21M7246 SCREW 4 M6 X 16
24M7293 WASHER 4 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 4 6.100 MM (0.240")
92  AT214171 LOCK 1

330LCR EXCAVATOR PC2748

(29-OCT-99)

1810-19

PN=240



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

TP47985 -UN-23MAY96

/o " N TP47985

THIS PARTS LISTING IS CONTINUED
1810-20 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=241




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS AND FOLLOWING
PAGES)

1 AT214115 ROOF 1

2 AT214118 LOCK 2

3 TH108661 HANDLE 1

4 AT214116 HEADLINER 1

5  AT214119 COVER 2

6  21M7265 SCREW 8 M5 X 12

7 19M8425 CAP SCREW 2 M6 X 16

24M7293 WASHER 2 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")

8  AT214117 cLIP 7

21  AT214066 WEATHERSTRIP 2

63 AT214306 SCREW, WITH WASHER 8

75  AT214123 HINGE 2

80 AT214120 BRACKET 1

81 AT214121 BRACKET 1

88  AT214308 SCREW, WITH WASHER 4

89  H132922 COTTER PIN 4

90 AT214122 CYLINDER 2

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-21
PN=242



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS
TP47984 -UN-06JUN96

TP47984

THIS PARTS LISTING IS CONTINUED
1810-22 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=243




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT215570 CAB 1 (CONTAINS ALL ITEMS ON THIS PAGE - ADDITIONAL
COMPONENTS LISTED ON PREVIOUS PAGES)
1 AT214124 CATCH 4
2 AT214293 CATCH 1
3 AT214294 HOUSING 1
4 AT121585 SPRING 1
5 AT214125 LEVER 1
6 AT214296 PIN 1
7 14M7272 NUT 1 M6
8 12M7006 LOCK WASHER 1 6.100 MM (0.240")
9 19M7881 SCREW 4 M8 X 20
12M7065 LOCK WASHER 4 8.100 MM (0.319")
10 TH108672 GASKET 1
11 TH108673 SEAL 1
12 TH101184 CAP 1
13 AT214126 STOP 1
14 AT214308 SCREW, WITH WASHER 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-23

PN=244



TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS
TP66751 -UN-210CT99

TP66751

THIS PARTS LISTING IS CONTINUED
1810-24 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=245




TM 5-3805-281-24P

OPERATOR’S STATION

CAB COMPONENTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT186580 CLAMP 1 (RIFLE RACK)

2 AT186581 BRACKET 1

3 AT186582 BRACKET 1

4 T166550 SCREW 2

5 T166551 NUT 2

6 14M7397 LOCK NUT 2 M6

7 19M7373 CAP SCREW 2 M5 X 20

8 19M8332 CAP SCREW 2 M6 X 90

9 24H1290 WASHER 4 21/64" X 3/4" X 0.035"

330LCR EXCAVATOR PC2748  (29-OCT-99) 18%’8-22456



TM 5-3805-281-24P

OPERATOR’S STATION

CAB INSIDE RIGHT COVER
TP47978 -UN-21MAY96

TP47978 20 19

THIS PARTS LISTING IS CONTINUED
1810-26 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=247




TM 5-3805-281-24P

OPERATOR’S STATION

CAB INSIDE RIGHT COVER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
2 AT213941 COVER 1
4 AT213942 COVER 1
6 19M8425 CAP SCREW 5 M6 X 16
24M7293 WASHER 5 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 5 6.100 MM (0.240")
10 AT213949 CAP 5
11  AT213950 CAP 5
13 AT213945 ASHTRAY 1
15 19M8425 CAP SCREW 1 M6 X 16
24M7293 WASHER 1 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 1 6.100 MM (0.240")
16  AR60937 LIGHTER 1
AU42809 RESISTOR 1
AT78634 WIRING LEAD 1
AT78633 HOUSING 1
18 i, BRACKET 1 (AT214373 BRACKET NOT REQUIRED)
19 AT213791 BRACKET 1
20  19M8425 CAP SCREW 2 M6 X 16
24M7293 WASHER 2 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-27
PN=248



TM 5-3805-281-24P

OPERATOR’S STATION

LOWER MONITOR COVER
TP59010 -UN-02MAR98

TP59010 ~- \“

THIS PARTS LISTING IS CONTINUED
1810-28 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=249




TM 5-3805-281-24P

OPERATOR’S STATION

LOWER MONITOR COVER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
1 AT214258 HOUR METER 1
1A AT214259 HOUR METER 1
1B AT214260 LENS 1
1D AT213934 SCREW 3
2 AT214261 COVER 1
2A  AT214262 LOUVER 1
3 AT155616 SCREW 2
4 AP34402 COVER 1
6  19M8425 CAP SCREW 3 M6 X 16
24M7293 WASHER 3 6.500 X 13 X 1.600 MM (0.256" X 0.512" X
0.063")
12M7006 LOCK WASHER 3 6.100 MM (0.240")
1I  AT213950 CAP 3

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-29

PN=250



TM 5-3805-281-24P

OPERATOR’S STATION

RADIO

-UN-07FEB97

TP54582

TP54582

THIS PARTS LISTING IS CONTINUED

PN=251

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-30



TM 5-3805-281-24P

OPERATOR’S STATION

RADIO

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT214430 RADIO 1
1 AT215533 RUBBER MOUNT 1
2 AT213883 BRACKET 2
3 19M7700 CAP SCREW 10 M5 X 10

12M7064 LOCK WASHER 10 5.100 MM (0.201")

24M7348 WASHER 10 5.500 X 10 X 1 MM (0.217" X 0.394" X 0.039")
5 AT154913 WIRING HARNESS 1
6 AT215479 WIRING HARNESS 1
10 AT181125 RADIO 1 (KIT)

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-31

PN=252



TM 5-3805-281-24P

OPERATOR’S STATION

WINDOW WASHER
TP47983 -UN-22MAY96

e
\~\\ \ e

TP47983

THIS PARTS LISTING IS CONTINUED
1810-32 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=253




TM 5-3805-281-24P

OPERATOR’S STATION

WINDOW WASHER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 ATL77804 WINDSHIELD WASHER 1
OA AT177805 RESERVOIR 1
0B AT106365 PUMP 1
0C ATL177806 BRACKET 1
2 19M7923 CAP SCREW 2 M6 X 12
24M7054 WASHER 2 6.400 X 12 X 1.600 MM (0.252" X 0.472" X
0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")
3 TH102171 GROMMET 1
4 AT213896 CLIP 4

330LCR EXCAVATOR PC2748  (29-OCT-99) 18%8-;35%



TM 5-3805-281-24P

OPERATOR’S STATION

CAB FLOOR PARTS
TP54563 -UN-14FEB97

TP54563 P

THIS PARTS LISTING IS CONTINUED
1810-34 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=255




TM 5-3805-281-24P

OPERATOR’S STATION

CAB FLOOR PARTS

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0  AT215990 SUPPORT 1
2 12M7066 LOCK WASHER 1
19M7402 CAP SCREW 1
3 AT215991 SUPPORT 1
5  19M7881 SCREW 4 M8 X 20
12M7065 LOCK WASHER 4 8.100 MM (0.319")
24M7055 WASHER 4 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
6  AT215996 BRACKET 1
8  19M7881 SCREW 1 M8 X 20
12M7065 LOCK WASHER 4 8.100 MM (0.319")
24M7055 WASHER 4 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
9  AT215997 BRACKET 1
11 19M7662 CAP SCREW 1 M10 X 30
24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
12M7066 LOCK WASHER 1 10.200 MM (0.402")
12 AT216026 BRACKET 1
13 19M7881 SCREW 2 M8 X 20
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
15  AT215998 BRACKET 1
16 19M7881 SCREW 2 M8 X 20
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
17 12M7066 LOCK WASHER 1 10.200 MM (0.402")
19M7402 CAP SCREW 1 M10 X 25
21 19M7662 CAP SCREW 1 M10 X 30
24M7028 WASHER 1 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
12M7066 LOCK WASHER 1 10.200 MM (0.402")
23 AT216027 BRACKET 1
24 AT177372 SCREW 2 M8 X 25
30  AT216000 BRACKET 1
31 19M7881 SCREW 2 M8 X 20
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
33 AT215992 BRACKET 1
34  19M7881 SCREW 4 M8 X 20
12M7065 LOCK WASHER 4 8.100 MM (0.319")
24M7055 WASHER 1 8.400 X 16 X 1.600 MM (0.331" X 0.630" X
0.063")
39  AT213625 MAT 1

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-35

PN=256



TM 5-3805-281-24P

OPERATOR’S STATION

FLOOR PLATE
TP54818 -UN-29MAY97

TP54818 00

THIS PARTS LISTING IS CONTINUED
1810-36 330LCR EXCAVATOR PC2748  (29-OCT-99)
PN=257




TM 5-3805-281-24P

OPERATOR’S STATION

FLOOR PLATE

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT217846 PLATFORM 1

1 TH108616 GROMMET 1

2 AT213954 GROMMET

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-37
PN=258



TM 5-3805-281-24P

OPERATOR’S STATION

CONSOLE
TP47981 -UN-21MAY96

TP47981

THIS PARTS LISTING IS CONTINUED
1810-38 330LCR EXCAVATOR PC2748 (29-05’1-2?3




TM 5-3805-281-24P

OPERATOR’S STATION

CONSOLE
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT214326 CONSOLE 1
2 AT214327 CONSOLE 1
3 AT213958 CLIP 8
4 19M7662 CAP SCREW 4 M10 X 30
12M7066 LOCK WASHER 4

10.200 MM (0.402")

330LCR EXCAVATOR PC2748  (29-OCT-99) 1810-39

PN=260



TM 5-3805-281-24P

OPERATOR’S STATION

CONSOLE COVER

-UN-21MAY96

TP47980

TP47980

PN=261

330LCR EXCAVATOR PC2748  (29-OCT-99)

THIS PARTS LISTING IS CONTINUED

1810-40



TM 5-3805-281-24P

OPERATOR’S STATION

CONSOLE COVER

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

0 AT213726 COVER 1

1 21M7246 SCREW 4 M6 X 16
24M7105 WASHER 4 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER Z 6.100 MM (0.240")

3 AT213722 COVER 1

4 AT213723 COVER 1

5 2IM7246 SCREW 4 M6 X 16
24M7105 WASHER 4 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER 4 6.100 MM (0.240")

7 AT214012 SCREW Z

8  AT213779 COVER 1

9 21M7246 SCREW 2 M6 X 16
24M7105 WASHER 2 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")

11 AT214324 COVER 1

12 AT213783 BRACKET 1

14  21M7246 SCREW 4 M6 X 16
24M7105 WASHER 4 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER Z 6.100 MM (0.240")

16  AT213725 COVER 1

17 AT213724 COVER 1

18 2IM7246 SCREW ] M6 X 16
24M7105 WASHER 4 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER 4 6.100 MM (0.240")

20 AT214012 SCREW 2

21 AT213778 COVER 1

22 21M7246 SCREW 2 M6 X 16
24M7105 WASHER 2 6 X 12 X 1.600 MM (0.236" X 0.472" X 0.063")
12M7006 LOCK WASHER 2 6.100 MM (0.240")

24 AT213739 COVER 2

26 19M7177 CAP SCREW 8 M6 X 35
24M7293 WASHER 8 6.500 X 13 X 1.600 MM (0.256" X 0.512" X

0.063")

12M7006 LOCK WASHER 6.100 MM (0.240")

27  AT213960

COVER

w

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1810-41
PN=262



TM 5-3805-281-24P

OPERATOR’S STATION

CONSOLE COVER

-UN-220CT98

TP61360

(=
(324
[t
-
QO
o
-

PN=263

330LCR EXCAVATOR PC2748 (29-0OCT-99)

THIS PARTS LISTING IS CONTINUED

1810-42



TM 5-3805-281-24P

OPERATOR’S STATION

KEY PART NO.

PART NAME

CONSOLE COVER

QTY SERIAL NO. REMARKS
0 AT215485 PANEL 1
1 AT213782 TRAY 2 (LEFT TRAY FOR USE ON UNITS WITHOUT RADIO)
3 AT214011 SCREW 8

330LCR EXCAVATOR PC2748  (29-OCT-99)

1810-43
PN=264



TM 5-3805-281-24P

OPERATOR’S STATION

SEAT ASSEMBLY

-UN-13MAY98

TP59126

TP59126

PN=265

330LCR EXCAVATOR PC2748 (29-0CT-99)

THIS PARTS LISTING IS CONTINUED

1821-2



TM 5-3805-281-24P

OPERATOR’S STATION

SEAT ASSEMBLY

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 AT180970 CUSHION 1
0A AT250443 CUSHION COVER 1
0B AT250444 SEAT BACK 1
0C AT250445 CUSHION COVER 1
0D AT250446 CUSHION 1
6  AT216522 CABLE 1
7 AT180971 STAND 1
8  AT180972 SPRING 1
9  AT180973 TORSIONAL DAMPENER 1
10 AT180974 ADJUSTER 1
11 AT180975 STOP 1
12 AT180976 SEAT SUSPENSION 1
13 AT180977 ADJUSTER 1
14  AT216532 KIT 1 (KNOB)
15 AT180978 COVER 1
16  AT216533 ARMREST 1
AT179815 ARMREST 1 (4 INCH WIDE LEFT ARMREST)
17 AT216534 ARMREST 1
AT179816 ARMREST 1 (4 INCH RIGHT ARMREST)
18  AT180979 BUSHING 1 (SET OF FOUR)
19 AT180980 LINK 1
20 AT216521 HEAD RESTRAINT 1
21 19M8818 SCREW 4 M8 X 60, (USE WITH 4 INCH WISE ARMRESTS) (NOT
ILLUSTRATED)
30 AT215571 SEAT 1
51 AT217709 BOLT 4
53 AT215490 BRACKET 1
54 19M7407 CAP SCREW 2 M8 X 25
12M7065 LOCK WASHER 2 8.100 MM (0.319")
24M7055 WASHER 2 8.400 X 16 X 1.600 MM (0.331" X 0.630" X

0.063")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1821-3

PN=266



TM 5-3805-281-24P

OPERATOR’S STATION

SEAT STAND

-UN-07AUG96

TP48112

TP48112

PN=267

330LCR EXCAVATOR PC2748 (29-0OCT-99)

THIS PARTS LISTING IS CONTINUED

1821-4




TM 5-3805-281-24P

OPERATOR’S STATION

SEAT STAND
KEY PART NO. PART NAME QTY SERIAL NO. REMARKS
0 i STAND 1 (NOT AVAILABLE FOR SERVICE)
OA AT215580 PLANET PINION CARRIER 1
0B AT215596 BRACKET 1
0C AT215597 BRACKET 1
0D 19M7402 CAP SCREW 4 M10 X 25
12M7066 LOCK WASHER 4 10.200 MM (0.402")
24M7028 WASHER ] 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
OE AT215566 DRAWER SLIDE 1
OF TH104196 NUT 8
0G 12M7066 LOCK WASHER 8 10.200 MM (0.402")
OH AT215608 BASE 1
2  P63175 SPRING LOCKING PIN 5
3 AT215518 PIN 1
4 N231749 WASHER 1 20.625 X 38.100 X 6.350 MM (13/16" X 1-1/2" X
1/4")
5 AT215555 PIN 1
7 19M7402 CAP SCREW 4 M10 X 25
12M7066 LOCK WASHER 4 10.200 MM (0.402")
24M7028 WASHER Z 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
8  19M7402 CAP SCREW 3 M10 X 25
12M7066 LOCK WASHER 3 10.200 MM (0.402")
24M7028 WASHER 3 10.500 X 20 X 2 MM (0.413" X 0.787" X 0.079")
9  AT215483 COVER 1
10 21M7277 SCREW 4 M6 X 25
12M7006 LOCK WASHER 2 6.100 MM (0.240")
24M7293 WASHER 4 6.500 X 13 X 1.600 MM (0.256" X 0.512" X

0.063")

330LCR EXCAVATOR PC2748 (29-0OCT-99)

1821-5
PN=268



TM 5-3805-281-24P

OPERATOR’S STATION

SEAT BELT
TP48113 -UN-05AUG96

=

R d
N \,g\.;[?g
SN

N

TP48113

THIS PARTS LISTING IS CONTINUED
1821-6 330